MRT Technology (Suzhou) Co., Ltd Report No.: 1512RSU00313

Phone: +86-512-66308358 Report Version: V01
‘ Fax: +86-512-66308368 Issue Date: 02-22-2016

Web:  www.mrt-cert.com

DFS MEASUREMENT REPORT
FCC PART 15.407

FCC ID: H8N-RG8000W
APPLICANT: ASKEY COMPUTER CORP

Application Type:  Certification

Product: Gateway
Model No.: QB-GW-TAC
Brand Name: ASKEY

FCC Classification: Unlicensed National Information Infrastructure (UNII)
FCC Rule Part(s): Part 15.407
KDB 905462 D02v01r02, KDB 905462 D04v01

Type of Device: X Master Device
[ ] Client Device (No radar detection)

[ ] Client Device with radar detection

Test Date: December 15 ~ 28, 2015
\\\Hl”/’l
. q K\ /7,
Reviewed By ; Pﬁb\,\ Wi 5\\\\//\\_///%
(RobinWu) — JIFCRIRA
. . . ,A ; /_\ ? |
Approved By : /M(N Kﬂﬁé’ﬂ {/,////_%\\\b ACCREDITED
(Mariin Chen ) Zame e

The test results relate only to the samples tested.

This equipment has been shown to be capable of compliance with the applicable technical standards as
indicated in the measurement report and was tested in accordance with the measurement procedures specified
in KDB 905462 D02v01r02. Test results reported herein relate only to the item(s) tested.

The test report shall not be reproduced except in full without the written approval of MRT Technology (Suzhou)
Co., Lid.

FCC ID: H8N-RG8000W Page Number: 1 of 127



Report No.: 1512RSU00313

Revision History

Report No.

Version

Description

Issue Date

1512RSU00308

Rev. 01

Initial report

02-22-2016

FCC ID: H8N-RG8000W

Page Number: 2 of 127




NR I y Report No.: 1512RSU00313

CONTENTS
Description Page
=] T g N 1= o 2
§2.1033 General INformation ... s s nnsnnnnnnnsnnnnnsnnnnnnnnnnnnnnnnnnnnnnnn 5
L I | I 51010 11T 020 I (0 6
LIPS R oo o = PP 6
1.2. MBRT TSt LOCATION ...ttt se e s nnsnnnnne 6
2. PRODUCT INFORMATION ......ccoiiiiiinmmmmnsirnssssssssssssn s s s s ssssss s s s s s s smmmn s s s s n s smmmnnn s s snnas 7
2.1, EQUIPMENT DESCIIPLION ... s 7
2.2.  Description of Available ANTENNAS ...... ... 8
2.3.  Description of Antenna RF PoOrt........ccuuiiiiiii e 10
2.4. DFS Band Working FreqQUENCIES...........ueiiiiiiiiiee i 11
2.5, TESTIMOE. ... s 12
3. DFS DETECTION THRESHOLDS AND RADAR TEST WAVEFORMS.........cccccmiiiinninnnnnnnnns 13
1. APPHCADIIITY. ... 13
3.2. DFS Devices ReqUIrEMENTS. .......uuiiiiiiiie e 14
3.3.  DFS Detection Threshold ValUES ...........ccooiiiiiiiiiiiiii e 15
3.4.  Parameters of DFS Test SignalS ........c..ueiiiiiiiiiiii e 16
3.5, ConAUCTEd TESE SEIUP. ...t 19
4. TEST EQUIPMENT CALIBRATION DATE .......cooiiiiimmsrnssmssssssssss s sssssss s sssssss s smss s s snsnnes 20
LT I == I 1 = I 21
Bl SUMIMANY ittt ettt et e e e e e e e e et e e e e e e abn e e e e e enbe e e e e enneeee s 21
5.2. Radar Waveform Calibration............ooeuieeiiiii e 22
5.2.1. Calibration SETUP ......cooiiiiee e 22
5.2.2. Calibration ProCeAUIE ...........eiiiiiiiiiie e 22
5.2.3. Cablibration RESUIL ...........ouiiieeee e 23
5.2.4. TSt SEIUP PROTO .coiiiiie e 27
5.3, Channel Loading Test REeSUIL ... 28
5.4.  UNII Detection Bandwidth Measurement ............cccuuiiiiiiiiiiiiniiiieeeeeeeeeeeeee e 30
5.4, TESE LML . e e e e e e e e e e e e e e e e e e e e as 30
5.4.2. TESEPIOCEAUIE ....ceiiiiiiiiiit ettt e e e e e e e e e e e e eaeeas 30
5.4.3. TESERESUIL......eeieieiiie et e e e e e e e 31
5.5. Initial Channel Availability Check Time Measurement ............ccccueeeeiiiiiiniiiiiiiiieeeeeee 37
5.5, TSE LML .t e e e e e e e e e e e e e e e nr e e e e e e as 37
5.5.2. TESEPIOCEAUIE ....ceiiiiiiiie ettt e e e e e e e e e e e e e e as 37

FCC ID: H8N-RG8000W Page Number: 3 of 127



NR I y Report No.: 1512RSU00313

5.5.3. TSt RESUI ... s 38
5.6.  Radar Burst at the Beginning of the Channel Availability Check Time Measurement .. 39
o0 T P =1 o oo 1 39
5.6.2. TESTPIOCEAUIE .....uuiiiii s 39
B5.68.3. TESTRESUIL...... i e e e et e e e e e e e e e s 40
5.7.  Radar Burst at the End of the Channel Availability Check Time Measurement ........... 41
o0 R 1= =1 o o 1 41
I 111 e o= To [ = 41
T T =1 =T | | 42
5.8.  In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
Non-Occupancy Period MEeaSUIrEMENTt .........oouuuuiiiiiiiee et e e e 43
Lo T R =1 o o o 1 43
5.8.2. TSt ProCedUIre USEA ..........ueiiiiiiiiiiiiiiee ettt e e e e e e nneeeeeeeeeeeas 43
5.8.3. TSt RESUI. .. s 44
5.9.  Statistical Performance Check Measurement...........cccoooiiieiiiiiiie e 46
ST T I 1= I o PSSR 46
5.9.2. TESE PIOCEAUIE ....eeiiiiiiiiie ettt e e e e e e e e e e eas 46
5.9.3. TSt RESUI . .. s 47
T 0 1 110 1 [0 ] 127

FCC ID: H8N-RG8000W Page Number: 4 of 127



IVR I y Report No.: 1512RSU00313

§2.1033 General Information

Applicant: ASKEY COMPUTER CORP

Applicant Address: 10F, No.119, JIANKANG RD., ZHONGHE DIST., NEW TAIPEI CITY
23585, TAIWAN, R.O.C.

Manufacturer: ASKEY COMPUTER CORP

Manufacturer Address: 10F, No.119, JIANKANG RD., ZHONGHE DIST., NEW TAIPEI CITY
23585, TAIWAN, R.O.C.

Test Site: MRT Technology (Suzhou) Co., Ltd

Test Site Address: D8 Building, Youxin Industrial Park, No.2 Tian’edang Rd., Wuzhong

Economic Development Zone, Suzhou, China

MRT FCC Registration No.: | 809388

Model No.: QB-GW-TAC

FCC ID: H8N-RG8000W

Test Device Serial No.: N/A [] Production [X] Pre-Production [] Engineering
FCC Classification: Unlicensed National Information Infrastructure (UNII)

Test Facility / Accreditations

Measurements were performed at MRT Laboratory located in Tian’edang Rd., Suzhou, China
e MRT facility is a FCC registered (MRT Reg. No. 809388) test facility with the site description
report on file and has met all the requirements specified in Section 2.948 of the FCC Rules.

¢ MRT facility is an IC registered (MRT Reg. No. 11384A-1) test laboratory with the site
description on file at Industry Canada.

e MRT facility is a VCCI registered (R-4179, G-814,

C'4664, T'2206) test |ab0rat0ry With the Site descriptiOn Hae-urA @3 American Association for Laboratory Accreditation
on file at VCCI Council. Accredited Lr{[{a;'zttory
* MRT Lab is accredited to ISO 17025 by the American e e

Association for Laboratory Accreditation (A2LA) under
the American Association for Laboratory Accreditation
Program (A2LA Cert. No. 3628.01) in EMC,
Telecommunications and Radio testing for FCC,
Industry Canada, EU and TELEC Rules.

FCC ID: H8N-RG8000W Page Number: 5 of 127



Report No.: 1512RSU00313

1. INTRODUCTION

1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices
including intentional and/or unintentional radiators for compliance with the technical rules and
regulations of the Federal Communications Commission and the Industry Canada Certification and

Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taihu Lake.
These measurement tests were conducted at the MRT Technology (Suzhou) Co., Ltd. Facility
located at D8 Building, Youxin Industrial Park, No.2 Tian’edang Rd., Wuzhong Economic
Development Zone, Suzhou, China. The detailed description of the measurement facility was found
to be in compliance with the requirements of § 2.948 according to ANSI C63.4-2009 on September

30, 2013.
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2. PRODUCT INFORMATION

2.1. Equipment Description

Product Name Gateway

Model No. QB-GW-TAC

Radio Type Intentional Transceiver
Operation Mode Master Device
Frequency Range 2.4GHz:

For 802.11b/g/n-HT20:

2412 ~ 2462 MHz

For 802.11n-HT40:

2422 ~ 2452 MHz

5GHz:

For 802.11a/n-HT20:

5180~5320MHz, 5500~5700MHz, 5745~5825MHz
For 802.11ac-VHT20:

5180~5320MHz, 5500~5720MHz, 5745~5825MHz
For 802.11n-HT40:

5190~5310MHz, 5510~5670MHz, 5755~5795MHz
For 802.11ac-VHT40:

5190~5310MHz, 5510~5710MHz, 5755~5795MHz
For 802.11ac-VHT80:

5210MHz, 5290MHz, 5530MHz, 5610MHz, 5690MHz, 5775MHz

Minimum E.I.R.P Output 802.11a: 27.61dBm

Power (DFS Band) 802.11n-HT20: 27.76dBm
802.11n-HT40: 28.98dBm
802.11ac-VHT20: 27.79dBm
802.11ac-VHT40: 29.23dBm
802.11ac-VHT80: 29.05dBm

Maximum E.I.R.P Output 802.11a: 29.30dBm

Power (DFS Band) 802.11n-HT20: 29.47dBm
802.11n-HT40: 29.38dBm
802.11ac-VHT20: 29.50dBm
802.11ac-VHT40: 29.49dBm
802.11ac-VHT80: 29.42dBm
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Type of Modulation 802.11a/n/ac: OFDM;
Power-on cycle Requires 113.4 seconds to complete its power-on cycle.
Uniform Spreading For the 5250-5350MHz, 5470-5725 MHz bands, the Master device

provides, on aggregate, uniform loading of the spectrum across all
devices by selecting an operating channel among the available
channels using a random algorithm.

FCC ID: H8N-RG8000W Page Number: 8 of 127
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2.2. Description of Available Antennas

Antenna | Frequency Tx Per Chain Max Antenna Gain (dBi) Directional
Type Band Paths Gain (dBi)
(MHZ) Ant 0 Ant 1 Ant 2 Ant 3
5150 ~ 5250 4 4.84 5.12 4.34 5.41 10.96
PCB 5250 ~ 5350 4 4.74 5.02 4.39 5.41 10.92
Antenna | 5476 . 5705 | 4 4.53 5.14 4.51 4.98 10.81
5725 ~ 5850 4 4.28 5.14 3.48 5.11 10.55

The EUT supports Cyclic Delay Diversity (CDD) technology at 802.11a mode, and that CDD
signal is correlated.
The EUT supports Beam Forming technology at 802.11n/ac mode, and that Beam Forming
signal is correlated.
Correlated signals include, but are not limited to, signals transmitted in any of the following
modes:
Unequal Antenna gains, with equal transmit powers. For Antenna gains given by G4, G, ..., Gy
dBi transmit signals are correlated, then
Directional gain = 10*log[(10%"%° + 1092 + .. + 10%V2%)2/Na\r] dBi [Note the “20”s in the
denominator of each exponent and the square of the sum of terms; the object is to combine the
signal levels coherently.]
For example: 5150 ~ 5250MHz Directional Gain = 10*log[(10*3%° 4+ 10>1220 4 10*3%20
10°4"%%%/4] = 10.96dBi

FCC ID: H8N-RG8000W Page Number: 9 of 127
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2.3. Description of Antenna RF Port

Antenna RF Port

5GHz RF Port

Software Control Port Ant 0 Ant 1

Ant 2

Ant 3

FCC ID: H8N-RG8000W
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2.4. DFS Band Working Frequencies

802.11a/n-HT20

Channel Frequency Channel Frequency Channel Frequency
52 5260 MHz 56 5280 MHz 60 5300 MHz
64 5320 MHz 100 5500 MHz 104 5520 MHz
108 5540 MHz 112 5560 MHz 116 5580 MHz
120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
802.11ac-VHT20
Channel Frequency Channel Frequency Channel Frequency
52 5260 MHz 56 5280 MHz 60 5300 MHz
64 5320 MHz 100 5500 MHz 104 5520 MHz
108 5540 MHz 112 5560 MHz 116 5580 MHz
120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
144 5720 MHz - - - -
802.11n-HT40
Channel Frequency Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz 102 5510 MHz
110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz - -- - -
802.11ac-VHT40
Channel Frequency Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz 102 5510 MHz
110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz 142 5710MHz - -

FCC ID: H8N-RG8000W
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802.11ac-VHT80

Channel Frequency Channel Frequency Channel Frequency
58 5290 MHz 106 5530 MHz 122 5610 MHz
138 5690 MHz -- -- -- --

2.5. Test Mode

Test Mode

Mode 1: Make the EUT communicate with PC at DFS channel

FCC ID: H8N-RG8000W
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3. DFS DETECTION THRESHOLDS AND RADAR TEST WAVEFORMS

3.1. Applicability

The following table from FCC KDB 905462 D02 UNII DFS Compliance Procedures New Rules
v01r02 lists the applicable requirements for the DFS testing.

Requirement

Operational Mode

Master Client Without Client With Radar
Radar Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 3-1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement

Operational Mode

Master Device or
Client With
Radar Detection

Client Without
Radar Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for devices
with multiple bandwidth modes

Master Device or Client
with Radar Detection

Client Without Radar
Detection

U-NII Detection Bandwidth and
Statistical Performance Check

All BW modes must be
tested

Not required

Channel Move Time and Channel
Closing Transmission Time

Test using widest BW
mode available

Test using the widest BW
mode available for the link

All other tests

Any single BW mode

Not required

channels and the channel center frequency.

Note: Frequencies selected for statistical performance check should include several frequencies
within the radar detection bandwidth and frequencies near the edge of the radar detection
bandwidth. For 802.11 devices it is suggested to select frequencies in each of the bonded 20 MHz

Table 3-2: Applicability of DFS Requirements during normal operation

FCC ID: H8N-RG8000W

Page Number: 13 of 127




IVR I y Report No.: 1512RSU00313

3.2. DFS Devices Requirements

Per FCC KDB 905462 D02 UNII DFS Compliance Procedures New Rules v01r02 the following

are the requirements for Master Devices:

(a) The Master Device will use DFS in order to detect Radar Waveforms with received signal
strength above the DFS Detection Threshold in the 5250 ~ 5350 MHz and 5470 ~ 5725 MHz
bands. DFS is not required in the 5150 ~ 5250 MHz or 5725 ~ 5825 MHz bands.

(b) Before initiating a network on a Channel, the Master Device will perform a Channel Availability
Check for a specified time duration (Channel Availability Check Time) to ensure that there is no
radar system operating on the Channel, using DFS described under subsection a) above.

(c) The Master Device initiates a U-NII network by transmitting control signals that will enable other
U-NII devices to Associate with the Master Device.

(d) During normal operation, the Master Device will monitor the Channel (In-Service Monitoring) to
ensure that there is no radar system operating on the Channel, using DFS described under a).

(e) If the Master Device has detected a Radar Waveform during In-Service Monitoring as described
under d), the Operating Channel of the U-NII network is no longer an Available Channel. The
Master Device will instruct all associated Client Device(s) to stop transmitting on this Channel
within the Channel Move Time. The transmissions during the Channel Move Time will be limited
to the Channel Closing Transmission Time.

(f) Once the Master Device has detected a Radar Waveform it will not utilize the Channel for the
duration of the Non-Occupancy Period.

(9) If the Master Device delegates the In-Service Monitoring to a Client Device, then the combination
will be tested to the requirements described under d) through f) above.

Channel Move Time and Channel Closing Transmission Time requirements are listed in the

following table.

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds

10 seconds

Channel Move Time
See Note 1.

200 milliseconds + an aggregate of 60
Channel Closing Transmission Time milliseconds over remaining 10 second period.
See Notes 1 and 2.

_ , Minimum 100% of the U-NIl 99% transmission
U-NII Detection Bandwidth

power bandwidth. See Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with

Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

FCC ID: H8N-RG8000W Page Number: 14 of 127
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transmissions.

with no data traffic.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second
period. The aggregate duration of control signals will not count quiet periods in between

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed

Table 3-3: DFS Response Requirements

3.3. DFS Detection Threshold Values

The DFS detection thresholds are defined for Master devices and Client Devices with In-service

monitoring. These detection thresholds are listed in the following table.

Maximum Transmit Power Value
(See Notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm
power spectral density < 10 dBm/MHz
EIRP < 200 milliwatt that do not meet the power | -64 dBm
spectral density requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the
test transmission waveforms to account for variations in measurement equipment. This will ensure
that the test signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication
662911 DO1.

Table 3-4: Detection Thresholds for Master Devices and Client Devices with Radar Detection

FCC ID: H8N-RG8000W Page Number: 15 of 127
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3.4. Parameters of DFS Test Signals

This section provides the parameters for required test waveforms, minimum percentage of

successful detections, and the minimum number of trials that must be used for determining DFS

conformance. Step intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for

chirp width and 1 for the number of pulses will be utilized for the random determination of specific

test waveforms.

Short Pulse Radar Test Waveforms

Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (usec) Percentage of | Number of
(msec) Successful Trials
Detection
0 1 1428 18 See Note 1 See Note 1
1 1 Test A: 15 unique 60% 30
PRI values randomly RN
selected from the list Roundup 360 .
of 23 PRl values in 19-10
PRIUSEC
Table 3-6
Test B: 15 unique
PRI values randomly
selected within the
range of 518-3066
psec, with a
minimum increment
of 1 usec, excluding
PRI values selected
in TestA
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120
Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move
time, and channel closing time tests.

Table 3-5: Parameters for Short Pulse Radar Waveforms

FCC ID: H8N-RG8000W
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A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through
4. If more than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each

additional waveform must also be unique and not repeated from the previous waveforms.

Pulse Repetition Frequency Pulse Repetition Frequency Pulse Repetition Interval
Number (Pulses Per Second) (Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678
10 1432.7 698
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 778
15 1253.1 798
16 1222.5 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 898
21 1089.3 918
22 1066.1 938
23 326.2 3066

Table 3-6: Pulse Repetition Intervals Values for Test A

FCC ID: H8N-RG8000W Page Number: 17 of 127
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Long Pulse Radar Test Waveform

Radar | Pulse Chirp PRI Number | Number Minimum Minimum
Type Width Width (usec) | of Pulses | of Bursts Percentage of | Number of
(pusec) (MHz) per Burst Successful Trials
Detection
1000 -
5 50-100 5-20 1-3 8-20 80% 30
2000

Table 3-7: Parameters for Long Pulse Radar Waveforms

The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for

the Long Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse

Radar Type waveforms, then each additional waveform must also be unique and not repeated from

the previous waveforms.

Frequency Hopping Radar Test Waveform

Radar | Pulse PRI Pulses | Hopping | Hopping Minimum Minimum
Per Rate Sequence
Type Width (usec) 9 Percentage of | Number of
Hop (kHz) Length
(nsec) (msec) Successful Trials
Detection
6 1 333 9 0.333 300 70% 30

Table 3-8: Parameters for Frequency Hopping Radar Waveforms

For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform.

The hopping sequence is different for each waveform and a 100-length segment is selected from the

hopping sequence defined by the following algorithm:

The first frequency in a hopping sequence is selected randomly from the group of 475 integer

frequencies from 5250 — 5724MHz. Next, the frequency that was just chosen is removed from the

group and a frequency is randomly selected from the remaining 474 frequencies in the group. This

process continues until all 475 frequencies are chosen for the set. For selection of a random

frequency, the frequencies remaining within the group are always treated as equally likely.

FCC ID: H8N-RG8000W
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3.5. Conducted Test Setup

The FCC KDB 905462 D02 UNII DFS Compliance Procedures New Rules v01r02 describes a

radiated test setup and a conducted test setup. The conducted test setup was used for this testing.
Figure 3-1 shows the typical test setup.

Radar Test
Signal Generator
Output Q
2-Way uUT
Splitter/ O
Combiner (Master)
Specirum
Analyzer .
(with 10 dB internal Client
Attenuation) 0 ol

Figure 3-1: Conducted Test Setup where UUT is a Master and Radar Test Waveforms are
injected into the Masters

FCC ID: H8N-RG8000W Page Number: 19 of 127
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4. TEST EQUIPMENT CALIBRATION DATE

Dynamic Frequency Selection (DFS) — TR3

Instrument Manufacturer |Type No. Serial No. Cali. Due Date
Spectrum Analyzer Agilent N9020A MRTSUEO06106 2016/04/23
ESG Vector Signal Generator |Agilent E4438C MRTSUE06026 2016/12/08
Broad-Band Horn Antenna Schwarzbeck BBHA9120D MRTSUE06023 2016/11/07
Software Version Manufacturer Function

Pulse Building N/A Agilent Radar Signal Generation Software
DFS Tool V6.9.2 Agilent DFS Test Software

FCC ID: H8N-RG8000W
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5. TEST RESULT

5.1. Summary

Company Name: ASKEY COMPUTER CORP
FCC ID: H8N-RG8000W
FCC Classification: Unlicensed National Information Infrastructure (UNII)

Parameter Limit Test Result Reference
UNII Detection Bandwidth Measurement Refer Table 3-3 Pass Section 5.4
Initial Channel Availability Check Time Refer Table 3-3 Pass Section 5.5
Radar Burst at the Beginning of the
Channel Availability Check Time Refer Table 3-3 Pass Section 5.6
Radar Burst at the End of the Channel _
Availability Check Time Refer Table 3-3 Pass Section 5.7
In-Service Monitoring for Channel Move
Time, Channel Closing Transmission Refer Table 3-3 Pass Section 5.8
Time
Non-Occupancy Period Refer Table 3-3 Pass Section 5.8
Statistical Performance Check Refer Table 3-3 Pass Section 5.9
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5.2. Radar Waveform Calibration

5.2.1.Calibration Setup

The conducted test setup was used for this calibration testing. Figure 3-2 shows the typical test
setup.

Radar Test
Signal Generator
OumulQ
I—\”_I— 2 Viay
Splitter/ 2-Way
SAA A Combiner Splitter/
Combiner
S0ohm
Spectrum .
Analyzer Client
(with 101 dB3 inernal
Attenuation) O'_I

Figure 3-2: Conducted Test Setup

5.2.2.Calibration Procedure

The Interference Radar Detection Threshold Level is (-64dBm) + (0) [dBi] + 1 dB= -63 dBm that had
been taken into account the output power range and antenna gain. The above equipment setup was
used to calibrate the conducted Radar Waveform. A vector signal generator was utilized to establish
the test signal level for each radar type. During this process there were replace 50ohm terminal form
Master and Client device and no transmissions by either the Master or Client Device. The spectrum
analyzer was switched to the zero span (Time Domain) at the frequency of the Radar Waveform
generator. Peak detection was used. The spectrum analyzer resolution bandwidth (RBW) and video
bandwidth (VBW) were set to at least 3MHz. The vector signal generator amplitude was set so that
the power level measured at the spectrum analyzer was (-64dBm) + (0) [dBi] + 1 dB=-63dBm.

Capture the spectrum analyzer plots on short pulse radar types, long pulse radar type and hopping
radar waveform.
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5.2.3.Cablibration Result

Radar #0 DFS detection threshold level and the burst of pulses on the Channel frequency

| SENSE:INT]

ALIGN AUTO [ 08:15:32 PM Dec 17, 2015

y Trig: Free Run

PNO: Fast
" Atten: 10dB

IFGain:Low

Ref Offset -30 dB
Ref -30.00 dBm

Center $.300000000 GHz

Res BW 3.0 MHz VBW 350 MHz

Avg Type: Log-Pwr
Avg|Held:>1/1

Mkr1 90.13 ms|
-64.377 dBm

Span 0 Hz
Sweep 200.0 ms (8001 pts)

N E—

==
=
Next Peak
B |
Next Pk Right|
| EEsaes s |

Next Pk Left

Marker Delta
||
MKr—CF
[
MKkr—RefLvl

More
10f2

STATUS

_l

Radar #1(Test A) DFS detection threshold level and the burst of pulses on the Channel frequency

Fﬁ Agilent Spectrum Analyzer - Swept SA
RL RF | 502

AC | SENSE:INT]

ALIGN AUTO | 08:16:27 PM De:

Marker 1 77.0048 ms

PNO: Fast L, 1rg: FreeRun
IFGain:Low Atten: 10 dB

Ref Offset -30 dB

10 dBidiv  Ref -30.00 dBm
Log

AN
(s
N
N

. - ' 0 o P i

Center $.300000000 GHz

Res BW 3.0 MHz VBW 350 MHz

Avg Type: Log-Pwr
Avg|Held:>1/1

Mkr1 77.00 ms|
-64.161 dBm

Span 0 Hz
Sweep 150.4 ms (8001 pts)

N E—

==
Peak Search
NextPeak
[ ——
Next Pk Right
||

Next Pk Left

Marker Delta
||
MKr—CF
[
MKkr—RefLvl

More
10f2

STATUS

_l

PRI = 598us and the number of pulses = 89
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Radar #1(Test B) DFS detection threshold level and the burst of pulses on the Channel frequency

Fﬁ Agilent Spectrum Analyzer - Swept SA

RL RF [ 500 AC

Marker 1 104.133 ms

Ref Offset -30 dB
Ref -30.00 dBm

Center $.300000000 GHz
Res BW 3.0 MHz

| SENSE:INT]

ALIGN AUTO [ 08:17:05 PMDec 17, 2015

Trig: Free Run
Atten: 10 dB

PNO: Fast )
IFGain:Low

VBW 350 MHz

Avg Type: Log-Pwr
Avg|Held:>1/1

Span 0 Hz
Sweep 150.4 ms (8001 pts)

==
Peak Search
NextPeak
[ ——
Next Pk Right
e |

Next Pk Left

Marker Delta

Mkr—RefLvl

More
10f2

STATUS

_l

PRI = 967us and the number of pulses = 55

Radar #2 DFS detection threshold level and the burst of pulses on the Channel frequency

Fﬁ Agilent Spectrum Analyze tSA

RL RF

Marker 1 27.2349 ms

AC

Ref Offset -30 dB

10 dBidiv  Ref -30.00 dBm
Log

. - ' 0 o P i

Center $.300000000 GHz
Res BW 3.0 MHz

| SENSE:INT]

ALIGN AUTO [ 08:18:21 PMDec 17, 2015

y Trig: Free Run

PNO: Fast
" Atten: 10dB

IFGain:Low

VBW 350 MHz

Avg Type: Log-Pwr
Avg|Held:>1/1

Mkr1 27.23 ms|
-64.175 dBm

Span 0 Hz
Sweep 50.13 ms (8001 pts)

N E—

==
=
NextPeak
B |
Next Pk Right|
== |

Next Pk Left

Marker Delta
||
MKr—CF
[
MKkr—RefLvl

More
10f2

STATUS

_l
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Radar #3 DFS detection threshold level and the burst of pulses on the Channel frequency

Fﬁ Agilent Spectrum Analyzer - Swept SA

RL

Marker 1 25.4803 ms

RF | 509 AC

Ref Offset -30 dB
Ref -30.00 dBm

Center $.300000000 GHz
Res BW 3.0 MHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

[ 08:19:01 PMDec 17, 2015

y Trig: Free Run
Atten: 10 dB

VBW 350 MHz

Avg Type: Log-Pwr
Avg|Held:>1/1

Mkr1 25.48 ms|
-64.148 dBm

Sweep 50.13 ms (8001 pts)

|| )
Peak Search

NextPeak
||
Next Pk Right
| B
Next Pk Left
[

Marker Delta

Mkr—RefLvl

More
10f2

STATUS

Radar #4 DFS detection threshold level and the burst of pulses on the Channel frequency

Fﬁ Agilent Spectrum Anal
RL Rl

z 7
Marker 1 25.1356 ms

Ref Offset -30 dB
Ref -30.00 dBm

Center $.300000000 GHz
Res BW 3.0 MHz

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

[ 08:20:27 PMDec 17, 2015

y Trig: Free Run
Atten: 10 dB

VBW 350 MHz

Avg Type: Log-Pwr
Avg|Held:>1/1

Mkr1 25.14 ms|
-64.092 dBm

Span 0 Hz

Sweep 50.13 ms (8001 pts)

==
==
NextPeak
||
Next Pk Right|
|
Next Pk Left
[
Marker Delta
||
MKr—CF
[
MKkr—RefLvI

More
10f2
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_l
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Radar #5 DFS detection threshold level and 12sec long burst on the Channel frequency

Fﬁ Agilent Spectrum Analyzer - Swept SA

RL RF |500 AC

SENSE:INT|

ALIGN AUTO

[ 08:23:23 PM Dec 17, 2015

Marker 1 5.55500 s

Trig: Free Run

PNO: Fast )
" Atten: 10dB

IFGain:Low

Ref Offset -30 dB
Ref -30.00 dBm

Center $.300000000 GHz

Res BW 3.0 MHz VBW 350 MHz

Avg Type: Log-Pwr
Avg|Held:>1/1

Sweep 20.00 s (8001 pts)

|| )
Peak Search

NextPeak
||
Next Pk Right
| B
Next Pk Left
[

Marker Delta

Mkr—RefLvl

More
10f2

STATUS

Radar #6 DFS detection threshold level and a single hop (9 pulses) on the Channel frequency within

UNII detection bandwidth

ri Agilent Spectrum Analyzer - Swept SA

RL RF [ 500 AC

SENSE:INT|

ALIGN AUTO

[ 08:24:23PMDe

Marker 1 5.87480 ms

Trig: Free Run
Atten: 10 dB

PNO: Fast )
IFGain:Low

Ref Offset 30 dB
Ref -30.00 dBm

Center $.300000000 GHz

Res BW 3.0 MHz VBW 350 MHz

Avg Type: Log-Pwr
Avg|Held:>1/1

Span 0 Hz
Sweep 20.27 ms (8001 pts)
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NextPeak
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Next Pk Right
||
Next Pk Left
[
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Mkr—RefLvl

More
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_l
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5.2.4.Test Setup Photo

Description: Test Setup Photo
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5.3. Channel Loading Test Result

System testing was performed with the designated MPEG test file that streams full motion video from
the Wireless LAN Access Point to the Client in full motion video mode using the media player with
the V2.61 Codec package. This file is used by IP and Frame based systems for loading the test
channel during the In-service compliance testing of the U-NII device. Packet ratio = Time On/ (Time
On + Off Time).

Channel Loading Plot - 802.11a-5300MHz
ri Agilent Spectrum Analyzer - Swept SA \i/lil\&/l

il RL RF 50Q  AC | sENSE:INT] | ALIGN AUTO | 08:50:47 PMDec 17,2015
Marker 3 A 268.268 ms Avg Type: Log-Pwr

PNO: Fast ~—»— 1rig: FreeRun

IFGain:Low Atten: 10 dB Select Marker
2
Ref Offset -30 dB g
Ref -30.00 dBm e
Normal
aaaa—————
Delta
o ||
Fixed[>
| E———— S
Center 5.300000000 GHz Span 0 Hz
VBW 3.0 MHz Sweep 750.4 ms (8001 pts) Off
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE = |
(A2 (1 (¢t](AY = 6649ms[(Ay 272dB] 0000 [ 000000 [ 0000000 | e
)] F [1]t]  2653ms|  6434dBm| [ 00000 0@ |
s Ad[1[t[(A)y 2683ms[(A} 370dB[ [ [ @@ ] Properties»
4 [ 2650ms] P
5 =
6 A
B |
8
9
10
11
IMSG
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Channel Loading Plot - 802.11n-HT40 5310MHz

[E=H |

Fﬁ Agilent Spectrum Analyzer - Swept SA
RL RF [500 AC |

Marker 3 300.441

| SENSE:INT] ALIGN AUTO

Avj Type: Log-Pwr

m

Trig: Free Run
Atten: 10 dB

PNO: Fast -+~
IFGain:Low

Ref Offset -30 dB
Ref -30.00 dBm

[ 08:52:59 PM Dec 17, 2015

Select Marker.

I :
(=]
3
w
8

Delta

Fixedl>
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MKR| MODE TRC| SCL X Y FUNCTION ICTION WIDTH CTION VALUE
[ A2 [ 1]t [(A 56.94 ms | (A 028dB] |
[ t] 3172 ms 6493dBm| |

|

Properties»

More
10f2

Channel Loading Plot - 802.11ac-VHT80 5290MHz

Fﬁ Agilent Spectrum Analyzer - Swept SA

|| )

RL

RF_ 500

260.576 m

| SENSE:INT] ALIGN AUTO

Avg Type: Log-Pwr

TRAG 4

AC
S

Trig: Free Run
Atten: 10 dB

PNO: Fast -+~
IFGain:Low

Ref Offset 30 dB
Ref -30.00 dBm

[ 08:52:00 PM Dec 17, 2015
E

Select Marker.

Normal

Delta

Fixedl~

Off

MKR MODE TRC| SCL| X Y FUNCTION
[l A2 [1[¢t](A)  73.54ms|(A] 336dB] |
[ F [1]¢t] 274.0 ms 7732dBm| |
[1 [t [(A] 260.6 ms| (Al 447d8] [ ]
| 2749 ms|

2749 ms 7856dBm| [ 000 000000000 |
I R E

Properties>

Im

|

Test Mode Packet ratio Requirement ratio Test Result
802.11a 20.94 >17% Pass
802.11n-HT40MHz 18.95 >17% Pass
802.11ac-VHT80MHz 28.99 >17% Pass
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5.4. UNII Detection Bandwidth Measurement

5.4.1.Test Limit

Minimum 100% of the UNII 99% transmission power bandwidth. During the U-NII Detection

Bandwidth detection test, each frequency step the minimum percentage of detection is 90 percent.

Measurements are performed with no data traffic.

5.4.2.Test Procedure

1.

Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0-4 in
Table 3-5 at the center frequency of the EUT Operating Channel at the specified DFS Detection
Threshold level.

The generating equipment is configured as shown in the Conducted Test Setup above section
3.5.

The EUT is set up as a stand-alone device (no associated Client or Master, as appropriate) and
no traffic. Frame based systems will be set to a talk/listen ratio reflecting the worst case
(maximum) that is user configurable during this test.

Generate a single radar Burst, and note the response of the EUT. Repeat for a minimum of 10
trials. The EUT must detect the Radar Waveform using the specified U-NII Detection Bandwidth
criterion shown in Table 3-5. In cases where the channel bandwidth may exceed past the DFS
band edge on specific channels (i.e., 802.11ac or wideband frame based systems) select a
channel that has the entire emission bandwidth within the DFS band. If this is not possible, test
the detection BW to the DFS band edge.

Starting at the center frequency of the UUT operating Channel, increase the radar frequency in 5
MHz steps, repeating the above test sequence, until the detection rate falls below the U-NII
Detection Bandwidth criterion specified in Table 3-3. Repeat this measurement in 1MHz steps at
frequencies 5 MHz below where the detection rate begins to fall. Record the highest frequency
(denote as FH) at which detection is greater than or equal to the U-NII Detection Bandwidth
criterion. Recording the detection rate at frequencies above FH is not required to demonstrate
compliance.

Starting at the center frequency of the EUT operating Channel, decrease the radar frequency in
1 MHz steps, repeating the above item 4 test sequence, until the detection rate falls below the
U-NII Detection Bandwidth criterion. Record the lowest frequency (denote as FL) at which
detection is greater than or equal to the U-NII Detection Bandwidth criterion. Recording the
detection rate at frequencies below FL is not required to demonstrate compliance.

The U-NII Detection Bandwidth is calculated as follows: U-NII Detection Bandwidth = FH — FL
The U-NII Detection Bandwidth must be at least 100% of the EUT transmitter 99% power,
otherwise, the EUT does not comply with DFS requirements.
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5.4.3.Test Result

EUT Frequency=5300MHz for 802.11a

Radar Frequency
(MHz)

DFS Detection Trials (1=Detection, 0= No Detection)

3 4 5 6 7 8 9 10 Detection Rate (%)

5290

0 0 0 0 0 0 0 0 0%

5291 FL

1 1 1 1 1 1 1 1 100%

5292

1 1 1 1 1 1 1 1 100%

5293

1 1 1 1 1 1 1 1 100%

5294

1 1 1 1 1 1 1 1 100%

5295

1 1 1 1 1 1 1 1 100%

5296

1 1 1 1 1 1 1 1 100%

5297

1 1 1 1 1 1 1 1 100%

5298

1 1 1 1 1 1 1 1 100%

5299

1 1 1 1 1 1 1 1 100%

5300

1 1 1 1 1 1 1 1 100%

5301

1 1 1 1 1 1 1 1 100%

5302

1 1 1 1 1 1 1 1 100%

5303

1 1 1 1 1 1 1 1 100%

5304

1 1 1 1 1 1 1 1 100%

5305

1 1 1 1 1 1 1 1 100%

5306

1 1 1 1 1 1 1 1 100%

5307

1 1 1 1 1 1 1 1 100%

5308

1 1 1 1 1 1 1 1 100%

5309 FH

1

1

1 1 1 1 1 1 1 1 100%

5310

0

0

0 0 0 0 0 0 0 0 0%

Detection Bandwidth = FH - FL = 5309MHz - 5291MHz = 18MHz

EUT 99% Bandwidth = 16.41MHz (see note)

UNII Detection Bandwidth Min. Limit (MHz): 16.41MHz x 100% = 16.41MHz

Test Result: Pass

Note: All UNII channels for this device have identical Channel bandwidths. Therefore, all DFS testing was done
at 5300MHz. The 99% channel bandwidth is 16.41MHz. (See the 99% BW section of the RF report for further

measurement details).
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EUT Frequency=5310MHz for 802.11n-HT40
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)

(MHz) 2 | 3| 4|5 |6 | 7| 8| 9 |10 | DetectionRate (%)
5290 0 0 0 0 0 0 0 0 0 0%

5291 FL 1 1 1 1 1 1 1 1 1 100%
5292 1 1 1 1 1 1 1 1 1 100%
5293 1 1 1 1 1 1 1 1 1 100%
5294 1 1 1 1 1 1 1 1 1 100%
5295 1 1 1 1 1 1 1 1 1 100%
5296 1 1 1 1 1 1 1 1 1 100%
5297 1 1 1 1 1 1 1 1 1 100%
5298 1 1 1 1 1 1 1 1 1 100%
5299 1 1 1 1 1 1 1 1 1 100%
5300 1 1 1 1 1 1 1 1 1 100%
5301 1 1 1 1 1 1 1 1 1 100%
5302 1 1 1 1 1 1 1 1 1 100%
5303 1 1 1 1 1 1 1 1 1 100%
5304 1 1 1 1 1 1 1 1 1 100%
5305 1 1 1 1 1 1 1 1 1 100%
5306 1 1 1 1 1 1 1 1 1 100%
5307 1 1 1 1 1 1 1 1 1 100%
5308 1 1 1 1 1 1 1 1 1 100%
5309 1 1 1 1 1 1 1 1 1 100%
5310 1 1 1 1 1 1 1 1 1 100%
5311 1 1 1 1 1 1 1 1 1 100%
5312 1 1 1 1 1 1 1 1 1 100%
5313 1 1 1 1 1 1 1 1 1 100%
5314 1 1 1 1 1 1 1 1 1 100%
5315 1 1 1 1 1 1 1 1 1 100%
5316 1 1 1 1 1 1 1 1 1 100%
5317 1 1 1 1 1 1 1 1 1 100%
5318 1 1 1 1 1 1 1 1 1 100%
5319 1 1 1 1 1 1 1 1 1 100%
5320 1 1 1 1 1 1 1 1 1 100%
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5321 1 1 1 1 1 1 1 1 100%
5322 1 1 1 1 1 1 1 1 100%
5323 1 1 1 1 1 1 1 1 100%
5324 1 1 1 1 1 1 1 1 100%
5325 1 1 1 1 1 1 1 1 100%
5326 1 1 1 1 1 1 1 1 100%
5327 1 1 1 1 1 1 1 1 100%
5328 1 1 1 1 1 1 1 1 100%
5329 FH 1 1 1 1 1 1 1 1 100%

5330 0 0 0 0 0 0 0 0 0%

Detection Bandwidth = FH - FL = 5329MHz - 5291MHz = 38MHz

EUT 99% Bandwidth = 35.82MHz (see note)

UNII Detection Bandwidth Min. Limit (MHz): 35.82MHz x 100% = 35.82MHz

Test Result: Pass

Note: All UNII channels for this device have identical Channel bandwidths. Therefore, all DFS testing was done
at 5310MHz. The 99% channel bandwidth is 35.82MHz. (See the 99% BW section of the RF report for further

measurement details).
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EUT Frequency=5290MHz for 802.11ac-VHT80
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)

(MHz) 2 | 3| 4|5 |6 | 7| 8| 9 |10 | DetectionRate (%)
5250 0 0 0 0 0 0 0 0 0 0%

5251 FL 1 1 1 1 1 1 1 1 1 100%
5252 1 1 1 1 1 1 1 1 1 100%
5253 1 1 1 1 1 1 1 1 1 100%
5254 1 1 1 1 1 1 1 1 1 100%
5255 1 1 1 1 1 1 1 1 1 100%
5256 1 1 1 1 1 1 1 1 1 100%
5257 1 1 1 1 1 1 1 1 1 100%
5258 1 1 1 1 1 1 1 1 1 100%
5259 1 1 1 1 1 1 1 1 1 100%
5260 1 1 1 1 1 1 1 1 1 100%
5261 1 1 1 1 1 1 1 1 1 100%
5262 1 1 1 1 1 1 1 1 1 100%
5263 1 1 1 1 1 1 1 1 1 100%
5264 1 1 1 1 1 1 1 1 1 100%
5265 1 1 1 1 1 1 1 1 1 100%
5266 1 1 1 1 1 1 1 1 1 100%
5267 1 1 1 1 1 1 1 1 1 100%
5268 1 1 1 1 1 1 1 1 1 100%
5269 1 1 1 1 1 1 1 1 1 100%
5270 1 1 1 1 1 1 1 1 1 100%
5271 1 1 1 1 1 1 1 1 1 100%
5272 1 1 1 1 1 1 1 1 1 100%
5273 1 1 1 1 1 1 1 1 1 100%
5274 1 1 1 1 1 1 1 1 1 100%
5275 1 1 1 1 1 1 1 1 1 100%
5276 1 1 1 1 1 1 1 1 1 100%
5277 1 1 1 1 1 1 1 1 1 100%
5278 1 1 1 1 1 1 1 1 1 100%
5279 1 1 1 1 1 1 1 1 1 100%
5280 1 1 1 1 1 1 1 1 1 100%
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5281 1 1 1 1 1 1 1 1 1 1 100%
5282 1 1 1 1 1 1 1 1 1 1 100%
5283 1 1 1 1 1 1 1 1 1 1 100%
5284 1 1 1 1 1 1 1 1 1 1 100%
5285 1 1 1 1 1 1 1 1 1 1 100%
5286 1 1 1 1 1 1 1 1 1 1 100%
5287 1 1 1 1 1 1 1 1 1 1 100%
5288 1 1 1 1 1 1 1 1 1 1 100%
5289 1 1 1 1 1 1 1 1 1 1 100%
5290 1 1 1 1 1 1 1 1 1 1 100%
5291 1 1 1 1 1 1 1 1 1 1 100%
5292 1 1 1 1 1 1 1 1 1 1 100%
5293 1 1 1 1 1 1 1 1 1 1 100%
5294 1 1 1 1 1 1 1 1 1 1 100%
5295 1 1 1 1 1 1 1 1 1 1 100%
5296 1 1 1 1 1 1 1 1 1 1 100%
5297 1 1 1 1 1 1 1 1 1 1 100%
5298 1 1 1 1 1 1 1 1 1 1 100%
5299 1 1 1 1 1 1 1 1 1 1 100%
5300 1 1 1 1 1 1 1 1 1 1 100%
5301 1 1 1 1 1 1 1 1 1 1 100%
5302 1 1 1 1 1 1 1 1 1 1 100%
5303 1 1 1 1 1 1 1 1 1 1 100%
5304 1 1 1 1 1 1 1 1 1 1 100%
5305 1 1 1 1 1 1 1 1 1 1 100%
5306 1 1 1 1 1 1 1 1 1 1 100%
5307 1 1 1 1 1 1 1 1 1 1 100%
5308 1 1 1 1 1 1 1 1 1 1 100%
5309 1 1 1 1 1 1 1 1 1 1 100%
5310 1 1 1 1 1 1 1 1 1 1 100%
5311 1 1 1 1 1 1 1 1 1 1 100%
5312 1 1 1 1 1 1 1 1 1 1 100%
5313 1 1 1 1 1 1 1 1 1 1 100%
5314 1 1 1 1 1 1 1 1 1 1 100%
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5315 1 1 1 1 1 1 1 1 100%
5316 1 1 1 1 1 1 1 1 100%
5317 1 1 1 1 1 1 1 1 100%
5318 1 1 1 1 1 1 1 1 100%
5319 1 1 1 1 1 1 1 1 100%
5320 1 1 1 1 1 1 1 1 100%
5321 1 1 1 1 1 1 1 1 100%
5322 1 1 1 1 1 1 1 1 100%
5323 1 1 1 1 1 1 1 1 100%
5324 1 1 1 1 1 1 1 1 100%
5325 1 1 1 1 1 1 1 1 100%
5326 1 1 1 1 1 1 1 1 100%
5327 1 1 1 1 1 1 1 1 100%
5328 1 1 1 1 1 1 1 1 100%
5329 FH 1 1 1 1 1 1 1 1 100%

5330 0 0 0 0 0 0 0 0 0%

Detection Bandwidth = FH - FL = 5329MHz - 5251MHz = 78 MHz

EUT 99% Bandwidth = 75.84MHz (see note)

UNII Detection Bandwidth Min. Limit (MHz): 75.84MHz x 100% = 75.84MHz

Test Result: Pass

Note: All UNII channels for this device have identical Channel bandwidths. Therefore, all DFS testing was done
at 5290MHz. The 99% channel bandwidth is 75.84MHz. (See the 99% BW section of the RF report for further

measurement details).
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5.5. Initial Channel Availability Check Time Measurement
5.5.1.Test Limit

The EUT shall perform a Channel Availability Check to ensure that there is no radar operating on the
channel. After power-up sequence, receive at least 1 minute on the intended operating frequency.

5.5.2.Test Procedure

1.  The U-NII devices will be powered on and be instructed to operate on the appropriate U-NII
Channel that must incorporate DFS functions. At the same time the EUT is powered on, the
spectrum analyzer will be set to zero span mode with a 3 MHz RBW and 3 MHz VBW on the
Channel occupied by the radar (Chr) with a 2.5 minute sweep time. The spectrum analyzer’s
sweep will be started at the same time power is applied to the U-NII device.

2. The EUT should not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle.

3. Confirm that the EUT initiates transmission on the channel. Measurement system showing its
nominal noise floor is marker1.
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5.5.3.Test Result

The EUT does not transmit any beacon or data transmissions until at least 1 minute after the

completion of the power-on cycle (53.4 sec). Initial beacons/data transmissions are indicated by
marker 1 (113.4 sec).

Initial Channel Availability Check Time for 802.11a

Bl Agilent Spectrum Analyzer - Swept SA
gilent Sp yz p
i

| SENSE:INT] [ ALIGN AUTO [ 08:20:53 PMDec 17,2015
Avg Type: Log-Pwr

PNO: Fast —»— 1rig: FreeRun
IFGain:Low Atten: 10 dB

Ref Offset 30 dB
Ref -30.00 dBm

Center $.300000000 GHz
Res BW 3.0 MHz VBW 3.0 MHz

Span 0 Hz
Sweep 240.0 s (8001 pts)
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5.6. Radar Burst at the Beginning of the Channel Availability Check Time
Measurement

5.6.1.Test Limit

In beginning of the Channel Availability Check (CAC) Time, radar is detected on this channel, select
another intended channel and perform a CAC on that channel.

5.6.2.Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected
Channel during a period equal to the Channel Availability Check Time and avoidance of
operation on that Channel when a radar Burst with a level equal to the DFS Detection Threshold
+ 1 dB occurs at the beginning of the Channel Availability Check Time.

2. The EUT is in completion power-up cycle (from TO to T1). T1 denotes the instant when the EUT
has completed its power-up sequence. The Channel Availability Check Time commences at
instant T1 and will end no sooner than T1 + 60 seconds. A single Burst of one of Short Pulse
Radar Types 0-4 at DFS Detection Threshold + 1 dB will commence within a 6 second window
starting at T1.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and
reported. Observation of emissions at 5300MHz (for 802.11a) will continue for 2.5 minutes after
the radar Burst has been generated. Verify that during the 2.5 minutes measurement window no
EUT transmissions occurred at 5300MHz (for 802.11a).
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5.6.3. Test Result
Radar Burst at the Beginning of the Channel Availability Check Time for 802.

11a

BN Agilent Spectrum Analyzer - Swept SA

[ ALIGN AUTO
Avg Type: Log-Pwr

| sENSE:INT]

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low Atten: 10 dB
Mkr1 54.12 s|

Ref Offset 30 dB
Ref -30.00 dBm -64.53 dBm

Span 0 Hz
VBW 3.0 MHz Sweep 240.0 s (8001 pts)

e )
" rrwsoen |
Next Peak
||
Next Pk Right
| | |

Next Pk Left
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5.7. Radar Burst at the End of the Channel Availability Check Time Measurement
5.7.1.Test Limit

In the end of Channel Availability Check (CAC) Time, radar is detected on this channel, select
another intended channel and perform a CAC on that channel.

5.7.2.Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected
Channel during a period equal to the Channel Availability Check Time and avoidance of
operation on that Channel when a radar Burst with a level equal to the DFS Detection Threshold
+ 1 dB occurs at the beginning of the Channel Availability Check Time.

2. The EUT is powered on at TO. T1 denotes the instant when the EUT has completed its power-up
sequence. The Channel Availability Check Time commences at instant T1 and will end no
sooner thanT1 + 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS
Detection Threshold + 1 dB will commence within a 6 second window starting at T1+ 54
seconds.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and
reported. Observation of emissions at 5300MHz (for 802.11a) will continue for 2.5 minutes after
the radar Burst has been generated. Verify that during the 2.5 minutes measurement window no
EUT transmissions occurred at 5300MHz (for 802.11a).
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5.7.3.Test Result
Radar Burst at the End of the Channel Availability Check Time for 802.11a

BN Agilent Spectrum Analyzer - Swept SA

| sENSE:INT] [ ALIGN AUTO

Avg Type: Log-Pwr

PNO: Fast —»— 1rig: FreeRun
IFGain:Low Atten: 10 dB

Mkr1 112.1 s

Ref Offset 30 dB
Ref -30.00 dBm -64.50 dBm

Span 0 Hz
VBW 3.0 MHz Sweep 300.0 s (8001 pts)

(==
NextPeak

Next Pk Right
|

Next Pk Left

FCC ID: H8N-RG8000W

Page Number: 42 of 127



NR I y Report No.: 1512RSU00313

5.8. In-Service Monitoring for Channel Move Time, Channel Closing Transmission
Time and Non-Occupancy Period Measurement

5.8.1.Test Limit

The EUT has In-Service Monitoring function to continuously monitor the radar signals. If the radar is
detected, must leave the channel (Shutdown). The Channel Move Time to cease all transmissions
on the current channel upon detection of a Radar Waveform above the DFS Detection Threshold
within 10 sec. The total duration of Channel Closing Transmission Time is 260ms, consisting of data
signals and the aggregate of control signals, by a U-NII device during the Channel Move Time. The
Non-Occupancy Period time is 30 minute during which a Channel will not be utilized after a Radar
Waveform is detected on that Channel.

5.8.2.Test Procedure Used

1. The test should be performed with Radar Type 0. The measurement timing begins at the end of
the Radar Type 0.

2. When the radar burst with a level equal to the DFS Detection Threshold + 1dB is generated on
the Operating Channel of the U-NII device. A U-NII device operating as a Master Device will
associate with the Client Device at Channel. Stream the MPEG test file from the Master Device
to the Client Device on the selected Channel for the entire period of the test. At time TO the
Radar Waveform generator sends a Burst of pulses for each of the radar types at Detection
Threshold + 1dB.

3. Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel.
Measure and record the transmissions from the EUT during the observation time (Channel Move
Time).

4. Measurement of the aggregate duration of the Channel Closing Transmission Time method.
With the spectrum analyzer set to zero span tuned to the center frequency of the EUT operating
channel at the radar simulated frequency, peak detection, and max hold, the dwell time per bin is
given by: Dwell (1.5ms) = S (12 sec) / B (8000); where Dwell is the dwell time per spectrum
analyzer sampling bin, S is the sweep time and B is the number of spectrum analyzer sampling
bins. An upper bound of the aggregate duration of the intermittent control signals of Channel
Closing Transmission Time is calculated by: 80MHz: C (16.5 ms) = N (11) X Dwell (1.5 ms);
where C is the Closing Time, N is the number of spectrum analyzer sampling bins showing a
U-NII transmission and Dwell is the dwell time per bin.

5. Measure the EUT for more than 30 minutes following the channel close/move time to verify that
the EUT does not resume any transmissions on this Channel.
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5.8.3.Test Result

Channel Move Time and Channel Closing Transmission Time for 802.11ac-VHT80

BE Agilent Spectrum Analyzer - Swept SA

| SENSE:INT] [ ALIGN AUTO

[ 10:54:13 AMDec 18, 2015

Center Freq 5.29000000 GHz
PNO: Fast ~—»—
IFGain:Low

Ref Offset -30 dB
Ref -30.00 dBm

Center 5.290000000 GHz
Res BW 3.0 MHz

VBW 3.0 MHz

Avg Type: Log-Pwr
Trig: Free Run
Atten: 10 dB

-63.00 ¢Bm|

Span 0 Hz
Sweep 12.00 s (8001 pts)

STATUS

—.Di;ﬂ ;%%MTDB

Power Trace (dBm)

-5

-2.00000  -1.00000

0.00000

1.00000 2.00000

Time Index Info

T0:-0.0240 S
T1:0.0000 S
12:0.1995 S
T3:04709 S

Time Per Bin:1.4998125 ms

T2~T3 Bins Over Threshold:
=4 Bins

Channel Closing Transmission Time and Channel Move Time

3.00000 4.00000 5.00000

Time (8)

6.00000 7.00000 8.00000 5.00000  10.00000  11.00000

Channel Move Time: 0.4709411 S
Channel Close Time: 0.0059993 S
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Non-Occupancy Period for 802.11a

RL 0Q A [

SENSE:INT]

ALIGN AUTO [ 09:29:04 PMDec 17, 2015

PNO: Fast —»— 1rig: FreeRun
Atten: 10 dB

IFGain:Low

Ref Offset 30 dB
Ref -30.00 dBm

VBW 3.0 MHz

Avg Type: Log-Pwr

Span 0 Hz
Sweep 2.000 ks (3001 pts)

Iil@&ll

Select Marker'

Properties»

More
10f2

STATUS

—l

Parameter

Test Result

Limit

Type 0

Channel Move Time (s)

0.471s

<10s

Channel Closing Transmission Time (ms)
(Note)

6.000ms

< 60ms

Non-Occupancy Period (min)

2 30min

= 30 min

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the

beginning of the Channel Move Time plus any additional intermittent control signals required to

facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 seconds

period. The aggregate duration of control signals will not count quiet periods in between

transmissions.
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5.9. Statistical Performance Check Measurement

5.9.1.Test Limit

The minimum percentage of successful detection requirements found in below table when a radar
burst with a level equal to the DFS Detection Threshold + 1dB is generated on the Operating
Channel of the U-NII device (In- Service Monitoring).

Radar Type Minimum Number of Trails Detection Probability
0 30 Pd > 60%
1 30(15 of test Aand 15 of test B) Pd > 60%
2 30 Pd > 60%
3 30 Pd > 60%
4 30 Pd > 60%
Aggregate (Radar Types 1-4) 120 Pd > 80%
5 30 Pd > 80%
6 30 Pd > 70%

The percentage of successful detection is calculated by:

(Total Waveform Detections / Total Waveform Trails) * 100 = Probability of Detection Radar
Waveform In addition an aggregate minimum percentage of successful detection across all Short
Pulse Radar Types 1-4 is required and is calculated as follows: (Pd1 + Pd2 + Pd3 + Pd4) / 4.

5.9.2.Test Procedure

1. Stream the MPEG test file from the Master Device to the Client Device on the test Channel for
the entire period of the test.

2. Attime TO the Radar Waveform generator sends the individual waveform for each of the Radar
Types 1-6, at levels equal to the DFS Detection Threshold + 1dB, on the Operating Channel.

3. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for
duration greater than 10 seconds for Short Pulse Radar Types 0 to ensure detection occurs.

4. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for
duration greater than 22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.

5. The device can utilize a test mode to demonstrate when detection occurs to prevent the need to
reset the device between trial runs.

6. The Minimum number of trails, minimum percentage of successful detection and the average
minimum percentage of successful detection are found in below table.
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5.9.3.Test Result

Statistical Performance Check for 802.11a
Radar Type 1 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5291 1 658 81 1
2 5291 1 718 74 1
3 5291 1 578 92 1
4 5291 1 938 57 1
5 5291 1 538 99 1
6 5291 1 798 67 1
7 5291 1 878 61 1
8 5291 1 598 89 1
9 5291 1 898 59 1
10 5291 1 738 72 1
11 5291 1 3066 18 1
12 5291 1 558 95 1
13 5291 1 758 70 1
14 5291 1 858 62 1
15 5291 1 818 65 1
16 5291 1 1798 30 1
17 5291 1 1598 34 1
18 5291 1 3051 18 1
19 5291 1 2972 18 1
20 5291 1 1115 48 1
21 5291 1 1688 32 1
22 5291 1 1541 35 1
23 5291 1 2413 22 1
24 5291 1 2828 19 1
25 5291 1 925 58 1
26 5291 1 1398 38 1
27 5291 1 2564 21 1
28 5291 1 1285 42 1
29 5291 1 2944 18 1
30 5291 1 2874 19 1
Detection Percentage (%) 100%
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Radar Type 2 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5300 3.4 167 25 1
2 5300 1.0 174 29 1
3 5300 1.7 160 25 1
4 5300 41 186 27 1
5 5300 2.1 198 28 1
6 5300 1.4 187 28 1
7 5300 3.5 166 29 1
8 5300 3.3 178 28 1
9 5300 3.2 201 29 1
10 5300 3.1 151 27 1
11 5300 2.3 152 25 1
12 5300 1.9 174 28 1
13 5300 1.6 154 26 1
14 5300 4.4 174 27 1
15 5300 1.9 195 28 1
16 5300 1.5 167 29 1
17 5300 1.2 209 23 1
18 5300 1.2 159 27 1
19 5300 1.6 176 26 1
20 5300 3.3 153 28 1
21 5300 1.6 209 23 1
22 5300 3.6 193 27 1
23 5300 41 181 25 1
24 5300 3.6 181 29 1
25 5300 4.3 152 23 1
26 5300 5.0 171 29 1
27 5300 4.4 197 25 1
28 5300 2.9 199 28 1
29 5300 2.3 211 28 1
30 5300 3.4 214 23 1
Detection Percentage (%) 100%
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Radar Type 3 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5309 7.8 408 18 1
2 5309 71 267 16 1
3 5309 8.3 424 17 1
4 5309 8.7 339 18 1
5 5309 8.9 449 16 1
6 5309 8.2 433 17 1
7 5309 71 436 17 1
8 5309 7.8 359 18 1
9 5309 6.9 418 18 1
10 5309 9.5 344 17 1
11 5309 9.1 341 17 1
12 5309 8.1 407 16 1
13 5309 7.1 336 16 1
14 5309 8.6 330 17 1
15 5309 7.1 349 16 1
16 5309 9.0 320 18 1
17 5309 6.3 254 17 1
18 5309 6.8 389 18 1
19 5309 7.0 350 16 1
20 5309 6.9 343 17 1
21 5309 9.8 293 18 1
22 5309 8.7 292 18 1
23 5309 8.8 324 17 1
24 5309 6.4 455 16 1
25 5309 9.5 331 18 1
26 5309 8.4 265 17 1
27 5309 8.4 393 17 1
28 5309 7.8 468 17 1
29 5309 7.8 284 16 1
30 5309 9.8 462 17 1
Detection Percentage (%) 100%

FCC ID: H8N-RG8000W Page Number: 49 of 127



NR I y Report No.: 1512RSU00313

Radar Type 4 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5309 11.2 375 16 1
2 5309 11.6 283 12 1
3 5309 12.0 334 12 1
4 5309 12.8 297 16 1
5 5309 141 284 12 1
6 5309 12.8 351 12 1
7 5309 12.9 378 15 1
8 5309 12.9 405 16 1
9 5309 14.7 388 15 1
10 5309 11.7 368 14 1
11 5309 12.4 483 14 1
12 5309 14.4 466 15 1
13 5309 13.3 342 16 1
14 5309 141 435 13 1
15 5309 14.0 500 13 1
16 5309 19.2 465 15 1
17 5309 19.5 418 15 1
18 5309 14.5 430 15 1
19 5309 15.3 431 14 1
20 5309 14.6 431 16 1
21 5309 16.8 329 13 1
22 5309 17.2 497 12 1
23 5309 17.8 276 14 1
24 5309 11.7 290 16 1
25 5309 12.9 309 13 1
26 5309 14.9 434 15 1
27 5309 14.4 315 14 1
28 5309 12.9 328 15 1
29 5309 11.4 297 16 1
30 5309 15.5 451 14 1
Detection Percentage (%) 100%

Note: In addition an average minimum percentage of successful detection across all four Short pulse radar test

waveforms is as follows: LAt E2+E3+E4 _ (1009%4+100%+100%+100%)/4 = 100% (>80%)

4
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5293 1 16 5300 1
2 5293 1 17 5301 1
3 5294 1 18 5301 1
4 5294 1 19 5302 1
5 5295 1 20 5302 1
6 5295 1 21 5303 1
7 5296 1 22 5303 1
8 5296 1 23 5304 1
9 5297 1 24 5304 1
10 5297 1 25 5305 1
11 5298 1 26 5305 1
12 5298 1 27 5306 1
13 5299 1 28 5306 1
14 5299 1 29 5307 1
15 5300 1 30 5307 1
Detection Percentage (%) 100%

Type 5 Radar Waveform_1

Waveform Num = 1
Num of Bursts = 3
Burst Interwval (us)= 1333333

Burst Off Time # Chirp W Pulse 1 Pulze 2 Pulse 3 Start Loc Start Burst End Burst
#

us Pulses (MHz) (us) Pri (us) Pri (us) Pri(us) (u=s Interval (us) Intervalfus)
196208

1 1 11 =1 1318 Q o] 196208 o] 1333332
1377137

2 3 [} Th 1958 1966 1085 1574664 1333333 2666665
15308093

3 3 10 Th 1680 1087 1481 5110676 2666666 3999008
1771664

4 2 12 2l 1318 1642 [y} 4886388 3900505 8335331
TEEEQD

g 1 =] kil 1480 o] Q 5544857 5333332 BE66664
17122886

8 1 =] 55 1938 Q 0 TISEE0S BEEGE65 To9009T
1359971

T 2 T a0 1387 1377 0 8720512 TEE00G5 9333330
11985320

8 1 14 TO 1984 a 1] 0021615 9535353551 10666665
1173989

9 1 kel 1969 o] [y} 1109 T7EEE 10666664 119955085

Total number of pulses in waveform = 15
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Type 5 Radar Waveform_2

Waveform Num = 2
Hum of Bursts = 13
Burst Interwval fus)= 923077

Burst Off Time @ Chirp W Fulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
us Fulses (MH=) (usd Pri{us) Prifus) Pri(us) us Interwval (us) Interwval (us)
836657
1 3 =] 50 1609 1535 1129 3836657 o 925076
159208
z 3 13 O 1145 127 1650 1010228 D2I0TT 1846153
1104822
3 3 1z 65 1174 1060 1256 2119650 1846154 2760230
TOITES
4 3 1z 80 1406 1776 1441 2826008 2769231 3692507
910650
5 2 13 95 1545 1284 o 3742219 3692308 4515384
1676406
[ 2 1z 55 1782 1940 o 5321554 46153585 5538451
985121
T 2 17 50 1376 1015 o 5310327 5538462 5451535
221425
s 3 11 55 1128 1404 1611 5534211 5461539 7354615
1459145
9 3 15 =0 1750 1300 1386 8007490 7324616 2307602
1125308
10 z T 50 1395 1554 o 9157220 2307695 5230760
132599
11 2 7 =5 1748 1277 o o272666 9230770 10155846
1055156
1z 3 13 50 1128 1043 1904 10328747 10153847 11076923
1245248
13 3 11 55 1885 1863 1418 11578071 11078924 12000000
Total number of pulses in waveform = 34
Waweform Mum 3
MNum of Bursts = 17
Burst Intexrval f(us)= TOES82
Buxrst OFf Time #* Chixp BW FPulse 1 FPulse 2 Pulse 3 Start Loc Start Burst End Burst
#* [ Pulsss (MHz) tas) Pritus) Prifas) Pri(as) Tus Interwal (us) Interval (us)
alat=lale]
1 3 (=] 75 izsz2 12035 1224 4 BESE0 L] TOGSS1
518771
2 3 11 [0 1362 1949 1241 980 T40 TOSES2 14117635
1079111
3 1 = k=] 1831 o =] 20644035 1411764 2117645
345807
4 3 5 &0 1796 1407 1342 2410041 2117646 2823527
854680
= 3 14 [0 12Tz 1913 1676 G3369166 2823628 3528409
413627
=] 3 10 85 1669 1734 16508 3TSTEES F529410 42352091
D22366
7 2 16 [=1e) 1766 1802 =] 4714959 4235292 49411735
TE0145
=] 2 10 100 1915 1793 =] 54TSET2 4941174 BEE4Y0E5S
595254
=) 3 T e 1343 1387 1721 B17 7544 BE4TOEE 5352937
SE0508
1o 1 5 [ale] 1140 (=] =] B532601 B362938 TOESS19
545210
11 2 11 &5 1s52 1540 =] T1S2951 TOBSS20 TTEATOL
1043239
1z 1 = 85 1515 o =] 8229332 TTE4TOZ B4T0585
TE4111
13 3 iz 100 1129 1437 1658 BE95305 S4TO584 S175465
3TS5TS55
14 2 5 TO 1779 1619 =] 9376287 S1TEA66 GEE235347
531767
15 3 13 55 1210 1449 1789 9910442 GEE25348 10688220
1176294
16 1 1= B0 1570 o =] 11091154 10688230 11294111
281238
17 1 1=} 100 1251 o =] 11374001 11294112 1199900935
Total mumber of pulses in waveform = 37
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Waveform MNum = 4
Mum of Bursts = 15
Burst Interval (us)= S00000
Burst Off Time # Chirp PW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  En t
#* (us Fulses (MH=) (us=) Frifus) Fri(us) Fri{us) fusl Interval (us} Interwal (us
440638
1 3 19 =25 1154 1660 1157 440536 [s] To9999
284980
2 3 16 [=1s] 1365 1261 1492 14259487 [=1elelelele] 1699905
TELEO0
3 3 11 55 1d=3 1782 1339 2129399 1600000 2399999
291818
4 1 17 50 15896 [s] o FosE821 2400000 3199929
3110485
5 2 2 85 1518 1551 o FES3TE2 3200000 3999999
1201244
5 1 10 50 17385 [s] o 4603178 4000000 4729299
B00525
7 2 iz O 1942 1075 s 5414437 ABOOO0O0 S529009
a62202
] z 19 =1 1760 1625 o 6379746 SE00000 5399999
B2T264
o 3 1= TG 1270 1626 12668 TOLO3EE B400000 ===l =]
275275
10 3 =] 55 1526 1531 1541 T2O0311 7200000 7999999
TEETES
11 2 o 85 1547 1022 s BOS1327 OO0 BTLO000
TEI103
1z 1 ] 100 1d=85 [s] o 8562059 8300000 2599999
1544do5s
13 3 =2 a0 1337 1686 1688 10213602 =l=lelalelale] 10390000
TTA03E
14 1 =] a5 1317 [s] o 10987147 10400000 11199999
305941
15 =] TG 13668 o =) 11304408 11200000 11990005
Total numbexr of pulses in wavefoxrm = 31
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Type 5 Radar Waveform_5

Waveform Num = &
Mum of Bursts = 20
Burst Imterwal (us)= S00000

Total mumber of pulses in waveform = 18

Burst OFff Time # Chirp PW Pulse 1 ulse 2 Pulse 3 Start Loc A ur st End Burst
# a; Pulzes =) (az) Pritus) Pritus) Pritus) Gaz) Interval (uz) Interwal fus)
126715
1 1 5 501 1088 o o 125713 o ]
92670
2 2 10 86 1389 1180 o 1O6T7EE8 BOOOOO 1198000
=Rt
El 2 16 100 1041 1364 [s] 1664120 1200000 1L7IEE98
d1doss
a 1 = 100 1643 o =] 2071510 1800000 2399999
AS1453
] 3 =1 T 1087 1165 1900 2664516 2400000 2999999
715163
s 1 18 76 1702 o o szvdo22 3000000 sEOS990
roEs13
7 3 17 56 1609 1800 1056 [EB2407 [EOO000 4109000
Ti3o02
] 3 13 5o 1881 1464 LETT 4To0Tdd 4 200000 4 TREEa9
szeves
=] 2 14 [={=] lddi 1ds1 =] BO35S59 ABOOO0O0 5309999
T1d689
10 2 19 66 1TTE 1610 o BTEIFTO HAGOOO0 [==l=i=temlm ]
BEE546
1L El is 55 1z14 1vTe 1401 HE13201 BO00000 E529999
420800
iz 2 15 56 1791 1745 =] BTAS 104 [=]=[=lelelele] Ti9909900
D9353518
13 2 19 TE 1022 14352 [=} TTFAOED T 200000 kgi=1=t="=1=1
BEOTE42
14 2 13 55 1109 1114 (=3 BA34755 TBOOOOO 8308999
asLaTo
16 3 20 80 1477 1882 1868 BT26367T B400000 fsi=lslsisnls)
BE1968
15 1 i3 55 l1mad =] (=] 25836534 Elslelelslale] Q599999
lidaig
17 1 p=] 75 1753 =] =] DESDLTT SE00000 10199000
aTE1aT
15 2 a B85 174 1551 [=} 1LOSTT1IOT7 1oTa9aa00
4195085
19 1 16 B 1851 (=] (=] 11100142 10800000 11359995
666420
2 2 11 86 1816 176G o 11667422 11400000 11999995
Total mumber of pulses in waveform = 38
Waweform Hum (=
um of Bursts 15
Burst Imterwval f(us)= 750000
Burst Off Time Chirp Pw Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst En t
* us Pulses (MHz ) (us) Prifus) Pri(us) Prifus) (us) Interval (us) Interval (us)
40Z510
1 3 8 55 1191 1038 17898 40Z510 Q 749999
BE6433
2 2 hi=) 95 1635 1527 o] 1268871 TEO000 1499999
=54544
3 2 1s =e] 165435 1128 o 2166477 1500000 22409999
559587
4 1 20 =] 1640 ] o 2518816 2260000 2999999
1157750
5 1 20 O 1038 ] o SETS108 tlelulalulelu] 3749999
BE694
a8 2 8 a5 1745 1288 o 3T65858 ST50000 44999099
SD5857S
T 3 10 O 1115 1371 1058 ATITEAT 4500000 524909909
S52569
a8 -4 =1 &5 1285 1558 [s] 55235960 5250000 lai=l=l=l==1=
545TOS
a 1 =1 a5 1336 s} [s] G142507 [=lelelelelele] 5749955
1541929
10 2z 11 100 1621 1662 [s] TASETTZ 670000 TADSOO0
584852
11 1 18 TE 1698 s} [s] TETIBOT hj=lelelelale] B240000
BE93235
1z 2 T GO 1638 1936 o s65d4ds28 B2B0000 [=i=l=l=l=l= =]
493616
13 3 pi=) E=1) 16534 1038 1194 2042017 2000000 2749000
1390214
14 1 is (=1 1522 Q o) 104368097 2750000 10490000
250552
15 2 =] [=2s) 1949 11=1 o) 1O5EE371 10500000 112409000
127TE267T
15 1 15 55 1is92 Q o) 11957 TES 11250000 119999909
Total mumber of pulses in waweform = 289
Vaveform ¥um = 7
Mum of Bursts = 8
Burst Interval (us)= 1500000
Burat 0ff Time # Chirp W Pulze 1 Pulze 2 Pulze 3 Start Loc Start Burszt End Burst
ug Pulses (MHz) (us] Pri{us] Prifus] Prifus) (us) Interval (us) Interval (us]
637646
1 2 T g5 1168 1443 0 687646 0 1459959
2128606
2 1 15 G0 1233 0 0 2818853 1500000 2009509
883500
3 2 9 o5 1089 1323 0 3673586 3000000 4499999
1061615
4 3 5} o5 1274 1185 1488 4727613 4800000 5069559
1394501
1] 2 g Th 1068 1404 0 6126062 BODO000 7459959
1806755
[} 2 a0 85 1861 1746 0 TO35280 TROOGO0 8950009
2532767
T 3 5} G0 1670 1958 1124 10471682 9000000 10499599
463043
T 60 1762 1887 1017 10939454 10500000 11899009
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Type 5 Radar Waveform_8

Waveform Num = 8
Tum of Bursts = 19
Burst Interwval (us)= S91678
Furst Off Time #*
* (us Fulszes
EOGTEE
1 @
164108
2 @
1141997
@
SEEDEZ
£ 2
240560
3 2
SOLOTO
& @
EGEEEE]
T 1
E25E51d
& z
1094 EO0
] o
EEQS TS
10 o
Gdd 1965
11 1
BE55 56
iz o
B2ETEL
13 o
ELEEE)
14 o
SaETTE
15 o
400dES
15 1
TE1266
v 2
DEQO Ed
18 1
461098
18

Chirp
(MHz )

15
11
16
14
10
16
a

15
14
17
3

2

17
iz
3

15
iz

15

Tatal mumber of pulses in wawveform = 43
e e R S R S S

PY Pulse 1 Fulsze 2 Pulse &
[STE3] Pri(us) Prifus) Pri(us)
&5 1093 1076 1599
7O 1905 1512 1459
75 1688 a [}

BO 1167 1097 [}
BO ERCE] 1a72 [}
&0 1645 1114 1164
5O 1988 a [}
=14 1887 1061 [}
E5 1645 1942 1524
&5 1656 1322 1450
&6 1451 a [}
=14 1150 1044 1608
5 1125 1312 1617
&0 1753 1107 1077
=14 1508 1598 1508
&6 17ES a [}
&0 1920 1756 [}
70 1981 o [}
60 1648 1681 1680

R

Start Loc
[SEES]
EOETSE
[CEEELE)
1S11414
24E58064
27T117ES
518892
GEH2E0ES
4621340
EE187ES
5174279
BzzTaz
TETEO4D
TOL0492
SESTSE2
SZOTETT
SE21560
10584692
11558281
11791560

- Ut
Interwal (us)

[}

SE1ETD
1265168
18947TET
2626515
G1ETE05
aTE04Td
4421063
052652
54211
SE1ET0
[EEEREEE]
TETE04S
S210627
a542106
D47 EEEE
10106264
1ovaEsda

11568422

End Burst
Interwal (us)
531ETS
1263167
18947 56
2628316
31ETE04
TEO4TE
4421062
EOBZESL
EES4210
531ETE0
5947 355
TETE24T
8210626
BE42106
S4THEEE
10106265
1OTEES42
11568421

12000000

Type 5 Radar Waveform_9

Waveform Mum = 9
Num of Bursts = 16
Burst Interwal (us)= 750000

Total number of pulzez in waweform = 9

Burst OFff Time Chirp BW Fulse 1 Pulse 2 Pulse 5 Start Loc Start Burst nd +
#* us Fulses (MH= (u=) Pri f(us) Pri f{us=) Prifus) fus= Interwal ius) Interwalius)
528697
1 3 5 70 1524 1128 1788 528697 <] 740009
458850
2 1 3 50 1400 o o 1091912 TEOOOD 1499000
SEE009
] 2 5 50 1910 1163 o 2081321 1500000 2249890
s24089
4 3 15 75 1210 1257 1384 2008485 2250000 2090555
176195
5 3 14 75 1755 1827 1126 5088520 Jelelsalatete) a749900
1871817
& 1 20 50 1857 o o 4465054 S750000 4499999
AETE10
7 3 [} 70 1630 1122 1231 4934521 4500000 5249990
579426
3 1 1o =ls) 1694 o o 5617029 5260000 55099500
Soddos
a 2 14 100 1107 1143 <] 5414116 BOCBO0G 5740900
486517
1o 1 9 100 1597 o o 6852855 6750000 7499990
1227161
11 2 5 55 1326 1708 o BOB1641 THEOOODG 5249909
595478
1z 1 1= 100 1425 o o 2080145 B2E0000 BE00000
585405
13 1 15 100 1125 a a S5808 78 TOOAOOG S748909
288563
14 3 17 70 1957 1369 1119 9820455 9750000 10499999
820075
15 3 18 95 1682 1767 1702 10714973 10500000 11249999
1110828
16 11 95 1166 1174 o 11830766 11250000 11999999
Total number of pulses in waweform = 32
Type 5 Radar Waveform_10
WVaveform hum = 10
Wum of Bursts = 9
Burst Interval (us)= 1333333
Furzt Off Time # Chirp Py Fulze 1 Fulze 2 Fulze 3 Start Loc Start Burzt  End Burst
{us] Pulses (MHz) {us] Pri(us] Pri(us] Pri(us] {us] Interval (us) Interval (us)
266718
1 1 14 a0 1837 e} e} 256719 e} 13335332
1200429
2 1 9 &0 1201 0 0 14676585 1333333 2666665
2433419
il 1 &} 78 1073 0 0 3802395 2666666 3500208
72797
4 1 20 55 1720 0 0 4576265 3500209 5333551
BBE310
B 1 10 =15} 1086 0 0 5474365 B333552 GEEEEE4
1750665
& 1 11 kil 1765 0 0 T226016 GEEEEEE THOOLOT
1343208
7 1 5 =13} 1344 e} e} BETIOTT TO00895 9333330
1085237
8 1 19 88 1632 0 0 OFZTAEE 9333331 10666665
1087684
1 1z G0 1574 0 0 10716874 10666664 11902996
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Type 5 Radar Waveform_11

Waveform Hum = 11

Hum of Burstsz = 13
Burst Interval (us)= 923077
Burst Off Time # Chirp PW Pulse 1 Pulse 2 Pulse 3 Start Lac Start Burst End Burs=t
#* {us) Pulses (MHz ) (us) Prifus) Prifus) Pri(us) (us) Interval (us) Interval(us)
363749
1 2 T B0 11356 1347 o 363749 ] 9250786
T10493
2 2 1z a5 1701 1016 o 1076724 923077 1846155
1602685
3 1 g 55 1572 [s] [s] 2552028 1846154 2782230
540422
4 2 17 TO 1322 1099 o 3124087 2769251 692507
942007
5 1 1z a0 1664 [s] [s] 4052505 I692303 4615384
550344
& 3 135 =151 1016 1636 1483 4521613 4616386 6538461
DE0095
T 3 14 100 1682 1457 1150 5585745 5538462 6461538
1155451
=] 2 8 &0 1024 1048 [s] ET749465 6461539 T3IS4615
1118595
=) 1 11 kil 1845 o o TETOLS0 7384616 BE0TAZZ
447937
1o 3 13 85 1133 1135 1315 8310912 SI0TEDT Q230762
1000010
11 5 =1 90 12858 10835 1493 9324065 9230770 10163848
S82073
1z 1 16 55 14z o o 10309965 10153847 11076825
1019649
13 2 7 &0 1633 1370 [s] 11331112 11076924 12000000
Total mumber of pulses in waveform = 26
Waveform Hum = 12
Num of Bursts = 13
Burst Imterval (us)= 923077
Burst Off Time Chirp PW Fulse 1 FPulze 2 Fulze 3 Start Loc Start Burst End Burst
# u Fulses (MHz) (us) Frif(us) Fri(us) Frifus) (us) Interval{us) Interwval(us]
10015
1 1 & BO 1739 o o 100135 Lo} 923076
1617481
2 1 10 75 1259 o] o 1629245 225077 1846155
595122
3 1 T 80 1379 o] o 2225624 1546154 27682350
846253
4 2 =] 85 1589 1443 o 2873258 2760231 3692307
1470902
B 1 T 85 1462 [s] o 4347190 3622508 4616384
THHO1E
=] 2 15 55 1921 1761 0 H10366T 4515385 5538461
5THEE1
T 3 5 65 1702 1118 1760 BAB3250 5638462 6461658
205467
=] 1 17 80 1286 o] o 6591264 5461539 7384615
1614549
a 1 =] 80 1938 [s] o] S206809 7384616 8307602
TROE29
pie) 3 =] T8 1145 1838 1887 S009668 B30TEDT 9230789
853326
11 3 =] 65 1728 1507 1658 SEETI40 S230TT0 10153846
B2E218
1z 2 13 B0 1636 1561 0 10680452 101635847 11076923
1088053
13 2 17 80 1853 1081 o 11782108 11076524 12000000
Total number of pulses in waveform = 23
Waveform Mum = 13
Num of Bursts = 14
Burst Intsrwval (us)= 857143
Burst Off Time Chirp FW Fulse 1 Pulse 2 Fulse 3 Start Loc Start Burst End Burst
# us FPulses (ME= ) (us) Prilus) Pri(us) Pri(us) (us Interwal{us) Interwval(us)
434577
1 2 =1 100 1761 1640 o 434577 a B67142
932735
2 2 pi=l 50 1668 isvo s L3T0OE0T 867143 1714286
T4ET28
3 3 17 100 1195 pR=) 1771 2122766 1714286 2571428
1236478
4 2 & a0 1542 1654 o 5362008 2671429 3428571
556942
5 3 =) =1a) 1TET 12535 1145 4025574 53428672 4286714
1007745
& 1 11 L0 1855 o o HOEE002 4286716 5142867
146520
T 3 T 55 1546 1320 1157 5183666 5142858 BO00000
180 TTET
1 2 19 100 111z 1z19 o G795756 S000001 6557143
TO4554
=) 2 a8 100 1182 1038 o TEO2641 B8571d4 TTld286
1029508
10 1 18 100 1408 o o 8634568 TT14287 8671429
126045
11 2 15 20 1180 1zd4 Q BEE0S 22 8571430 D428572
12614786
12 2 13 55 1368 1863 o so24721 2428573 10285715
LQ1O0TH
13 2 11 a0 1774 1222 o 1083538031 10286716 111425868
3384435
B BO 1468 o o 11179470 11142869 12000001
Tatal nmumber of pulses in waveform = 28
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Type 5 Radar Waveform_14

Waveform Num = 14
Num of Bursts = 11
Burst Interval (us)= 1080909

Burst Off Time # Chirp FW Fulse 1 Fulse 2 Fulse 3 Start Loc Start Burst End Burst
# us Fulses (MHz) (us=) Prifus) Pri(us) Frifus) (us) Interval (us) Interval(us)
10467
1 2 12 =] 1498 1443 0 B19467 o 1090908
635615
2 2 10 a0 1108 1073 0 1258015 1080603 2181817
1262434
3 3 17 =] 1063 1664 1850 2522634 2181818 3272726
1554459
4 1 18 o0 1045 0 0 4081710 3272727 4353635
436616
5 1 1z 55 1707 O 0 4619572 4363636 5454544
1861788
8 3 2 75 1313 1431 1221 5382867 5454545 6545453
324755
7 2 2 5O 1480 1513 0 BT11687 6546454 TEIBI6E
1810657
2 1 7 &0 1461 0 0 8626537 TEIEIET 727271
5242089
] 3 13 65 1774 1164 1808 S12120%7 a72TaTe 55158180
1565062
10 2 13 65 1512 1377 0 10686016 o818181 10502023
262087
11 1 13 7o 1572 o 0 11545992 10202090 11999998
Total rumber of pulses in waveform = 21
Waveform Num = 15
HNum of Bursts = 17
Burst Interwval (us)= TOBSS2
Bur=st Off Time #* Chirp PW Pulse 1 Pulse 2 Pulse 3 Star+t Loc Star+t Burst End Burs=s+t
Tus Pulses (MHz) (as) Pri(us) Prifus) Pri(us) (as) Tntexval (us) Intexval (us)
308102
1 1 20 f=2e) 1421 o] L] SOS102 ] TOESS1
1026029
2 3 15 100 1664 14385 15635 1335652 TOESS2 1411763
B4T52d
3 3 T 55 1989 1226 1817 1G88TE5E 1411754 2117645
4965161
4 2 1] TE 1661 1109 2488851 2117646 2823627
STTOBE
= 2 1= ksl 17ss 1228 o] 2868687 2823528 3520400
1357032
=} 1 19 T8 1922 o] L] 4228752 S520410 42365251
4521652
T 2 14 85 1259 1266 (=} 4582806 4235292 4941175
810701
8 1 = 85 1 TS o (=} 54950352 4941174 5647055
365604
1=} 2 14 B0 1989 18285 (=} EBE3420 BE4ATOES B352037
TEO204
10 1 19 o5 1362 o (=} BEQT402 6352038 TOEE210
490537
11 3 14 B85 1406 153868 1973 TOSG407 TOESE20 TTE4TOL
TOI352
1z 1 = [0 1321 o (=} TEO3TES TTELTOZ B4TOESS
B923TH
13 3 16 85 1053 1119 1997 SESTA54 S4T0584 9176455
5635354
14 3 65 1187 1920 1649 Q264957 S1TE466 9882547
TEAS25
15 1 =1 100 1761 o (=} 10024436 o552348 105828220
B572495
pi=] 2 11 55 1137 1352 (] 10585592 10588230 11204111
T10892
1T = &5 1573 s} a 11412075 1izo4di112 119999935
Total number of pulses in waveform = 32
Yaveform Num = 16
Hum of Bursts = 12
Burst Interval (us)= 1000000
Burst Off Time #* Chirp FW Pulse 1 Pulse 2 Fulse 3 Start Loc Start Burst End Burst
# fus Fulses (=) (us) Pri (us) Pri (us) Pri (us) (us) Interval (us) Interval (us)
855516
1 2 13 100 1656 1809 o E06516 o 05055
163618
2 2 14 95 1363 1716 o 1063700 1000000 1590599
173907
3 1 17 50 1849 o o 2BOETES 2000000 2000000
1100227
4 2 13 &0 1550 1207 o 3917834 3000000 3900000
355504
=) 3 14 23] 1676 1141 1034 42765904 4000000 4950509
1001711
& 3 5 75 1658 1776 1550 5281366 EO0OO0G 5595555
1155447
7 2 5 95 1520 1557 o 6425797 BODOGOG 655559
1083568
& 1 18 100 1920 o o 7512442 TOOOOOG TH90509
1150818
] 3 14 = 1824 1836 1836 2565180 SO00GO0 2000000
1089200
10 3 18 75 1867 1021 1138 2720065 SO0OGOG 2000090
BE2688
11 1 20 100 izav Q Q 10366689 10000000 109950599
1175484
12 2 g 95 1857 1808 o 11543460 11000000 11956055
Total mumber of pulses in waveform = 25
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Type 5 Radar Waveform_17

Waveform Mum = 17
Num of Bursts = 14

Total number of pulses in waveform = 14

Burst Interwal [(us)= 8571435
Burst Off Time Chirp W Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
(us Fulses (MH=) {us) Prifus) Prifus) Prilus) (us Interval (us) Interwalf{us)
567230
1 ] 11 55 1185 1496 1240 67230 o 857142
665484
2 2 7 55 1394 1908 =] 10266385 557143 1714285
sds1z8
3 1 12 100 1870 o o 1873065 1714286 2571428
1439386
4 1 10 TE 1606 o o 3314300 2671429 3428671
2TEOES
5 2 5 100 1082 1755 =] EEEREE: sd2E6T2 4285714
1437653
& 2 1z a5 1980 1549 =] s052418 4285715 5142857
154583
7 2 11 =] 11086 1323 o 5190519 5142868 BO0O000
1506128
5 ] 16 o5 1684 1461 1796 G4980 78 EOOOOOL BE57145
1053861
=] 3 16 [=le] 1725 1580 1879 TEEETTE 63571dd TT1A2E6
239086
10 1 13 O 1483 o o TEO1062 TT14287 8571429
913289
11 2 20 55 1668 1074 o ST1E7O0 S571450 2428572
TEEAET
1z 2 19 a5 1577 1958 =] odsdoag 0428573 10286716
so5350
13 3 20 TE 1827 1962 1175 10384383 10285716 11142858
1220822
14 1 20 =0 1650 o o 11610175 11142869 12000001
Total number of pulses in waveform = 28
Waveform Num = 18
Hum of Bursts = 1§
Burst Interval (us)= 800000
Burst Off Time #* Chirp PW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# (u=) Fulses (M=) (us=) Prifus) Prifus) Prifus=) (u=) Intervalfus) Interwval{us)
423791
1 3 14 50 1503 1909 1501 425791 o To0999
1062468
2 3 1a 75 1516 1619 1271 1401262 00000 15099999
237904
] 1 =] 70 1518 a =] 1738572 1600000 2599999
1287698
4 1 20 &5 1781 o o z0z2788 2400000 5199999
482650
5 3 17 100 1168 1405 1121 SEOTZ2E 3200000 39990900
1139285
=] 1 16 =0 1078 ] o 4560207 AO0OOOG 4792000
535415
7 2 5 e 1900 1581 <] 4984508 ABOOAO0 55009009
1221648
] 3 5 55 1582 1356 1817 G200827 5ECO000 5300000
438816
=] 3 19 =0 1225 1945 1665 66528098 5400000 7199999
546606
10 2 13 L 1393 1734 o TIOE2ET 7200000 To09999
945205
11 2 =] 100 1411 1154 o 5261670 SO00000 s7o0009
1387547
1z 3 16 95 1670 1641 1440 SES16582 SEO00O0 9500000
s61022
15 z 1d o5 1063 1265 a 10157255 SECODON 109959999
590902
14 3 11 100 14o5 1817 1901 107504895 10400000 11199999
645727
15 2 75 1019 1107 =] 11401435 11200000 11999999
Total mumber of pulses in waveform = 34
Waveform Num = 12
Hum of Bursts = 8
Burst Interval (us)= 1800000
Furzt Off Time # Chirp Py Pulze 1 Pulse 2 Pulze 3 Start Loc Start Burst End Burst
# (us) Pulses (MHz) (us) Prifus) Prifuz) Pri(us) (us) Interval (us) Interwval (us
316288
1 1 15 88 1086 0 0 316288 0 1495909
1281278
2 2 13 a0 1648 1654 0 1698632 1800000 2508500
2BB2T00
i 1 12 85 1590 0 0 4484634 S000000 4499093
172852
4 Z 10 60 1186 1377 0 46591745 4500000 5202509
2212506
g Z 5} 100 1034 19385 0 6874255 AO0O000 7498999
OBTOTE
5} 2 8 50 1481 1217 0 TE64300 THROODOO 8995003
16153193
ki 3 11 0 1127 1286 1384 0380191 9000000 10455959
1121858
16 80 1783 0 0 10805856 10800000 11985000
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Type 5 Radar Waveform_20

Waveform MNum
Mum of Burst
Burst Interval

20

= 1:
(us)= 531579

Burst OFff Tims #* Chixp BW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
#* s Pulses CHH: Cas) Pri (us) Pri(us) Pxi (=) Tuas) Interval (us) Interval (us)
521804
1 1 =l 80 1254 =] =] 521504 =] BO1578
s1zE03
2 2 =] a5 1341 1778 (=] LO35571 E31579 1283157
268162
a El 19 58 1z27s 20 1273 1206852 1253158 1894735
Tads2s
4 1 =l [=1s] 1114 [s] [s] 2035220 1894737 25265318
1117801
5 1 =] 1o0 1855 [s] (=] G1552d4d 2526316 S1ETE0d
G4203
El El =] [=1s] 1667 1124 1943 Gz2zldoz S16TE95 ER=i=E b ge)
Tarosd
" 1 16 75 1ron o o aE54120 arEadid 4421082
Advsddal
El 2 i3 =] 1690 169 (=] 4434261 A421053 50526531
1081195
El & 17 100 1EE86 1809 1347 55190135 EOS25532 684210
542082
10 2 10 70 1730 1034 o sosT0ST sEE4211 B3157E0
06495
11 3 19 a5 1413 1423 1498 SETEE4T S316790 S04 368
108195
12 1 & &0 1787 o o rorraTs so47380 rsTEOAT
20657
13 2 15 HO 1170 1555 [=} TATEE1E TETE04E B2106285
Fads99
14 2 O 148959 15235 [=} BETOTAE B210827 BE421085
S39021
18 1 a8 100 1653 [=} [=} ao127TES BE42106 a47E55d
105dESEE
15 a =1 &5 11165 1095 ER==] 1O0OEAE526 O47TEE5E 10106255
23077S
17 1 =1 7O 1655 [=} [=} 10313117 10105264 1OTEEEd2
s1a2712
15 a3 100 [=]s] 1220 1LEET 1205 1os27d412 107535545 11365421
L0ETER0
19 1 14 as 1922 [=} [=} 11859126 11365422 12000000
Total mumber of pulses in waweform
Waveform Mum = 21
Hum of Bursts = 13
Burst Interval (us)= 923077
Burst Off Time # Chirp PW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
# (us) Pulses (M=) (us) Pri(us) Prifus) Pri(us) (=) Interwalifus) Interwal (us)
TH3662
1 1 17 70 1625 ) o 733662 o 023076
286544
2 3 1o 50 1797 1388 1318 1021720 925077 1846155
1508280
3 3 5 70 1881 1618 1858 23534621 1246154 2769230
1065802
4 1 14 o0 1823 o o 3405668 2769251 3692307
549670
5 2 o 60 1518 1447 o 3057161 36892508 4615384
1339682
8 1 [z} 60 1093 o o 5200808 4615386 5538461
573259
7 3 5 20 1591 1083 1378 5874160 5538462 6461538
2435085
=3 1 19 56 1705 o o 6721277 6461630 T3B4615
15750928
[z} 3 17 75 1951 1636 1568 2288970 T3B4616 2307692
448431
10 z 1z 65 1718 1925 o 762556 23076895 9230769
635117
11 1 20 60 1604 o o 0381517 9250770 10163846
1662289
1z z 10 65 1945 1681 o 11055210 10163847 11076925
239867
15 1 19 50 1150 o o 11898703 11076924 12000000
Total number of pulses in waweform =
Wawveform Num 22
Hum of Bursts = 15
Burst Interwal (us)= S00000
Burst Off Time # Chirp BW FPulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
# fus) Fulses (M=) fus) Frifus) Frifus) Frifus) fus) Intervalf{us) Intervalf{us)
B128903
1 2 a8 1) 1273 1681 Q G120908 Q 799999
252623
2 1 1z &0 1083 s} s} BES485 B00000 1599999
1007361
3 3 = 50 1519 1932 1371 1956934 1B00000 2399909
538692
4 z 15 50 1306 1875 a 26510448 2400000 3100500
1120918
5 2 15 [a12) 1284 1519 Q EE34635 3200000 3999999
477058
(=] 2 13 TO 1920 1879 s} 4115494 4000000 4799999
1282133
7 1 11 20 1453 Q Q 5401426 4800000 5500000
586599
=3 3 15 0 1530 1625 1388 EOE0TTE ES00000 5300500
56583
=l 1 1z 1) 1702 s} s} 6931304 6400000 7199999
T10586
10 1 20 55 1529 ] ] TEA3892 T 200000 Ki=t=i=1=l=1=]
444953
11 z iz =0 1008 1z58 a BOBOSTS FOOAOOO 70000
1129665
iz 3 2 100 1469 1411 1529 2222672 BB00000 2699999
THOTS1
13 1 1T 1) 15650 s} s} 10007962 SE00000 10399999
520454
14 2 5 50 1013 1379 ] 109390085 10400000 11199999
481270
15 18 55 1961 a a 11422668 11200000 11599000

Total number of pulses in waveform =
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WaveFform Num
um of Bursts = 1
Burst Interwal (us)= 750000
Burst Off Time # Chirp W Fulse 1 Fulse 2 Fulse 3 Start Loc Start Burst  End Burst
# fus) Fulses (MEz) fus=) Frilus) Fri(us) Frilus) (us) Interval fus) Interwal(us
163265
1 ] 18 o 1384 1600 1160 162205 a TASBOG
1508445
2 ] 14 55 1450 1764 1247 1464983 THOOOO 1498080
155027
] 1 7 100 141z <] =] 1524451 1500000 2248980
1154045
4 ] 20 S0 1150 1zE2 =] 2818058 2250000 2098559
282805
5 3 7 55 15588 1538 16858 3115253 000000 3748999
953364
a8 1 13 a5 1450 o o 4103382 ITEO000 4499999
72869
7 ] 15 B0 1771 1774 1181 4977701 4500000 5249999
933703
=] 2 7 75 1614 1024 o 5316130 5250000 5999999
To8212
] ] a8 a5 1252 1528 1008 85269580 BO0O00D 6749999
854417
10 ] 11 a5 1507 1498 1450 7315183 BT50000 7499999
=s23409
11 2 13 55 1368 1944 o 5143047 THO0000 s249999
TE3TE2
12 ] 14 o 1165 1298 1815 2930108 S250000 S999999
280345
13 2 16 50 1380 1758 =] 9215332 jlelelelelal} 9749999
T14164
14 2 20 65 19086 1038 =] 9932635 STE0000 10499998
856100
15 1 & 50 1838 2] =] 10791680 10500000 11249998
655242
16 ] o 1003 16285 1415 11449808 11250000 11999998
Total number of pulses in waveform = 37
Waveform Num = 24
Hum of Bursts = 18
Burst Intexrval (us)= 666657
Burst Off Time Chirp W Pulse 1 Fulse 2 Fulse & Start Loc Start Burst  End Burst
E3 (us Pulses (MHz) (us) Pri (us) Pri (us) Pri(us) (us) Intexwal (us] Interwal (us)
535420
1 ] 1z 100 171z 1002 1455 335420 o EEEE6E6
58977S
2 ] 18 =1e) 1237 1588 1645 020577 s66667 1333355
1027494
] 2 7 100 120 1725 o 1961521 1333554 2000000
100754
4 2 11 &5 1087 1574 o 2055600 2000001 2656667
1100455
5 2 16 7o 1363 1747 o 168505 2656668 53333534
BOOGEZ
& 1 18 50 1875 © o 5972195 9333355 4000001
265746
7 1 S =5 1313 © o 4220816 4000002 dEe665s
460524
& ] & =0 1908 1693 11292 4700455 4666659 5333535
oE7042
] 2 5 55 1583 1429 o 5663186 5333356 S000002
505400
10 1 13 =0 1z00 o o 5261598 5000003 GEE6659
402555
11 1 15 75 1244 o o 6755355 5666670 TIIITIE
12112582
1z 2 & 75 1763 1748 o TO6TE20 TIFIFET 000003
465116
13 2 & &5 1179 1654 o 5436457 s000004 666670
7T7do1v
14 2 14 100 1277 1202 o 5215507 BEEEET1 0533537
731925
15 1 7 850 1500 o o 5047801 8353538 10000004
541653
16 ] 1z o5 1088 1804 1601 10200065 10000008 10666671
szss2T
17 2 14 &5 1102 18513 o 11124381 10E66672 1153333358
585396
1s 1 10 =1e) 11351 o o 11512302 11333330 12000005
Total number of pulses in waveform = &4
Waveform Num = 25
Fhum of Bursts = 13
Burst Interval (us)= 223077
Burst Off Time # Chirp PW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# us Fulses (MHz) (us) Pri(us) Pri (us) Pri(us) (us Interval(us) Interval (us)
7282539
1 2 & 50 1914 1738 o 728230 a 923076
1104738
z 1 13 e} 1371 [¢] o 18366530 923077 1846153
TT2I26
3 1 18 65 1097 ¢] o 2610327 1546154 27EIZE0
o8E7E6
4 2 10 a5 1817 1865 o] FE00210 2769231 362307
5TE0ZL
5 2 10 90 1944 1382 o 4178813 5692308 4616384
654508
a 2 18 TE 1678 1311 o 4846747 4515385 5638461
1398711
T 1 T 50 19085 [s] o] 5248444 55384562 6461538
966211
=] 1 5 90 1696 o o T216660 6461538 TIS4615
Q05815
=] 3 15 100 1154 1542 izsz2 8124071 TISdE16 BIOTED2
725184
1o 2 14 25 1963 1zdm o 8853263 BI0TE2T 9230768
1165218
11 3 =] 55 1611 1411 1157 10021594 92EOTTO 10163845
F2T3I0T7
iz 2 20 TS 1553 1040 o] 10353180 10153247 11076923
1112427
13 10 50 1333 1418 1802 11468210 11076924 12000000
Total number of pulses in waveform = 25
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Type 5 Radar Waveform_26

Waveform Num = 26
Hum of Bursts = 15
Burst Interval (us)= S00000

Total number of pulses in waweform = 16

Burst OFFf_ Time # Chirp W Fulsze 1 Pulsze 2 Fulse 3 Start Loc Start Burst  End Burst
# (us) Pulses (MEH=) fus) Prifus) Prilus) Pri(us) (us) Interval (us) Interwal (us)
108860
1 3 7 &5 1187 1966 1614 106660 o 799999
BETT26
2 1 16 80 1518 o o 999125 200000 1599999
1103320
3 3 17 100 1180 1113 1267 2103961 1600000 2399999
530240
4 3 16 80 1724 1145 1242 2646770 2400000 3199999
B2T519
5 3 14 a5 1794 1435 1185 3278400 S200000 5999999
150850352
& 1 13 65 1829 o o 4787846 4000000 4799900
T34366
7 1 17 85 1803 o o 5524050 4800000 5599999
Fd42494
= 1 13 a5 1184 o o 5868527 5600000 6399999
1120450
] 2 17 O 1665 1686 o 5989961 6400000 7199999
300086
10 3 12 100 1198 1697 1727 7393205 T200000 7999999
SE5TdEL
11 1 18 80 1280 o o 8355378 S000000 799900
1085213
1z 1 18 100 1878 o o 9451871 S800000 9599999
TELTEES
13 2 11 a5 1953 1091 o 10205507 SE00000 10399999
832970
14 3 13 80 1891 1297 1452 11041521 10400000 11199999
525445
15 2 18 100 1276 1352 o 11571604 11200000 11999999
Total rumbsr of pulses in waveform = 30
Waveform Hum = 27
Num of Bursts = 16
Burst Interval (us]= 750000
Burst Off_Time Chirp W Fulse 1 Fulsze 2 Fulse 3 Start Loc Start Burst  End Burst
# fus Pulses (MHz) fus) Pri(us) Priflus) Prifus) us. Interwal (us) Interwal(us)
635719
1 1 & 5 1088 o o 635719 o 749000
170756
z ] 10 20 1do0 1288 1612 557564 TEOOOG 14900595
1135950
3 1 20 25 1238 o =] 1997894 1500000 2249999
360235
El ] 1= 55 1522 1078 1400 2360567 2250000 2000000
554604
5 3 17 20 1288 1088 1398 3047972 3000000 3749999
1106992
& 3 = 100 1132 1738 1323 4159298 FTEOO00 44990999
1006127
7 2 7 50 1635 1315 =] 5169615 ABOOABE 52409090
372068
=] 1 =] 20 1227 o =] 5545636 5250000 5299999
516527
= 2 20 100 1544 1578 o 5163200 [lelelelalele] &Tdo009
1212767
10 ] 14 20 1dss 1278 1578 TATELTE BT50000 TADOOOS
TASIET
11 2 14 a5 1328 1368 =] 8118672 TEO0000 8249999
453503
1z z 18 &0 1266 15092 =] s57dE80 B2H0000 8000000
1166547
13 3 10 =0 1999 1405 1342 9744285 S000000 9749999
29953
14 3 1z o5 1383 1874 1879 9838984 STE0000 10409999
1128055
15 2 iz &5 1561 1325 =] 1087H0TS 10500000 11249059
246078
16 2 5 =0 1423 1738 =] 11822085 11250000 11999999
Total number of pulses in waveform = 36
Waveform Fum = 28
Mum of Bursts = 10
Burst Interval (us)= 1200000
Burst Off Time # Chirp W Pulze 1 Pulze 2 Pulze 3 Start Loc Start Burst End Burst
#* {us) Pulses (MHz} {us) Prifus} Pri(us} Prifus} {us) Interval (us) Interval {us)
521648
1 2 19 80 1920 1518 a 521648 [0} 11890995
1835626
2 1 7 B0 1858 o o 2360712 1200000 2380000
578595
3 1 g 85 1219 0 0 32411685 2400000 3590909
1478820
4 3 13 o 1799 1808 1248 4722274 FE00000 4799998
hB2lvzz
5 2 16 75 1116 1410 o 6248041 4800000 59909509
1588040
] z 10 65 1815 1704 0 6838507 GO00000 7199999
431204
T 2 T 100 1385 1850 0 7274320 7200000 8395000
2269227
a8 1 19 80 11135 a a 9545782 8400000 9655000
266079
=] 1 18 95 1902 0 0 9313974 00000 10799953
1385972
10 1 17 60 1115 0 0 11201848 10800000 11990055
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Waveform Num = 22
Fum of Bursts = =0
Burst Interval f(us)= GOO000
Fur st OFF_ Time @ Chi W Pulse 1 Pulze 2 Pulse & Start Loc Start Burst  FEnd Burst
] e Fulses= (MH= (=) Fri (us=) Fri(u=) Fri (us=) Cu=) Interval (us] TInterwval (u=)
14866
1 a 17 66 1886 1661 148866 o ]
sas1os
2 a 10 o 1114 1016 10daE0z HOOO0G 11me000
GE5141
3 3 iz o0 1o02 1451 14 18097 17O9005
=szaETE
a4 2 15 1962 o 2243021 2399905
asd133
5 a =] 1796 1447 2630250 zessn0s
ddddza
& 2 o 1806 o BOTOEED BOOOGGG 5ES990D
202045
7 2 20 1480 o aosEAz4 BECO0O0 PEEEEER]
as1949
s a a 1322 1682 4arozve 4200000 47ee880
sT2azL
o 1 11 15 1977 o o BOATLED ABOOOGG Sa00000
FATTLa
10 a ] 100 1203 1014 1716 57EEs40 Bd00000 sesss0e
FEELERY
11 mmoid 2 10 -1 1411 1961 o SzEGdoT GOOO0GG SEODH0D
1z 2 14 55 1807 1180 o SOEE115 & 7190009
2EO00E
13 2 7 86 105 1660 o T230086 T 200000 TTEEEEE
vozoaz
14 2 1z G0 1176 1957 o TaddaTa FEOOOOG Sa09909
TTOEGEE
16 1 15 [=1s] LTOE [=] [s] BT2T1E6 BAOOOOO [sizl=l=lzlzlz]
542773
18 1 13 s 1818 o o EELENEEY BOOOOGG [E[EETEtEE]
THOBZT
17 a 1z 56 1908 174z 1133 10064076 s500000 10188008
556140
1a . 1 12 =] 1684 =] o 10E 6090 1O2OGGO0 10To0000
1= 1 15 =0 1394 o o 2508 1o 115000099
TOABES
7 86 17EA 1TET o 11634377 11400000 1189899059
Total number of pulses in waveform = 42
Waveform Hum = 50
Num of Bursts = 15
Burst Interval (us)= 00000
Furst OFff Time # Chirp W Fulse 1 Fulse 2 Fulse 3 Start Lec Start Burst  End Burst
# us Pulses (MH=) (usl Pri (us) Pri (us) Pri (us) (us) Interval (us) Interwval (us
12216
1 3 20 ao 1965 1075 1947 512215 <] k=]
932075
2 3 12 &5 1258 1808 1955 1250178 BOOHOO 1599999
D25891
3 1 13 100 1554 <] o 2179080 1600000 2399999
525254
4 1 11 55 1308 o o ZTEEETE 2400000 3108999
549956
5 2 19 a0 1665 1075 o 3315120 200000 3905990
1246163
5 E] 15 &5 1162 1740 1644 4564021 4000000 4799900
509908
7 E] 19 &0 1866 1438 1612 BOTE3TE 4800000 5599999
872755
8 2 9 o0 1951 1970 o 5956042 SE00000 53990909
s12019
9 1 18 an 1108 =] o 6771982 5400000 7199999
BT2636
1o ] 7 55 152 1587 1120 TE4ETE6 7200000 7999999
BO5281
11 ] 9 65 1208 1347 1511 5345556 S000000 8709909
T2T4TE
1z 3 16 as 1757 1458 1554 QOTTO9Z SOCO0C 95090909
TELOE0
13 3 15 85 1354 1355 1502 o352801 DECOOOC 10599999
s02145
14 1 5 80 1406 <] o 10659250 10460000 11199999
1086282
15 2 5 o0 1857 1378 o 11676958 11200000 11085955
Total number of pulses in waveform = 34
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Radar Type 6 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5291 1 16 5291 1
2 5291 1 17 5291 1
3 5291 1 18 5291 1
4 5291 1 19 5291 1
5 5291 1 20 5291 1
6 5291 1 21 5291 1
7 5291 1 22 5291 1
8 5291 1 23 5291 1
9 5291 1 24 5291 1
10 5291 1 25 5291 1
11 5291 1 26 5291 1
12 5291 1 27 5291 1
13 5291 1 28 5291 1
14 5291 1 29 5291 1
15 5291 1 30 5291 1
Detection Percentage (%) 100%
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Radar waveform #1

Radar waveform #2

ol Rl el il
2 5302 6 4 5282 12
20 5281 60 18 5266 54
27 5311 81 25 5283 75
30 5303 90 38 5265 114
52 5301 156 41 5281 123
55 5266 165 42 5303 126
66 5306 198 54 5304 162
87 5314 261 57 5291 171
N N - 58 5272 174
N - - 63 5287 189
N - - 66 5297 198
- N - 74 5279 222
N N - 77 5292 231
N - - 79 5286 237
N N - 87 5274 261
N N - 90 5300 270
N . - 91 5289 273
- N - 95 5261 285
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Radar waveform #3

Radar waveform #4

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)

1 5313 3 4 5291 12
4 5263 12 9 5282 27
24 5311 72 15 5305 45
25 5292 75 20 5309 60
26 5271 78 21 5308 63
41 5306 123 30 5313 90
45 5278 135 35 5304 105
51 5302 153 40 5311 120
53 5265 159 46 5278 138
54 5273 162 59 5319 177
55 5295 165 64 5263 192
63 5282 189 79 5314 237
76 5312 228 83 5274 249
79 5315 237 87 5268 261
81 5303 243 91 5318 273
91 5298 273 93 5281 279
99 5289 297 94 5294 282
-- - - 95 5286 285
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Radar waveform #5

Radar waveform #6

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
11 5293 33 9 5314 27
18 5313 54 14 5269 42
29 5310 87 42 5286 126
51 5317 153 43 5304 129
56 5294 168 47 5275 141
63 5304 189 57 5313 171
64 5281 192 59 5309 177
70 5264 210 64 5308 192
72 5273 216 70 5307 210
79 5279 237 75 5306 225
86 5277 258 82 5287 246
89 5272 267 85 5317 255
94 5282 282 89 5316 267
98 5301 294 -- -- --
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Radar waveform #7

Radar waveform #8

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
5 5263 15 1 5302 3
9 5271 27 10 5284 30
11 5303 33 18 5311 54
20 5262 60 30 5304 90
34 5321 102 36 5292 108
37 5270 111 43 5275 129
55 5299 165 44 5315 132
60 5305 180 61 5305 183
62 5276 186 68 5272 204
66 5281 198 88 5269 264
69 5293 207 94 5271 282
72 5296 216 97 5314 291
75 5275 225 -- -- --
77 5300 231 -- -- --
90 5269 270 -- -- --
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Radar waveform #9

Radar waveform #10

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)
7 5265 21 0 5281 0
8 5282 24 3 5292 9
13 5278 39 11 5295 33
15 5291 45 21 5275 63
18 5319 54 24 5276 72
29 5286 87 30 5278 90
37 5305 111 44 5314 132
56 5273 168 71 5308 213
58 5301 174 77 5307 231
62 5311 186 80 5318 240
65 5269 195 88 5320 264
67 5281 201 -- -- --
90 5307 270 -- -- --
Radar waveform #11 Radar waveform #12
Hopping Frequency Pulse Start (ms) Frequency Hopping Pulse Start (ms)
Number (MHz) (MHz) Number
0 5294 0 11 5263 33
2 5311 6 12 5268 36
7 5291 21 13 5264 39
13 5293 39 17 5286 51
22 5306 66 20 5297 60
27 5318 81 38 5295 114
29 5266 87 39 5289 117
34 5287 102 45 5265 135
44 5267 132 49 5273 147
59 5273 177 52 5261 156
60 5304 180 56 5304 168
73 5300 219 57 5282 171
88 5289 264 65 5277 195
-- -- -- 74 5287 222
-- -- -- 76 5300 228
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Radar waveform #13 Radar waveform #14

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
22 5289 66 2 5272 6
38 5306 114 6 5295 18
44 5283 132 21 5284 63
47 5282 141 22 5290 66
49 5269 147 24 5312 72
50 5280 150 43 5263 129
53 5275 159 50 5309 150
60 5293 180 61 5276 183
66 5315 198 86 5314 258
67 5273 201 94 5271 282
73 5298 219 -- -- --
78 5265 234 -- -- --
81 5316 243 -- -- --
92 5263 276 -- -- --

Radar waveform #15 Radar waveform #16

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
0 5316 0 8 5271 24
3 5304 9 12 5305 36
9 5297 27 15 5319 45
13 5269 39 38 5276 114
18 5296 54 63 5262 189
20 5303 60 68 5263 204
30 5265 90 89 5306 267
31 5291 93 90 5285 270
46 5266 138 97 5282 291
47 5279 141 -- - -
49 5315 147 - - -
50 5287 150 -- -- --
60 5318 180 -- -- --
67 5314 201 - - -
74 5290 222
94 5273 282 -- -- --
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Radar waveform #17 Radar waveform #18
:ZF::;Z? Fr((esll;ezr;cy Pulse Start (ms) :ZF:‘:);T: Fn(a'\cjll;ezr;cy Pulse Start (ms)

0 5282 0 15 5301 45
2 5270 6 34 5299 102
8 5263 24 37 5297 111
10 5281 30 46 5303 138
13 5303 39 53 5316 159
20 5286 60 59 5279 177
29 5307 87 71 5292 213
35 5264 105 78 5296 234
59 5287 177 81 5273 243
64 5301 192 82 5287 246
66 5308 198 90 5306 270
71 5267 213 94 5310 282
73 5277 219 98 5317 294
77 5294 231 -- -- --

81 5292 243 -- -- --

85 5309 255 -- -- --

88 5302 264 -- -- --

89 5315 267 - -- --
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Radar waveform #19

Radar waveform #20

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
3 5270 9 7 5306 21
6 5303 18 17 5279 51
7 5292 21 26 5295 78
23 5300 69 30 5290 90
44 5310 132 42 5299 126
50 5289 150 47 5265 141
54 5263 162 49 5311 147
57 5274 171 50 5305 150
61 5264 183 55 5320 165
68 5272 204 70 5312 210
72 5275 216 95 5276 285
74 5262 222 98 5264 294
81 5295 243 -- -- --
93 5304 279 -- -- --
94 5311 282 -- -- --
95 5305 285 -- -- --
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Radar waveform #21 Radar waveform #22

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
5 5296 15 4 5270 12
10 5307 30 19 5289 57
34 5314 102 25 5271 75
40 5317 120 35 5281 105
45 5311 135 54 5303 162
48 5289 144 58 5277 174
51 5316 153 60 5300 180
59 5266 177 67 5297 201
65 5300 195 70 5274 210
66 5315 198 71 5296 213
69 5264 207 90 5312 270
79 5274 237 92 5320 276
82 5320 246 95 5284 285
84 5271 252 -- -- --
90 5313 270 -- -- --

Radar waveform #23 Radar waveform #24

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
12 5297 36 13 5298 39
19 5299 57 14 5262 42
23 5275 69 25 5316 75
34 5318 102 32 5288 96
62 5295 186 47 5312 141
72 5293 216 56 5306 168
73 5307 219 60 5273 180
76 5265 228 64 5301 192
78 5266 234 66 5269 198
79 5308 237 95 5282 285
81 5277 243 -- -- --
84 5287 252 -- -- --
92 5262 276 -- -- --
97 5281 291 -- -- --
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Radar waveform #25

Radar waveform #26

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
1 5276 3 9 5295 27

5281 6 12 5287 36

4 5274 12 26 5320 78
23 5308 69 39 5303 117
28 5304 84 49 5315 147
33 5271 99 57 5302 171
35 5270 105 61 5321 183
45 5318 135 65 5317 195
47 5266 141 75 5294 225
48 5275 144 83 5285 249
54 5296 162 87 5289 261
61 5279 183 90 5281 270
66 5300 198 -- -- --
71 5261 213 -- -- --
73 5292 219 -- -- --
74 5298 222 -- -- --
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Radar waveform #27 Radar waveform #28

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
13 5287 39 9 5301 27
25 5295 75 30 5313 90
29 5309 87 40 5264 120
37 5288 111 47 5285 141
43 5292 129 50 5292 150
49 5304 147 60 5295 180
53 5312 159 65 5279 195
63 5269 189 72 5284 216
64 5303 192 73 5263 219
70 5265 210 80 5321 240
73 5268 219 82 5281 246
82 5308 246 87 5265 261
89 5279 267 90 5311 270
92 5320 276 94 5267 282
94 5319 282 -- -- --
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Radar waveform #29

Radar waveform #30

:ZF::;Z? Fr((esll;ezr;cy Pulse Start (ms) :ZF:‘:);T: Fn(a'\cjll;ezr;cy Pulse Start (ms)
5 5291 15 12 5289 36
9 5292 27 16 5284 48
11 5272 33 19 5299 57
12 5313 36 22 5298 66
20 5280 60 30 5290 90
26 5281 78 33 5285 99
36 5295 108 35 5318 105
45 5264 135 36 5270 108
53 5304 159 41 5301 123
54 5314 162 46 5273 138
56 5302 168 47 5314 141
57 5284 171 66 5319 198
61 5321 183 74 5277 222
64 5279 192 81 5303 243
69 5308 207 84 5300 252
85 5303 255 89 5308 267
98 5278 294 91 5316 273
99 5290 297 - -- --
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Radar Statistical Performance for 802.11n-HT40
Radar Type 1 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5291 1 918 58 1
2 5291 1 698 76 1
3 5291 1 778 68 1
4 5291 1 678 78 1
5 5291 1 518 102 1
6 5291 1 938 57 1
7 5291 1 578 92 1
8 5291 1 638 83 1
9 5291 1 878 61 1
10 5291 1 718 74 1
11 5291 1 898 59 1
12 5291 1 538 99 1
13 5291 1 558 95 1
14 5291 1 658 81 1
15 5291 1 798 67 1
16 5291 1 581 91 1
17 5291 1 2066 26 1
18 5291 1 2673 20 1
19 5291 1 2355 23 1
20 5291 1 1278 42 1
21 5291 1 2021 27 1
22 5291 1 2815 19 1
23 5291 1 879 61 1
24 5291 1 976 55 1
25 5291 1 1739 31 1
26 5291 1 1545 35 1
27 5291 1 1549 35 1
28 5291 1 1526 35 1
29 5291 1 1661 32 1
30 5291 1 1925 28 1
Detection Percentage (%) 100%
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Radar Type 2 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5300 3.5 150 29 1
2 5300 4.0 155 27 1
3 5300 5.0 170 29 1
4 5300 1.4 163 23 1
5 5300 1.2 182 25 1
6 5300 2.2 165 26 1
7 5300 24 158 25 1
8 5300 1.6 207 24 1
9 5300 3.6 183 27 1
10 5300 1.2 181 25 1
11 5300 2.7 179 28 1
12 5300 1.7 174 24 1
13 5300 2.0 187 26 1
14 5300 1.0 212 25 1
15 5300 4.0 179 27 1
16 5300 3.6 184 29 1
17 5300 1.1 190 23 1
18 5300 3.3 203 28 1
19 5300 2.2 214 29 1
20 5300 2.7 155 28 1
21 5300 4.4 226 23 1
22 5300 2.4 197 28 1
23 5300 1.0 200 25 1
24 5300 25 166 25 1
25 5300 2.7 163 24 1
26 5300 4.9 165 25 1
27 5300 4.7 213 29 1
28 5300 2.8 225 29 1
29 5300 2.2 204 23 1
30 5300 4.6 228 24 1
Detection Percentage (%) 100%

FCC ID: H8N-RG8000W Page Number: 77 of 127



NR I y Report No.: 1512RSU00313

Radar Type 3 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5309 8.9 347 17 1
2 5309 9.8 424 18 1
3 5309 9.9 454 18 1
4 5309 7.9 320 18 1
5 5309 6.4 459 16 1
6 5309 8.5 436 16 1
7 5309 8.0 434 16 1
8 5309 7.0 311 18 1
9 5309 6.5 473 17 1
10 5309 8.1 288 16 1
11 5309 10.0 421 16 1
12 5309 6.7 403 18 1
13 5309 6.0 323 18 1
14 5309 7.4 397 18 1
15 5309 7.3 360 16 1
16 5309 9.8 455 17 1
17 5309 8.0 266 17 1
18 5309 9.0 483 16 1
19 5309 8.4 278 17 1
20 5309 8.1 329 16 1
21 5309 7.5 254 18 1
22 5309 71 301 17 1
23 5309 7.9 476 17 1
24 5309 8.9 421 18 1
25 5309 7.4 429 17 1
26 5309 6.3 289 16 1
27 5309 8.4 468 16 1
28 5309 9.8 470 17 1
29 5309 6.0 500 18 1
30 5309 9.7 271 18 1
Detection Percentage (%) 100%
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Radar Type 4 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5328 12.4 261 16 1
2 5328 15.1 331 16 1
3 5328 15.1 426 13 1
4 5328 19.3 409 13 1
5 5328 17.8 361 12 1
6 5328 13.4 291 13 1
7 5328 19.5 330 16 1
8 5328 15.5 370 15 1
9 5328 18.0 476 16 1
10 5328 19.9 408 16 1
11 5328 12.2 296 15 1
12 5328 14.0 456 16 1
13 5328 18.9 416 12 1
14 5328 18.3 277 13 1
15 5328 18.2 276 12 1
16 5328 11.9 402 12 1
17 5328 18.0 282 13 1
18 5328 15.0 252 14 1
19 5328 16.1 389 12 1
20 5328 13.6 430 14 1
21 5328 16.8 267 14 1
22 5328 19.1 308 16 1
23 5328 12.0 494 13 1
24 5328 19.7 354 12 1
25 5328 20.0 282 15 1
26 5328 15.5 322 16 1
27 5328 19.6 347 16 1
28 5328 11.8 275 14 1
29 5328 11.6 461 14 1
30 5328 12.7 355 15 1
Detection Percentage (%) 100%

Note: In addition an average minimum percentage of successful detection across all four Short pulse radar test

waveforms is as follows: LAt E2+E3+E4 _ 1009%4+100%+100%+100%)/4 = 100% (>80%)

4
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection

—

5295 1 16 5310 1

5296 1 17 5311 1

5297 1 18 5312 1

5298 1 19 5313 1

5299 1 20 5314 1

5300 1 21 5315 1

5301 1 22 5316 1

5302 1 23 5317 1

O | oo | N |||

5303 1 24 5318 1

10 5304 1 25 5319 1

11 5305 1 26 5320 1

12 5306 1 27 5321 1

13 5307 1 28 5322 1

14 5308 1 29 5323 1

15 5309 1 30 5324 1

Detection Percentage (%) 100%

Type 5 Radar Waveform_1

Waveform Num = 1

Mum of Bursts = 17
Burst Interval f(usl= 705582
Eurst Off Time # Chirp Pu Pulse 1 Pulss 2 Pulss 3 Start Loc Start Burst nd Bur
# fuas) Pulses (MH=) fuas) Pxifus) Pxri (us) Pxifus) fus) Intexrval (us) Intexrval (us)
20858
1 3 16 S0 1a79 1524 1650 SOS56 <] TOBSS1
1247154
z 1 13 50 1952 o a 1552023 TosEEz 1411765
403752
3 3 7 85 1718 1858 1587 1738627 1411784 2117645
1054550
4 2 18 50 170z 1531 a 27TE155 2117646 2826627
525087
5 1 10 o5 1583 o a 3306475 2E25528 3520400
325936
a8 3 a8 95 1302 1008 1498 3653994 3529410 4235291
TEEOTL
T 1 1z &5 1908 o a Aa7asTd dzs5zoz d9d41173
o56830
] 3 13 &5 1zds 1785 1225 5352711 4041174 5647055
484275
] 3 12 o5 1771 1778 1208 5521555 5547056 GEE295T
542794
10 1 19 =te] 1566 o a EEl= 6362058 TOGSE10
1523481
11 2 =] o5 1921 1065 a 7605054 rOBE820 TIEATOL
722158
1z 1 1z 50 1010 <] a 5419074 TTEATOZ S4TOSS5
TZEETZ
13 3 14 O 1780 12354 1575 0148756 Bd7068d 0176465
537458
14 3 7 ki 1019 1610 1360 DE80620 D1TE466 9882347
436521
15 1 17 100 170z o a 10150950 osszads 10588229
TE1035
16 1 14 75 1961 o a 10883667 10588250 11204111
615033
17 3 15 75 1172 1847 1950 11501661 11294112 11999993
Total number of pulses in wawveform = &5
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Type 5 Radar Waveform_2

Waveform Num = 2
T of Bursts = 9
Burst Interwval (us)= 1333333

Tatal number of pulsesz in waveform = 18

Burst Off Time # Chirp PW Pulze 1 Pulse 2 Pulze 3 Start Loc Start Burst End Burst
i us Pulses (MHz) {us) Pri (us) Pri(us) Prilus) (us) Interval (us) Interval(us
552365
1 3 T 50 1159 1661 1650 552365 0 1333332
1912207
2 2 16 ki) 17a2 1969 s} 2469031 1533333 2668665
381677
3 2 10 85 1277 1239 s} 2854299 2666666 3999905
2180050
4 3 18 85 1514 1466 1526 5036865 39990998 5333331
1162856
5 1 10 90 1495 0 0 6204227 5333332 G666664
1334038
4] 1 17 85 1606 0 0 TBIITED BEEEEE 5 TOO00GT
TAOFIL
7 1 4] S0 1072 ol s} 8301897 THO993 9553330
2314286
g 1 18 85 1148 Q Q 10617055 9333331 10666663
899355
15 65 1061 1043 1943 11517668 10666664 11000005
Total number of pulsesz in waveform = 17
Type 5 Radar Waveform_3
Waveform Hum = 3
Hum of Bursts = 11
Burst Interval (us)= 1080509
Burst Off Time Chirp Pw Pulszse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
# us Fulses (MHz) {us) Fri (us) Fri(us) Pri fus) (us Interwval {us) Interwal(us}
4201885
1 3 17 B0 1471 1493 1082 420185 o 1090808
1312831
2 2 10 100 1455 laza 0 1737042 1020902 2181817
BOG228
3 1 1= =12) 1932 Q [s) 2646617 2ls181s 3272728
10658445
4 1 =) =12 1487 Q 0 jskielai=i=L 3272727 4363635
1640393
g 2 14 il 1148 1308 0 5348874 4363636 5454544
115716
G 2 =l ki) 1553 1993 o B4ATO42 5454545 GE45453
2091206
T 1 18 =1a) 1808 Q [s) TEE1794 6545454 TEIGIEZ
342848
=3 3 14 [Sle] 1907 1264 1010 TOOG248 TEIGIET 8T2T2T1
1187565
=) 1 10 TO 1605 o 0 2037907 8727272 9518180
561948
10 1 8 50 1375 o 0 0051448 2518181 10908059
1466267
11 20 55 1300 1755 0 114029090 10208020 119990028
Total number of pulses in waveform = 129
Type 5 Radar Waveform_4
Waveform Mum = 4
Hum of Bursts = 8
Burst Interval (us)= 1500000
Burst Off Time # Chirp Py Pulze 1 Pulze 2 Pulze 3 Start Loc Start Burst  End Burst
# [us) Pulzes (MHz) (uz) Pri (us) Prifus) Pri(us) (us) Intervalius] Interval {us)
137147
1 1 T 50 1142 0 0 137147 o] 1459900
2271571
2 2 18 85 1554 1308 0 2408860 1500000 2000000
OBGEET
3 1 10 a0 1984 0 0 3369270 SO00O000 4499999
1952837
4 3 18 100 1841 1057 1350 5364100 4800000 5009000
847625
g i g G5 1880 1812 1385 62158873 BOOO0O00 7459900
1882450
4] 2 11 80 1662 1462 0 8103500 TROG000 B259000
1674753
T i 15 1] 1187 1222 1666 OEE137T DOOO000 10499999
1618475
12 85 1440 1284 1652 11303909 10500000 11599509
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Wawveform Num = 5
Mum of Bursts 1s
Burst Interwal {(usl= S86687
Burst Off Time # Chirp PW Pulse 1 Pulse 2 Pulse 3 Start Loec Start Burst End Burst
@ Cus) Fulses (MHz) (us) Pri (us) Pri (us) Pri (us) (us) Interval (us) Interwval(us
5491158
1 2z 20 B0 1915 1769 o 549118 o BEGE66
258538
z 3 1o =1=) 10895 18456 1818 911400 BE666T 1333333
=)=kf=1=}c)
3 3 =) =le] 1281 1146 1844 1874236 1333334 2000000
334899
s 3 T =le] 1=88 1569 1068 22132086 ZO0O0001 2E6666T
TEES5E6
5 1 T [=le] 1408 o o Z0TE496 ZEB666S 3333334
532857
=] 3 = B5 10995 16835 1823 3510858 3333336 4000001
527486
T z 15 100 1448 1680 o 4242048 4000002 AEEE66S
TE3303
= 3 1o 100 1733 1976 1811 5029273 AE66669 53333356
356239
=] 3 T B0 1833 1683 1070 5300038 5333336 BO0O000Z
10054354
10 z 1= O 1951 1306 o B48TO6S BO0000 3 BEGE669
317176
11 z = [=le] 1107 1387 o BE0E3080 BEE6E6TO T333336
1043478
1z 3 15 =1=) 1348 1702 1636 TEE43E0 T3I3F3IFIT B0000035
362936
13 z =] (=1} 1765 1177 o B2218E1 BOOO004 BEGEE6TO
838850
14 3 T B5 1149 1636 1905 Q03603 BEBGETL 89333337
524562
15 3 1T =1=) 1267 1086 1207 OE02E56 9333338 10000004
538928
15 1 1z [=le] 1202 o o 103365343 10000005 106666T1
s54564
1T z 13 B0 1452 1462 o 10691209 10B666T2 11333338
40507
1= 3 =) =1=) 1600 16516 1849 1163546350 11333339 12000005
Total number of pulses in waweform = dd
Waveform Num = &
Num of Bursts = 1d
Burst Interval (us]= 857143
Burst OFF Time i Chirp FW Fulse 1 Fulsze 2 Fulse 3 Start Loc Start Burst ~ End Burst
# (us= Pulses (ME= ) (us) Prifus) Pri(us) Prifus) (us] Interval (us) Interwal (us
ToTazz
1 3 ] 55 1236 1630 1848 797922 o 57142
672655
2 2 ] a5 1754 1176 o 1475291 S57145 1714285
TESILS
3 1 16 55 1378 ] ] 2243540 1714286 2671428
1002880
4 1 ] 5 1928 sl o IIITTOE 2571420 3428571
206818
5 1 =] [=te] 1851 o o 3546543 3428672 4285714
1337395
& 1 13 o 1409 o o dss57a9 4285715 5142857
STO16S
7 2 1z o 17289 1069 o 5767356 5142858 [lelelelelslo}
470266
] 3 ] a5 1107 1420 1019 6230420 SO0OO0L 6857143
1447512
] 2 14 S0 1796 1083 o TESL2ST 6857144 TT14286
694915
10 2 19 =0 1449 1530 o 8579081 TTL4287 8571429
504741
11 2 7 55 1366 1452 2] SESE801 S571430 9428572
TEOSST
1z 2 20 S0 1107 1254 o 59650516 9428673 10286716
1320020
13 3 1z 95 1453 1246 1580 11032897 10285716 11142858
322477
14 3 14 a5 1429 1189 1446 11359653 11142859 12000001
Total number of pulses in waveform = 28
Waveform Mum = T
Hum of Bursts = 16
EBurst Interval (us)= 750000
Burst OFf Time #* Chirp W Pulse 1 Fulsze 2 FPulse 3 Start Loc Start Burst  End Burst
# fus=] Pulses (MH=) (us=) Prif(us) Pri(us=) Pri (us) [SEE] Interwal (us) Interwal (us)
2682025
1 2 a8 90 1759 1127 o 262025 o 749999
995454
2 ] 7 o 1186 1372 1915 1251545 TEO000 1499999
TOLETS
3 1 17 TE 1124 o o 2057187 1500000 2249999
829771
4 1 18 55 1120 o o 2838052 2260000 2999999
[E=l==0
5 1 18 o 1023 o =] 526078 3000000 3749999
547660
=] 2 17 o 13185 1057 =] 4134661 TEO000 4499999
554412
7 1 5 o 1a7o o =] 4691445 4500000 5249999
857309
a ] 17 &5 1837 1630 1296 5550624 5250000 5999999
850510
=] 1 13 55 1797 o =] 6406206 BO00000 6740000
1022279
10 ] 17 &5 1419 1394 112z 7430282 BTS0000 7490909
502380
11 ] 17 0 1770 1395 1770 TO3IEE06 TEOOO00 s240000
591324
1z 1 =] o 1438 o =] 8532865 S2E0000 S999099
529600
13 3 15 55 1465 197 1TTO QOE3903 [=lele slelele] 9749009
1311020
14 3 1= o5 1659 1786 1233 103801355 QTE0000 104990900
446126
15 ] 10 =] 1806 142z 1625 10850050 1OBOOO00 11240605
disdss
16 ] 1s o 1521 1010 a 11254272 11250000 11985995
Total number of pulses in waveform = 33
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Type 5 Radar Waveform_8

Waveform Hum = 8
Hum of Bursts = 9
Burst Interval (us)= 1333333

Total number of pulses in waweform =

35

Burst Off Time # Chirp FW Pulze 1 FPulse 2 Pulze 3 Start Loc Start Burst End Burst
# us Pulses (MHz) (us) Prifus) Prifus) Pri (us) (us) Interval{us) Interwal(us)
BO2502
1 2 11 96 1280 1766 [0} BO2602 Q 1353532
1644928
2 2 =] 50 11352 1083 0 2260478 1333333 2666665
840088
3 z 19 65 168584 1307 Q 309277 2666666 3908098
2042328
4 1 T 65 1281 o Q 5135108 3090000 5333331
1067338
g 2 1z 50 1739 1584 Q B205T25 5333332 GEE66EG4
1283609
g 1 a0 75 1034 o Q 7493627 GEEG665 TOBOST
G24702
7 3 13 [ls] 1602 18035 1361 8119363 TOLOD0E 9333330
2136180
g 1 13 1) 1399 Q [0} 10269409 B5335351 10666665
TT1378
9 3 12 a1} 1486 1243 1111 11032186 1066ERERD 11985956
Total number of pulses in wawveform = 17
Type 5 Radar Waveform_9
'
Waveforn Num = 8
Wum of Bursts = 9
Burst Interval fus)= 1333333
Burst Off Time # Chirp FW Pulse 1 Pulse 2 Pulze 3 Start Loc Start Burst End Burst
#* us Pulses (MHz) (us) Pri (us) Pri (us) Pri (us) us Interval (us) Interval (us)
26774
1 2 5 65 1163 1128 Q 926774 o] 1333332
1424769
2 3 13 ag 1450 1624 1018 2353835 1333333 2666665
TEE103
3 2 17 kil 1747 1633 Q 3143031 2666666 JP0B00S
1637903
4 2 20 50 1503 1387 Q 4784314 izl iee] 5333351
1457482
g 2 11 K} 1626 1388 Q 244658 6333532 [alsatalala)
545643
=] 2 15 65 1827 1760 0 B833516 BEGEEES TSO800T
2208086
7 1 13 o0 1962 0 0 9106088 THO8058 9333330
1014788
8 3 10 o5 1147 1307 1898 10122798 9333331 10666663
1713880
9 B0 1233 0 0 11841041 10666864 11985056
Total number of pulses in waveform = 18
Type 5 Radar Waveform_10
Waveform Hum = 10
Num of Bursts = 16
Furst Interwal (usl= 750000
Burst Off Time Chirp P Pulse 1 Pulse 2 Pulse 3 Start Lac Start Burst 4 Burst
# fus Pulses (MH=z) fus) Prifus) Prifus) Prifus) fus Interwal {us) Interwal (us)
BTT178
1 2 o 100 1606 1150 =] 67T17S =] 740000
485218
2 1 18 50 1012 o o 1165190 THEOO00 1499999
sa3501
3 2 15 100 1221 1484 o 1999705 1500000 2249999
TE2860
4 3 is =] 1845 1782 1150 2TESZTT 2260000 20000590
365637
5 2 =] o5 1582 1@52 =] 5155741 3000000 3749900
TLTSSO
& 2 15 0] 1542 1560 =] 3867136 37TEO000 4499999
1010497
7 3 18 a5 1783 1262 1139 4870734 4500000 5249999
TES0 34
] 2 20 o 1909 1sdd =] 5640952 5250000 5999999
=s32939
=] 2 10 0 1974 1007 o 477734 SO00000 6749990
942168
1o 3 20 o 1323 1901 1999 7422885 6750000 7499999
07744
11 z 17 100 1514 1755 =] TEZES5E0 THOOO00 5249595
1106451
1z 3 = =5 14785 1=04 1857 8655368 8250000 8000000
s47808
13 as7Eso 3 1z 5 104 1646 1208 9488110 [Elelelelelea] 9749990
14 2 5 =0 1120 1718 =] 9920648 STE0000 10489999
528740
15 1 15 75 1516 =] =] 10521255 10500000 11249909
1052126
18 17 =5 1571 1552 1260 11674677 11250000 11900000
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Type 5 Radar Waveform_11

Wawveform Num = 11
Hum of Bursts = 10
Burst Interval (us)= 1200000

Burst Off Time # Chirp i Pulse 1 Pulze 2 Pulze 3 Start Loc Start Burst End Burst
# us Fulses (MHz) {us) Fritus) Pri(us) Prifus) {us) Interwal (us) Interwval (us)
FBE006
1 1 12 80 1124 0 0 3BE008 0 11909999
1362754
2 2 T 85 1437 1790 Q 1748884 1200000 2390900
TOEL1ET
3 3 1= =] 1584 1667 1414 2468268 2400000 3500000
1332021
4 2 20 Ta 1237 1537 Q 3796044 GE00000 4799999
1565626
5] kil 13 50 1382 1165 1767 5151144 4500000 BRR0000
1326451
& 1 20 B5 1915 o] [s] B430909 BO00000 7120800
1278176
7 1 a 50 173z 0 0 TTE0998 7200000 G390000
1516413
8 2 14 100 1168 1855 Q 9279143 8400000 2599992
622433
=l 3 14 7O 1746 1806 1z1z2 DE04659 BE00000 10700000
2007233
10 G [} 20 1111 1369 1347 11816596 10800000 11905500
Total mumber of pulses in waveform = 21
12
17
Burst Interwal f{us)= 705832
Burst Off Time #* Chirp W Fulse 1 Pulze 2 Pulze 3 Start Loc Start Burst .
# ftus Fulses (MELz) (a=] Friius) Frifus) FPrifus) (us Interwal lus) Interwval (us)
203563
1 1 7 (] 1080 o o 203563 o FOEES1
574625
2 2 5 a5 1159 1077 o TBO168 TOESSZ 1411753
1138025
3 2 1z 55 1118 1265 o 19zodze 1411764 2117645
dpdsEsz
4 1 1z o5 1328 o o 2417704 2117646 2B25527
741052
5 1 11 85 1993 o o 3160084 2823528 3520409
452589
=] 1 20 ] 1581 o o s64ddTa a52o410 425291
955451
T 1 10 50 1278 o o 4601608 4256202 4941173
570368
3 2 11 =] 1068 1304 o 52751654 4041174 5547055
291752
=] ] 15 50 1687 1195 1028 G2E8E6TS 5547055 BE52937
762950
10 3 18 50 1946 1451 1475 TOF5538 6352058 TOSS819
664363
11 1 5 50 1026 o o TTOATTS TOEBE20 TTEATOL
261945
12 2 11 80 1104 1178 o 068644 TTE4TO2 2470533
495887
13 2 14 ] 1916 1324 o 8564515 SdTo55d 9176465
628324
14 1 5 &5 1z18 o o 0106577 0176466 oEEz34T
758522
15 1 17 ki 1075 o o 9956117 0832348 10538229
234396
16 1 7 S0 1422 o o 10791558 10BSS250 11254111
995105
17 16 =L 1603 1171 1002 11786116 11204112 110968953
Total rumber of pulses in waveform = 28
Waweform Fum = 13
Tum of Pursts = 10
Buret Interwal fus)= 631670
Buret QEF Time Chirp EW Pulse 1 Fulee 2 FPulse 3@ Start Loc Start Burst
* Cus Fulses CMH:z ) fus) Fri(us) Frifus) Fri(us) Cusd Interwal (us) Interwal (us)
A3dE00
1 1 1z 55 1208 o o ABABOC o sI1678
arrass
2 a 18 55 13m0 1z80 17dE T1laGEE B31670 1263167
EEELEES
3 1 15 =S 1412 o o 1266030 1263168 1884738
sEaE10
a 3 17 50 1918 1048 1171 2168962 1sEdTaT 2626318
849911
5 1 15 85 1284 o o solos87 2526316 a167E04
s1dEe1
5 3 ] ES 1145 1488 1145 aazT16z 3167886 a7EE47a
870132
7 1 1z 80 1980 o =] 4301073 aTasdTd 4dz1062
1mzazz
a 1 17 50 1002 o =] 4466376 ddz1063 BOBZEI1
TEEZ4E
=] a 18 65 1961 1a7a 1741 6z1de62z BoGzEdz BEEdz10
S1as61
10 z 4 55 1220 17aT =] 6130668 BE2dz11 6916780
EO61E6
11 2 o &5 108 1319 =] S201670 6016750 sod7a88
16120
1z a 17 7o 1086 1881 1988 TLEOOOT B547 060 TETEOAT
s7sE2E
1a a i3 o 109 1851 id5a 7041 TETE0dE 8210526
FOOG20
14 a El w5 1087 1440 1908 EEEEEEE) s210827 88421085
B 208
15 2 11 E 1582 1418 = Sdzsdad 842106 EEVECEN)
dosE14
16 1 13 100 19657 o o sE26168 EERECEE] 10106265
zd7a9a
17 z0 65 1ddd 1087 o 10174518 10106264 10736842
664457
18 2 ] 0 1866 1620 =] 10831616 10736843 11388421
1021160
19 a a 0 1820 1908 1612 11866162 11aa8422 12000000
Total mumber of pulses in waveform = 40
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Type 5 Radar Waveform_14

Waveform Num = 14
Hum of Bursts = 15
Burst Interval f(us)= S00000

Burst Off Time # Chirp W Pulse 1 Pulse 2 Pulse 3 Start Lac Start Burst  End Burst
# fus Pulses (M=) fus=) Prifus) Frifus) Frifus} (=) Interval{us] Interval(us
5955 T4
1 1 1z o0 1766 =] =] 595574 =] 7o9999
521760
2 2 20 T 1427 1293 o 1419400 BOOOOD 1699999
794385
] ] 11 50 1503 1042 a 2216508 160000 2599509
5316195
4 ] 19 100 1475 1842 1806 2595046 2400000 5199999
SO5590
5 ] 15 &5 1787 1949 1675 5236758 F200000 5999999
1467067
=] ] 5 160 1541 1139 1299 4708255 400GG00 4799059
745525
7 1 20 75 1850 =] =] 5462040 4800000 5599999
19154
] ] 18 100 1027 1238 1075 5662584 SE00000 6399009
860554
o ] 11 T 1191 1443 1184 6526281 5400000 7199509
1450089
1o 2 1z o0 1493 1206 =] TOE0188 7200000 Tooo099
185355
11 2 =] o5 1656 1820 o 5146276 HOOOO0D s7o0009
1155904
1z ] 15 50 1477 1913 a D285745 HHOOOON 5599959
658940
1s ] 1o o0 1782 1696 1149 9948075 DE00000 10899999
595560
14 ] 19 &5 1686 1901 1993 10549162 10400000 11199999
806729
15 1 is 55 1500 a a 11961471 11200000 11905099
Total number of pulsss in waveform = 3d
Waveform Num = 15

Hum of Bursts = 13
Burst Interval f(us]= 923077

Burst Off Time # Chirp PV Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# s Pulses (M=) (=) Pri(us) Pri(us) Pri (us) (=) Interwal (us) Interval (us
731750
1 3 9 76 1338 1174 1920 TILTEO o 523078
1014018
z 3 16 o5 1570 1985 1780 1810200 223077 1846153
135203
3 2 7 7E 1581 1080 o 1051438 1846164 2766250
854553
4 3 5 70 1572 1637 1887 2805061 2769251 3692307
1487703
5 1 14 95 1430 0 o 4301760 3692308 4615384
726568
5 1 11 50 1755 0 [} 5029758 4615385 5538461
1205462
7 2 17 a5 1275 1494 o 5234975 5555462 5461658
565621
g 2 15 55 1926 18094 o 6803265 5461639 7384615
615068
] 2 1z 20 1486 1088 [} T422153 7384616 8307692
1235993
10 1 15 70 1495 0 o 560720 8307603 5230765
814141
11 1 16 =5 1063 o o 9476356 9230770 10163846
588220
12 2 17 100 1626 1665 o 10465638 10163847 11076925
Glodzz
16 20 1294 0 [} 11072348 11076924 12000000
Total number of pulses in waweform = 24

Type 5 Radar Waveform_16

Yaveform Num = 15
Hum of Bursts = 10
Burst Interval (us)= 1200000

Burat Off Time # Chirp W Pul=e 1 Pulze 2 Pul=e 3 Start Loc Start Bur=t End Burst
# {us) Pulses (MHz) {us) Pri{us) Prifus) Pri{us) {us) Intervalius) Interwval (us)
554814
1 3 10 50 1340 1611 1472 654514 o] 1189909
1237024
2 3 11 a0 1266 1019 1739 1896761 1200000 2380909
1676421
kil 1 T 65 1747 o [s] G6TT206 2400000 F509900
713684
4 2 T 6 1087 1925 [s] 4282637 FE00000 4799559
557434
5] 1 5] G0 1817 o [s] 4965095 4800000 BR005S00
1422080
[} 1 =) a0 1289 o [s] BIETETO BOOO000 7199900
1830250
T 2 16 j=le) 1922 1811 Q 5219409 T 200000 8350500
552855
g8 2 =) B0 1606 1918 Q BTEED9T 5400000 9H50500
ST06E5
=) 2 19 80 1242 1420 Q BEE00ET B500000 10795509
1423339
10 2 17 1) 1142 1956 Q 11086088 10800000 11595009

Total number of pulses in waveform = 18
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Type 5 Radar Waveform_17

Waveforn Num = 17
Num of Bursts = 11
Burst Interval (us)= 1080909

2
Total number of pulses in waveform = 27

Burst Off Time Chirp ¥ Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
# us Pulses (M=) {us) Pri (us) Pri (us) Pri (us) us Interwalus) Intsrwal(us)
223198
1 1 =] [=la] 1088 o] a 223198 ] 1090208
1244560
2 2 a a0 loz2s pRzyi=) Q 1458848 1020209 2181817
T36834
3 1 20 T 1349 Q Q 2208587 2181818 3272726
2016141
4 3 =3 6 1861 1628 1016 4226077 3272727 43636555
840013
5 2 20 BE 1878 1376 Q BOTOGEE 4363636 5454544
210717
[} 2 10 j=10) 163T 1610 a 8984356 6454545 6546463
1474068
T 1 =) 100 1261 o) a T461489 6545454 TEBE562
534266
=1 2 20 100 1248 12135 o) BO0E206 TESE365 8727271
1700247
=] 3 17 g0 10035 1712 1518 979704 BT27272 H818180
693542
10 3 14 858 1108 1843 1851 10503479 9818181 10809089
1176124
11 2 19 =1:) 1460 1668 Q 11684405 10909000 11800008
Total number of pulszes in wawveform = 22
Type 5 Radar Waveform_18
Wavefnrm Thum = 18
Num of Bursts = 8
Burst Interwal (us)= 1500000
Burst Off Time # Chirp FW Pulze 1 Pulze 2 Pulsze 3 Start Loc Start Burst  End Burst
# (uz) Pulzes (MHz) (u=) Prifus) Prifus] Prifus) (u=) Interval{us) Interwval (us)
1438756
1 3 17 a5 1393 1687 1091 1438756 0 1455399
1146327
2 1 19 =l 1428 4] vl 2589254 1800000 2850500
1630293
3 2 11 B0 1363 1905 o 4220872 3000000 4489009
716346
4 2 18 ki) 1817 1038 o 4940686 4800000 5000000
1676008
5 1 T B0 1518 0 o 5619440 GO00000 7409500
2148434
4] 3 g 95 1845 1269 1226 8769202 TEOOCO 5000002
D0B635
T il 1z T 1281 1067 1580 S682177 000000 10495999
2024079
] 100 1246 12099 v 11710554 10600000 11995990
Total mumber of pulses in waveform = 17
Type 5 Radar Waveform_19
Waveform Hum = 19
Mum of Bursts = 13
Burst Interwal fus)= 923077
Burst OFf Time # Chirp W Fulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
* {us) Fulses (MHz) (us) Fri (us) Frilus) Fri(us) (us) Interval(us) Interwal (us)
157197
1 ] 11 &5 1271 1387 1109 167197 <] 925076
242003
2 3 iz TO 171s 1898 1354 1iozoTz2 Q23077 1845153
1613552
3 2 20 65 1519 1688 o 2721792 1846154 2769230
545098
4 3 14 20 1311 1531 1341 53268097 2769251 3692307
1017991
5 3 18 85 1295 1695 1621 4290071 5692308 4616384
520126
& 2 12 a0 1189 1649 a 4874807 4516386 EE3E461
1194942
7 1 15 75 1824 a a GOT24ET EE35462 5461558
452745
=] 2 15 55 1824 1762 o] 6534026 B4561539 TISAE1E
1202363
=] 2 12 L] 1010 1578 o TTI99TE 7384616 8307692
1154842
10 2 11 65 1713 1293 o S89T406 S307693 9230769
964695
11 1 14 50 1687 o o 9865006 92300 10163846
993737
12 1 20 o5 1124 s} a 10860550 10165847 11076925
TOEO0D
1a (o] 1186 1850 a 11667468 11076524 12000000
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Type 5 Radar Waveform_20

Total number of pulses in waveform = ZZ

Waveform Num = 20
Hum of Fursts = 2
FBur=zt Interwal (usz)= S00000
Forst Qff Time Chirp PW Pulsze Pulze 2 Pulse @ Start Loc Start Burs End Burst
s Pulses Mz (=) Pri (us) Prifus) Pri (us) (=) Interwval (us) Interwal (us)
1 i i 2 11 =6 1064 1a72 o am1o28 o RIS
EEERTE)
2 a a 76 1704 11892 1768 1108142 BOOO00 1199988
161288
3 2 & a5 1266 1083 o 1265104 1200000 1vesa0s
111dG87
4 om 1 7 = 1726 a o 20E2160 1800000 feer=t=tet)
5 Lrodz 2 19 o5 1950 1095 o 2EE4504 2do000n zoo0a09
B59149
=) 2 16 o 18509 1862 o a216498 felelelelelele] [ElE=is it
402668
7 2 16 &6 1678 15654 o asz22328 asoooon 4198888
vasTaa
8 2 is 0 1745 1688 o AGddod 4200000 ATEEH00
644759
=) T (=1 1223 1945 =) 4912555 4BO0O00 E300000
1050646
10 2 10 100 1a57 1849 =] BOSS 352 5400000 59089509
677208
11 o a 18 100 1688 1366 1143 6648766 HO00000 aEEEEeR
1z aaseat k] is 55 1250 1iz9 1916 SEs0520 BEO0000 Tloo9o9
BO0422
ia P 2 2o D 1241 1062 o TIVEEAS T2O000S TTOD00
14 1 10 55 1633 o o szEs728 THOOO00 s300099
a1vE2l
16 a a8 TE 1273 1211 1842 BETEEEZ B400000 BEOEEEE
vasEzE
15 S, a 1w a0 1949 1074 1645 oa16739 asasooa
17 ::’j:: @ 1o 100 1626 1066 1900 DO0G225 10159599
15 o 2 14 100 1982 10654 o OdOS221 107989909
Tlzaom
19 @ El 7o 1208 1a6s 1906 11126806 11699599
BOEETE
20 = 10 55 1833 1808 1245 11522033 11980589
Total number of pulses in waveform = 46
Waveform Mum = 21
Num of Burstz = 8
Burst Imterwal (us)= 1500000
Burst Off Time # Chirp hall Fulse 1 Fulse 2 FPulse 3 Start Loc Start Burst  End Burst
# us Pulzez (MHz) (us) Fri(us) Frifus) Frifus) (us) Intervalius) Interval{us)
591487
1 1 20 0] 1987 0 0 581457 4] 1499905
1955884
a Z 15 G0 1207 1793 o 2649328 1500000 2500920
847918
3 1 14 a0 1580 0 0 3400336 5000000 4495599
1440721
4 3 20 90 1882 1626 1005 4842637 4500000 5920020
2380075
] 3 12 100 1553 1057 1612 227223 BOO0H00 7499995
1537670
G il 16 a0 1494 1623 1854 8765544 TEO0000 5092050
SE2039
T 2 10 i) 1258 1263 0 9342884 Q000000 104905900
1424806
o G0 1730 1533 1745 10770211 10800000 11222209
Total number of pulsesz in waveform = 18
Waveform Mum = 22
Hum of Bursts = 11
Burst Interval (us)= 1090809
Bur=st Off Time # Chirp Pw Pulse 1 Pulze 2 Pulsze 3 Start Loc Start Burst End Burst
us Fulses (MHz) {us) Fri (us) Fri(us) Fri (ns) us Intervalius) Interwvalius)
143788
1 2 20 O 1473 1770 [s] 143788 o 1080808
1866643
2 1 14 100 1150 o [s] 2005679 1020909 2181817
326640
3 1 a8 =lo] 1302 o [s] 2331449 2181818 32727286
1328068
4 2 11 85 1374 1047 [s] 3659719 3272727 4363635
1208261
g 2 14 O 1255 1936 [s] 4870401 4363636 5454544
[=i=t=x
8 2 16 =0} 1785 1918 0 5E511735 E454545 5545453
1140642
7 1 7 &5 1979 o 0 8295405 5545454 TEEEE62
202017
a8 3 17 1000 1274 1843 1285 TE06454 TAIBIES 8727271
1956608
=] 3 & 85 15837 1292 1288 DTEEE04 727272 9816180
1085342
10 3 =] 0 1796 1066 1638 10856063 9818181 10908089
g8ds12
11 18 [} 1417 1206 o 11745475 10909090 11999995
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Type 5 Radar Waveform_23

Waveform Num = 23
Fum of Bursts = 11
Burst Interwal f{us)= 1080503

Burst Off Time # Chirp F¥r Pulse 1 Pul=ze 2 Pulse 3 Start Loc Start Burst End Bur=t

i uz Pulses (MHz) (us) Priius) Prifus) Pri(us) (us) Intervalfus) Interval(us)
BRETER

1 1 16 a5 1482 o [s] BRETES [s] 1080205
1278980

2 2 T =] lz21 1884 Q 1977228 1090909 2181817
484478

il 2 15 80 1207 1282 [s] 2465411 2181818 G2T2T2AE
828731

4 1 19 0O 1877 Q Q 32D6691 3272727 4363635
2135451

5] 1 1s 65 1515 o [s] 5433528 4363636 5454544
593253

[} 3 1z 85 1392 1494 1391 BO283387T 5454545 5545453
1269643

T 1 =l T8 1824 o [s] TE02217 5545454 TAIGE62
464455

a8 2 1z 80 1058 1153 Q TTEE539 TE36383 8727271
1164849

=) il 1z 60 1233 1368 1766 8026709 8r27272 SE18180
1223746

10 1 13 100 1814 ] 0 10153802 9518181 10909089
1101031

11 2 1= 76 1762 1696 Q 11266647 10909050 11908098

Total number of pulses in waveform = 19

Type 5 Radar Waveform_24

Waveform Mum = 24
Hum of Bursts = 11
Burst Interval (us)= 1080903

Burst Off Time # Chirp Fw Pulsze 1 Pulse 2 Pulze 3 Start Loc Start Burst End Burst

# (us) Pulses (MHz) (us) Pri(us) Pri{us) Prifus) (us) Interval{us) Interval (us)
E933T

1 3 T 20 1689 1960 1041 BO33T 1] 1020908
1668850

2 2 1z ™ 1168 1482 o] 1733857 10580909 2181817
828634

3 3 17 =l] 1794 1386 1368 2866111 2181818 3272728
1481704

4 2 1z o 1837 1119 Q 4151332 3272727 4363635
1284877

5 1 iz 20 1860 Q Q 5448365 4363636 5454544
BE0825

[} kil 16 =ls] 140z 1549 1407 6131720 6454645 6545463
=iz lataizl)

T 2 =) 100 1887 1286 o] T132TT4 6545454 TESE562
g0zgle

a8 5 7 85 1439 1637 1978 7738585 TE38565 8727271
1774147

=] 2 10 [ale] 1430 1485 9] 2517786 BT27272 9818180
666102

10 2 ] 85 1544 1552 o] 10185813 9818181 10209089
1744657

11 2 g =l] 1845 liz2o Q 11933668 1089095000 11080008

Tatal number of pulses in waveform = 25

Type 5 Radar Waveform_25

Waveform Fum = 25
Mum of Bursts = 9
Burst Interval (us)= 1333333

Burst Off Time # Chirp W Pulsze 1 Pulze 2 Pulsze 3 Start Loc Start Burst End Bur=st
# us Pulses (MHz) {us) Pri(us) Pri (us) Pri(us) {us) Interval lus) Interval (us)
DOB913
1 1 1z B0 1324 a 0 008313 0 1333332
1502847
2 3 13 o0 1zat 1334 1770 2800184 1333333 2666665
179734
3 1 o lils) 1432 4] 0 2684249 pelatatatalata} 3000088
2504735
4 3 16 Ta 1632 1071 1483 5180416 3900008 5333331
631238
5 3 18 100 1111 1408 1168 BB2BE10 8333332 6666664
10TE2E6
i 1 o 56 1108 4] 0 BO06TE4 [a]talalalats) o083 T
1964203
7 3 g 50 1312 1528 1402 BBT1093 TOB0008 0333330
1309473
8 3 17 &0 15851 1450 1031 10184808 9333351 10686663
Ga03dz
[} 80 1730 Q a 10879182 10566664 11999596

Total nunber of pulszez in waveform = 19
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Waveform Num =26
Hum of Bursts = 17T
Bur=st Interwal (us)l= TOSSS2
Burst Off Time #* Chixp W Pulse 1 Pulse 2 Fulse 3 Start Loc Start Burst  End Burst
#* (us4d4 Pulses (MH=) (us) Prifus) Pri (us) Pri(us) fus) Interwal fus) Interwal (us)
554445
1 1 1z 100 1486 o o GEddds o TOSSES1
568116
2 3 =] (=13 1473 1398 1579 854045 TOEEE2 1411763
1065487
] 3 15 50 1581 1877 1644 2014082 1411754 2117645
572022
kS 2 11 [=ls} 1920 1958 o 2591356 2117646 2823527
TES300
5 1 z0 (=12} 1424 o o 3381634 2B236528 3520409
TTOOET
= 3 7 70 1898 1111 1756 4162895 3520410 4285291
516906
7 2 1z 50 1240 1765 a 4683566 4255802 4941175
BSdo519
= z 17 {=le] 1982 1744 o 5636378 4941174 664 TOGE
168045
=] 2 14 B85 1398 1404 o 5TOS1586 BB TOES B362037
1209480
10 2 10 75 1148 1800 o 5920454 5352058 7OES819
5027
11 2z 17 55 1599 1do4d o TZT3161 TOSSS520 TTEATOL
523170
1z 1 iz O 1116 o o TTO0E 34 TTE4TO2 BATOEES
11468776
13 2 10 50 1988 1671 o 8947525 2470584 0176456
ELEEE)
14 2 11 B0 1196 1529 o 9855112 9176466 o8525347
506032
15 3 z0 [=ls} 1659 1967 11565 10363969 OB882548 10688220
2048858
16 2 1= 20 1186 1735 o 10663658 10538250 11294111
1159168
17 1 =] 0 104z a a 11819727 11254112 11550903
Total number of pulses in waweform = 54
Waveform Mum = 27
Num of Bursts = 10
Burst Interwal (us)= GH1E79
Burst OFff Time # Chirp W Fulse 1 Fulse 2 Fulse 3 Start Loc Start Burst  End Burst
# usd Pulses (M=) (us) Pri fus) Prifus) Pri tus) (=) Interwval (us) Interval (us)
67410
1 4 a3 18 TE 1666 1323 1018 B7410 o BI3167T8
TEI2T
2 a3 17 86 13896 16863 1036 BEISE0 631679 1263167
B8T3161
3 1 17 TE 1698 o o 1850824 1263168 1894 706
411738
4 2 a8 80 135889 1633 o z2zdd4 561 1894737 2626316
BE1211
& 1 & 66 1542 o o 1084894 2626316 167804
B6rTE222
2] 1 18 TE 1369 o o 3TEE068 3167886 aTE0475
1TETEL
7 1 20 66 1868 o o G967 188 aTEedTd d4dz1062
847 TEA
8 a3 a8 86 1664 1018 1446 4916812 44210635 BOBZEE1
BOTOLT
=) 1 18 O 1827 o o BEZ2TR4E6 BOBZE32 BES4 210
626067
1o 1 20 66 1267 o o BOG4850 BES4Z11 BI3167T88
do5449
11 " 2 20 86 1366 1016 o B462666 6316750 BE4 768
874283
1z 2 13 86 1662 10d4 o TAGRE01 R4 7568 TETER4T
186806
13 a3 20 100 1644 1266 1880 TEITTLI TETER4E B210626
EBOES1
14 a3 20 86 1416 1687 1450 B2233835 B21062T BE42106
TOS386
16 1 1= =1+ 1664 o o BEIT221 8842106 [EERgsT= =Y
1131061
18 2 16 66 1826 1627 o 10068826 2475686 10106263
466644
17 " 1 11 86 2000 o o 10628823 10106264 10756842
T2TH41
1= 1 8 100 1140 o o 11268564 10756845 11568421
230287
1 14 86 1605 o ] 11488801 11s6sdza 12000000
Total number of pulses in waveform = &3
o N SR SRN SR
Waveform Num = 28
Num of Bursts = 16
Burst Interval (us)= 750000
Furst OFff Time # Chirp U Pulse 1 Pulse 2 Pulse 5 Start Loc Start Burst nd +
#* us Pulses (MHz) fus) Pri (us) Pri (us) Pri (us) fus) Interwal (us) Interwal (us)
549649
1 2 1s o0 1574 1402 o 549649 o 749999
516750
=2 3 13 O 1799 1166 1067 1165414 THOOO0 1495509
515590
3 3 1z &0 1036 1500 1422 1990026 1600000 22409000
514495
4 1 14 65 1786 o o 2508477 2250000 2990009
810404
5 =2 14 =le] 1332 1=47 o 3320667 FO00000 S7458009
TE1526
5 1 a 50 1852 o o 4076172 GTEOO00 4499999
553519
7 2 17 95 1620 1469 o 4630545 4500000 52400099
590495
B 3 16 [=1e] 11=2 1762 1z54d 6524127 5260000 5990909
544550
9 3 19 &5 1865 1066 1519 6172885 SOO0O00 G749000
580155
1o 1 5 &5 1957 o o GTE7T190 ETEODO0 7499999
9930357
11 1 1z 50 1661 o o TTE2184 THOOO00 22400009
104 5560
1z 3 20 50 1566 1425 1004 8797205 B2E0000 soo0090
445108
1z 1 17 o0 1956 o o 9246198 2000000 9749900
720812
14 3 19 =1} 1660 1769 1280 99T 7666 OTE0000 104589999
o802
15 3 5 100 1287 1451 1900 10080392 1050000 11249099
B8TTEET
15 2 1z 20 1000 1040 o 11862897 11250000 11999990
Total number of pulses in waveform = 34
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Waveform Num = 25
Mum of Bursts = 17
Burst Interwal (us)= 705332
Burst Off Time @ Chirp W Fulse 1 Fulse 2 Fulse 3 Start Loc Start Burst nd t
#* uj Pulses CHHz ) [SEEN] Prilus) Pri(usl Pri(us) (usl Interval (us) Interwalfus)
549525
1 1 iz 75 1971 ] = 549525 ] TOBSS1
544228
2 ] a 55 1724 1726 1951 205722 rosEE2 1411763
O5E04S
3 1 1s 95 1701 o =] 1857171 1411764 2117645
sd1s99
El 3 20 &5 1453 1440 1oz 2200771 2117646 2825527
S04692
5 1 5 oo 1656 o =] 3100365 2gz3528 s520400
468422
=] 1 15 50 1427 o =] 5670443 528410 4255201
654958
7 1 & 55 1935 o =] 4z65858 4za5z02 4941175
1215478
2 2 a 7o 107z 1320 o 5485271 4541174 56470655
520077
=] 1 13 f=te] 1412 o =] BOB0640 5647056 6362057
S69785
10 1 13 75 1024 o =] 5940855 6352958 TossS19
691961
11 1 1z =) 1314 o o 7833820 TOEES20 TTE4TOL
506381
1z 3 20 a5 18353 1748 1=87 7041515 TIEAT02 2470685
021066
13 z 1s S0 1155 1zod =] SS65950 s470584 9176465
45204z
14 1 EE] 100 1521 ] = 5524251 S175466 o55254T
1158704
1s 2 10 o5 1702 1476 =] 10 105
820574
18 3 14 50 1084 1590 1085 11zs8418 105882350 1izediil
47508
17 3 20 50 1435 1do1 1a6s 11539486 11zgdi1z 11989893
Total numbexr of pulses in wavefoxm = 30
Waveform Mum = 5O
Hum of Bursts = 18
Burst Interwal (us)= 666667
Burs+ OFf Time # Chirp W Pulse 1 Pulse 2 Pulse S Start Loc Start Burst
# (gs Fulses (MHz) Cus) Pri(us) Fritus) Pri(us) fus) Interwalf{us) Interwal (us)
57050
1 2 18 a5 1961 1536 o EELEES) o SE6666
555754
2 1 18 o5 1538 o o 1050290 EE5567 1338355
TE1621
3 3 20 50 1113 1471 1187 1833440 1355554 2000000
216256
El 1 15 20 1670 o a 20553446 2000001 2666667
o51620
5 1 20 100 1369 o a 2986645 cE6EE6S 5335354
650017
e 2 & 75 1723 1388 =] 9618051 335595 4000001
oETETE
7 2 1z 75 1708 1d21 o EELEEE:S 4000002 dB66662
27THTTL
3 1 20 55 1000 o a et 4
460655
=] 2 a 65 10086 1952 a 5350461 5335556 BO0000Z
1086181
10 2 11 95 1159 1904 a 5428529 Goo0005 5666669
551058
11 2 o a5 1430 1252 =] 6994550 SEEEETO 7330336
BOBE1T
12 1 5 100 1275 o o 7802840 TEEEEET BOCOOOE
506203
13 2 1z 70 1E28 1587 a 8310325 000004 BEE6670
sT3dsz
14 2 14 50 1957 1426 a 8887222 EE6EETL 53533357
S50017
15 1 1o 50 1871 o a 9588602 9533358 10000004
621877
16 1 15 75 1577 © =] 10283350 1000000S 10666671
10zd5E6
17 3 1s 50 1816 1536 1450 11308515 10666572 11333558
zzaEs
13 3 13 a5 1651 1345 1451 11356852 113553350 12000005
Total number of pulses in waveform = 32
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Radar Type 6 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5328 1 16 5328 1
2 5328 1 17 5328 1
3 5328 1 18 5328 1
4 5328 1 19 5328 1
5 5328 1 20 5328 1
6 5328 1 21 5328 1
7 5328 1 22 5328 1
8 5328 1 23 5328 1
9 5328 1 24 5328 1
10 5328 1 25 5328 1
11 5328 1 26 5328 1
12 5328 1 27 5328 1
13 5328 1 28 5328 1
14 5328 1 29 5328 1
15 5328 1 30 5328 1
Detection Percentage (%) 100%
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Radar waveform #1 Radar waveform #2

:ZF::;Z? Fr((esll;ezr;cy Pulse Start (ms) :ZI::);F:}: Frc(a&:ezr;cy Pulse Start (ms)
7 5300 21 2 5303 6
11 5331 33 9 5335 27
16 5328 48 21 5301 63
22 5341 66 23 5339 69
26 5310 78 31 5346 93
29 5340 87 37 5341 111
31 5338 93 39 5312 117
43 5321 129 -- -- --
46 5327 138 -- -- --
53 5353 159 -- -- --
57 5354 171 -- -- --
67 5311 201 -- -- --
76 5333 228 -- -- --
83 5319 249 -- -- --
94 5315 282 -- -- --
96 5336 288 -- -- --

Radar waveform #3 Radar waveform #4

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
6 5321 18 18 5299 54
15 5332 45 23 5303 69
18 5349 54 25 5313 75
19 5319 57 28 5332 84
20 5350 60 33 5356 99
24 5348 72 61 5335 183
25 5353 75 62 5320 186
43 5331 129 76 5321 228
46 5322 138 96 5343 288
71 5333 213 97 5357 291
78 5314 234 98 5306 294
88 5358 264 -- -- --
90 5341 270 -- -- --
96 5329 288 -- -- --
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Radar waveform #5

Radar waveform #6

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)
5 5355 15 12 5303 36
17 5303 51 41 5354 123
19 5305 57 42 5352 126
28 5341 84 43 5344 129
32 5300 96 50 5357 150
41 5302 123 52 5339 156
46 5328 138 54 5346 162
70 5340 210 87 5309 261
77 5307 231 88 5304 264
79 5325 237 -- -- --
85 5337 255 -- -- --
98 5314 294 -- -- --
Radar waveform #7 Radar waveform #8
Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)
2 5351 6 2 5328 6
6 5349 18 9 5338 27
9 5307 27 11 5318 33
10 5320 30 28 5300 84
14 5313 42 35 5325 105
19 5352 57 39 5314 117
22 5336 66 42 5309 126
37 5311 111 49 5346 147
44 5306 132 55 5307 165
48 5312 144 76 5319 228
66 5332 198 80 5308 240
68 5305 204 85 5306 255
71 5304 213 86 5334 258
79 5341 237 87 5330 261
82 5310 246 96 5326 288
84 5314 252 -- -- --
97 5353 291 -- -- --
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Radar waveform #9

Radar waveform #10

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
4 5314 12 0 5350 0
8 5350 24 9 5324 27
11 5298 33 14 5303 42
41 5330 123 18 5307 54
44 5318 132 30 5345 90
48 5334 144 36 5343 108
49 5304 147 57 5299 171
58 5341 174 61 5342 183
59 5315 177 62 5349 186
61 5320 183 64 5338 192
72 5351 216 66 5352 198
75 5347 225 68 5326 204
79 5325 237 89 5358 267
86 5336 258 93 5334 279
-- -- -- 97 5313 291
-- -- -- 99 5329 297

Radar waveform #11 Radar waveform #12

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
4 5352 12 3 5314 9
15 5345 45 8 5301 24
24 5355 72 25 5353 75
44 5341 132 50 5338 150
59 5349 177 69 5311 207
60 5299 180 73 5324 219
63 5332 189 82 5306 246
64 5357 192 83 5341 249
65 5320 195 86 5349 258
73 5311 219 98 5304 294
84 5353 252 -- -- --
94 5321 282 -- -- --
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Radar waveform #13 Radar waveform #14

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
7 5335 21 6 5328 18
8 5307 24 8 5331 24
9 5300 27 17 5300 51
20 5309 60 18 5305 54
36 5350 108 24 5330 72
56 5325 168 30 5358 90
81 5346 243 35 5321 105
84 5314 252 56 5329 168
89 5347 267 61 5334 183
94 5338 282 69 5315 207
-- -- -- 70 5327 210
-- -- -- 71 5352 213
-- -- -- 94 5312 282

Radar waveform #15 Radar waveform #16

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
15 5352 45 5 5299 15
19 5310 57 16 5346 48
24 5298 72 35 5342 105
36 5319 108 43 5307 129
40 5342 120 45 5323 135
52 5327 156 54 5308 162
56 5356 168 86 5357 258
66 5304 198 -- -- --
70 5317 210 -- -- --
71 5330 213 -- -- --
76 5353 228 -- -- --
79 5333 237 -- -- --
88 5325 264 -- -- --
92 5321 276 -- -- --
93 5311 279 -- -- --
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Radar waveform #17 Radar waveform #18

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
2 5347 6 2 5300 6
4 5346 12 16 5346 48
5 5317 15 20 5345 60
20 5311 60 63 5330 189
23 5300 69 70 5337 210
24 5342 72 71 5323 213
25 5351 75 76 5343 228
28 5324 84 - -- --
35 5334 105 -- -- --
36 5310 108 -- -- --
37 5358 111 -- -- --
39 5340 117 -- -- --
67 5326 201 -- -- --
88 5305 264 -- -- --
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Radar waveform #19 Radar waveform #20
Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)

4 5353 12 3 5344 9

11 5299 33 10 5320 30
14 5352 42 18 5347 54
30 5350 90 19 5339 57
33 5333 99 20 5343 60
34 5310 102 31 5308 93
36 5325 108 37 5317 111
41 5308 123 43 5342 129
46 5339 138 62 5315 186
62 5331 186 63 5309 189
66 5307 198 66 5334 198
68 5348 204 74 5333 222
71 5302 213 82 5330 246
82 5343 246 83 5358 249
84 5344 252 97 5298 291
89 5341 267 -- -- --

91 5347 273 -- -- --

92 5354 276 - -- --
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Radar waveform #21

Radar waveform #22

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
2 5351 6 2 5351 6
8 5324 24 17 5344 51
29 5356 87 24 5320 72
32 5308 96 33 5314 99
38 5310 114 42 5308 126
49 5343 147 56 5339 168
50 5331 150 66 5345 198
54 5313 162 67 5301 201
81 5334 243 70 5335 210
-- -- -- 71 5332 213
-- -- -- 75 5354 225
-- -- -- 79 5340 237
-- -- -- 84 5333 252
-- -- -- 91 5316 273

Radar waveform #23 Radar waveform #24

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
16 5340 48 0 5316 0
17 5307 51 4 5323 12
20 5331 60 5 5319 15
31 5355 93 8 5342 24
33 5351 99 24 5304 72
64 5338 192 41 5357 123
67 5336 201 44 5358 132
68 5342 204 49 5312 147
69 5334 207 56 5314 168
75 5311 225 63 5340 189
84 5345 252 70 5303 210
93 5328 279 86 5343 258
96 5324 288 -- -- --
99 5302 297 -- -- --
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Radar waveform #25

Radar waveform #26

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
4 5340 12 0 5321 0
11 5335 33 9 5322 27
12 5326 36 11 5338 33
15 5333 45 16 5337 48
16 5303 48 17 5307 51
30 5338 90 25 5326 75
40 5346 120 29 5299 87
53 5336 159 42 5357 126
77 5314 231 51 5303 153
85 5349 255 55 5306 165
99 5322 297 61 5349 183
-- -- -- 79 5311 237
-- -- -- 82 5304 246
-- -- -- 83 5309 249
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Radar waveform #27

Radar waveform #28

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)

0 5336 0 3 5317 9

7 5304 21 4 5311 12

10 5350 30 6 5320 18

17 5355 51 7 5351 21

20 5299 60 12 5352 36
23 5301 69 18 5301 54
26 5300 78 28 5330 84
44 5344 132 29 5347 87
46 5305 138 37 5328 111
47 5335 141 40 5350 120
49 5323 147 48 5339 144
50 5308 150 69 5354 207
55 5348 165 70 5334 210
59 5354 177 80 5306 240
66 5311 198 83 5322 249
88 5317 264 84 5331 252
90 5351 270 93 5319 279
95 5333 285 95 5348 285
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Radar waveform #29 Radar waveform #30

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
10 5321 30 8 5340 24
11 5302 33 21 5347 63
16 5307 48 29 5331 87
21 5323 63 30 5355 90
28 5306 84 33 5301 99
31 5304 93 54 5344 162
36 5326 108 60 5351 180
42 5333 126 66 5304 198
46 5312 138 67 5313 201
54 5322 162 95 5300 285
60 5356 180 -- -- --
79 5327 237 -- -- --
87 5348 261 -- -- --
96 5358 288 -- -- --
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Radar Statistical Performance for 802.11ac-VHT80
Radar Type 1 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5253 1 698 76 1
2 5253 1 718 74 1
3 5253 1 798 67 1
4 5253 1 938 57 1
5 5253 1 518 102 1
6 5253 1 738 72 1
7 5253 1 898 59 1
8 5253 1 3066 18 1
9 5253 1 678 78 1
10 5253 1 918 58 1
11 5253 1 578 92 1
12 5253 1 598 89 1
13 5253 1 778 68 1
14 5253 1 618 86 1
15 5253 1 658 81 1
16 5253 1 2715 20 1
17 5253 1 751 71 1
18 5253 1 2648 20 1
19 5253 1 577 92 1
20 5253 1 2909 19 1
21 5253 1 2667 20 1
22 5253 1 2978 18 1
23 5253 1 2267 24 1
24 5253 1 1725 31 1
25 5253 1 2548 21 1
26 5253 1 2945 18 1
27 5253 1 2994 18 1
28 5253 1 2537 21 1
29 5253 1 1296 41 1
30 5253 1 895 59 1
Detection Percentage (%) 100%
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Radar Type 2 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5270 3.8 152 25 1
2 5270 4.0 186 26 1
3 5270 4.0 175 27 1
4 5270 4.5 200 24 1
5 5270 2.8 162 27 1
6 5270 4.2 226 29 1
7 5270 4.1 188 25 1
8 5270 4.1 155 23 1
9 5270 1.6 167 27 1
10 5270 1.0 172 29 1
11 5270 3.5 184 24 1
12 5270 1.7 198 29 1
13 5270 4.7 188 23 1
14 5270 3.8 219 24 1
15 5270 4.9 175 26 1
16 5270 29 194 24 1
17 5270 2.5 227 28 1
18 5270 1.7 156 24 1
19 5270 4.2 214 28 1
20 5270 3.6 153 27 1
21 5270 1.3 203 29 1
22 5270 1.3 195 29 1
23 5270 1.9 225 28 1
24 5270 3.7 208 23 1
25 5270 4.5 150 27 1
26 5270 1.9 163 27 1
27 5270 4.8 187 24 1
28 5270 1.1 165 27 1
29 5270 29 172 27 1
30 5270 4.8 180 25 1
Detection Percentage (%) 100%
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Radar Type 3 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5289 6.7 467 16 1
2 5289 7.3 417 18 1
3 5289 8.6 297 16 1
4 5289 6.9 430 17 1
5 5289 6.0 271 16 1
6 5289 9.9 405 16 1
7 5289 9.5 254 16 1
8 5289 8.6 302 17 1
9 5289 8.9 495 16 1
10 5289 10.0 299 16 1
11 5289 9.8 271 18 1
12 5289 9.4 372 18 1
13 5289 9.4 365 18 1
14 5289 9.0 320 18 1
15 5289 7.6 391 17 1
16 5289 10.0 303 18 1
17 5289 8.5 451 17 1
18 5289 9.6 350 17 1
19 5289 6.1 460 18 1
20 5289 8.0 421 16 1
21 5289 9.8 496 16 1
22 5289 7.7 410 16 1
23 5289 8.2 376 18 1
24 5289 7.6 311 17 1
25 5289 9.1 396 16 1
26 5289 8.5 383 18 1
27 5289 8.1 296 16 1
28 5289 9.1 424 16 1
29 5289 8.8 393 17 1
30 5289 7.5 485 16 1
Detection Percentage (%) 100%
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Radar Type 4 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5310 16.0 253 12 1
2 5310 14.4 286 14 1
3 5310 13.6 446 15 1
4 5310 171 371 13 1
5 5310 15.9 256 15 1
6 5310 14.3 419 13 1
7 5310 11.0 315 12 1
8 5310 12.0 340 15 1
9 5310 18.3 373 13 1
10 5310 15.9 346 12 1
11 5310 15.7 471 14 1
12 5310 12.6 303 16 1
13 5310 17.4 349 14 1
14 5310 11.9 441 14 1
15 5310 15.6 490 16 1
16 5310 14.6 296 16 1
17 5310 15.1 449 13 1
18 5310 16.0 392 14 1
19 5310 1.4 277 16 1
20 5310 16.4 435 14 1
21 5310 13.0 491 16 1
22 5310 14.0 348 13 1
23 5310 12.1 498 15 1
24 5310 16.9 395 15 1
25 5310 17.6 298 15 1
26 5310 16.1 311 16 1
27 5310 11.1 452 14 1
28 5310 171 322 16 1
29 5310 17.9 426 13 1
30 5310 18.4 395 13 1
Detection Percentage (%) 100%

Note: In addition an average minimum percentage of successful detection across all four Short pulse radar test

waveforms is as follows: LA+t E2+E3+E4 _ (1009%+100%+100%-+100%)/4 = 100% (>80%)

4
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection

—

5260 1 16 5292 1

5262 1 17 5294 1

5264 1 18 5296 1

5266 1 19 5298 1

5268 1 20 5300 1

5270 1 21 5302 1

5272 1 22 5304 1

5274 1 23 5306 1

O | oo | N |||

5276 1 24 5308 1

10 5278 1 25 5310 1

11 5280 1 26 5312 1

12 5282 1 27 5314 1

13 5284 1 28 5316 1

14 5286 1 29 5318 1

15 5290 1 30 5320 1

Detection Percentage (%) 100%

Type 5 Radar Waveform_1

Waveform Hum = 1
Mum of Bursts = 18
Burst Intexrva 1 (us)= B3IL678
Burst OFff Time #* Chirp PW Pulze 1 Pulze 2 Pulze 3 Start Loc Start Buxst  End Burst
* (\;: Pulses (MHz ) [SEE3] Pri(us) Pri (us) Pri (us) [STEN) Intervalfus) Interwal (us)
FOBE0
1 o 16 20 1443 1564 1408 ABOBE0 =] BE1ETE
TOEODL
2 1 =] a0 1423 =1 a 1251475 SE1672 1255167
526TS0
a a & a5 1087 1880 1750 1TE36TE 1260168 18947096
204166
4 1 ia &0 1818 =l a 10967459 1894707 2526315
1104850
s 1 5 50 1875 o o aovdzaT 2526316 B157E04
473116
5 & 17 (G 1111 16 1662 549519 ILETEEE EREEETE]
EESEEE
T 1 5 50 L1763 o a 4asdozl ITEEATY ddz1062
CEEERE]
E 1 13 80 1940 =] o BOOSIET 4421063 BOE2651
EECERET
2 z 10 20 1686 1928 o BEOES11 BOBZEOZ 6624210
281213
10 2 1z 56 1091 1686 o BEO06ST E=2dz11 B316TE0
TIBE12
L 2 13 a5 1496 1100 o BE61726 8316790 G047068
419900
1z 2 1= 76 1338 1642 o aavariz EEETETEE] TETEIAT
BEE210
1a a 10 a8 1884 1183 1541 TEAABO0 TETEO4S s2106268
1008704
14 3 17 70 1228 1080 1424 =E48312 8210627 B8421086
B4BTET
i a L7 75 1930 L7ED 1542 a1077TE sE42108 2473684
EOBOES
16 1 & 75 1774 o =] DEO1LES S4TEESE 10106263
BOTOTE
EA 2 & 565 1860 1550 a 10610020 10106264 10755842
314604
1e z 16 26 1611 1z82 o 10028114 1076849 110688421
Gd=T2E
1o 2 =] ELE 1061 1890 o 11470686 1168422 12000000
Total number of pulses in waveform = O3
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Type 5 Radar Waveform_2

Waveform Mum = 2
Mum of Bursts = 12
Burst Interwal (us)= 1000000

Burst Off Time # Chirp B Fulse 1 Fulse 2 Fulse 3 Start Loc Start Burst  End Burst
# us Pulses (MH=z) (us) Pri(us) Pri (us) Pri (us) us Interwal {us) Interwal (us
454588
1 1 20 50 1408 a 0 464588 0 SO05G0
536750
2 2 12 86 1174 1375 0 1002747 1000000 1899999
1117854
3 1 18 80 1085 [ 0 2123150 2000000 2809999
1572271
4 2 14 75 1595 1880 0 3696486 3000000 3909999
1202036
5 1 12 80 1975 o 0 4901797 4000000 4999999
580456
8 1 11 80 1896 o 0 5484228 5000000 5599999
=41932
7 3 8 85 1128 1912 1506 5328056 SO00000 6999595
OBE553
] 3 18 86 1148 1790 1367 T319156 TOOOOOO 7298999
1554861
] 3 17 50 1030 1716 1437 8878321 BO00000 2999393
215337
10 3 T 100 1616 1787 1554 2097841 SO00000 9999999
20048
11 3 13 50 1594 1168 1530 10022845 10000000 10999999
1942623
12 1 14 100 1566 o 0 11969861 11000000 11999999
Total mumber of pulses in waveform = 24
Type 5 Radar Waveform_3
Vaveform Hum = 3
um of Bursts = 12
Burst Interval (us)= 1000000
Burst Off Time Chirp Fulse 1 Pulse 2 Fulse 3 Start Loe Start Burst  End Burst
# us Pulses (MHz) (us) Pri(us) Pri (us) Pri(us) (us) Interval(us) Interwval(us]
46004
1 3 5 70 1018 1211 1634 46004 0 [olellelle}
1889090
2 3 8 85 1115 1294 1329 1938957 1000000 1999999
865455
3 H 19 60 1323 1522 [} 2806130 2000000 2009999
974360
4 1 15 50 1492 a a 3783455 OO0 3909999
1017141
5 1 13 55 1625 [ [ 4802068 4000000 4990809
TOBTT
5 3 5 75 1106 1734 1086 EEOBST0 BOOO000 [elelelelele]
670033
7 1 17 100 1048 [ [ 5182328 B000000 69909909
1247548
] 2 11 50 1351 1206 a 7430026 TOOA000 ficlclel=leT]
TOT TS
9 1 8 80 1198 o o 8143332 8000000 2990999
1466082
10 H 19 86 1523 1114 [ 9611512 S000000 9999309
1058500
11 1 8 55 1852 a a 10672649 10000000 10999959
662681
18 100 1743 1292 1532 11337162 11000000 11999999
Total number of pulses in waveform = 23
Type 5 Radar Waveform_4
Waweform HMum = 4
MNum of Bursts = 14
Burst Interval (us)= 857143
Burst Cff Time Chirp FW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
# fus) Pulses (MH=) (us) Prifus) Pri(us) Pri (us) (us Interwal(us) Intervali(us
BOdE40
1 2 13 B 1946 1512 Lo} 504540 o BET142
824987
2 2 18 S0 1714 1676 Lo} 1333486 BET143 1714285
BEO1GO
3 1 1z 56 1854 o Lo} 21865974 1714286 2671428
1167266
4 3 =) B 1981 1381 1142 3346154 2671429 53428671
BATHTA
5 2 16 [le] 1544 1648 Lo} 41858214 53428672 4286714
TATAZE
a 2 17 plele) 1778 1701 0 49280934 4286716 5142867
368364
T 1 20 =12 1361 s 0 B300OTTE 5142858 [=lelelelulale)
294687
= 2 a =12 1759 1608 0 52068273 BO0000L 6267143
LOE230
a 1 a T 1968 s 0 T208408 65857144 TT14286
1327554
pie) 3 T 825 1995 1988 1942 B53TRI0 TT14287 8571428
824087
11 1 20 plele) 1548 s 0 9237952 8571430 2428572
424380
1z 1 13 50 1734 e ] DEE38TE 428573 10285715
B2TH435
13 3 14 o5 1954 1494 1959 10493205 10285716 11142858
TE2213
14 B0 1016 1001 Q 11280825 11142859 12000001
Total number of pulses in waveform = 26
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Type 5 Radar Waveform_5

Waveform Hum = &
MNum of Bursts = 15
Burst Interval (us)= 800000

Tatal number of pulses in waveform = 20

Burst Off Time Chirp PW Fulse 1 Fulse 2 Pulse 3 Start Loc Start Burst d Burst
* (us Pulses (MHz} SIEN] Pri(us) Prilus) Pri(us) (us Interval (us) Interwal (us
IG2BE2
1 3 16 ko] 1230 1351 1199 362882 o 7o9999
552774
2 3 1z o8 1344 1247 1512 040436 BOOOQO 1699999
s23624
3 2 is 90 1953 1877 o 17TITES 1600000 2399999
1122561
4 2 11 ko] 1509 1069 o 2803854 2400000 3199999
ST4E50
5 2 7 100 1838 1048 o 3881082 3200000 3899999
To3927
=] 2 =] 80 1046 1538 =] 4588041 [:lelslulaele] 4720890
600182
7 2 13 &0 1439 1386 2] 5190807 4800000 5599999
1074904
=3 1 17 50 1631 o o 6263636 5600000 6399999
F24845
E] 2 1z a5 1023 1045 o 6665012 6400000 7199999
1323604
10 1 1= 90 1170 o] =] g==lel=i= TZ00000 hi===== =]
494572
11 1 15 75 1318 o 2] 5486226 000000 8799999
524074
1z 2 11 ko] 1402 1488 o 9011618 SS00000 9599999
1119415
13 2 20 80 1838 1008 o 10133823 SE00000 10398999
TEISTO
14 3 14 65 14352 1462 1912 10900687 10400000 11199999
1062419
15 1 1z 55 1322 o o 11967912 11200000 11999999
Total number of pulses in waveform = 20
Waveform Mum = 6
Yum of Bursts = 10
Burst Interval (us)= 1200000
Bur=t Off Time # Chirp F¥ Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Bur=st
s Pulses (MHz) (us) Fri(us) Pri(us) Pri(us) (us Interval(us] Intervallus
1143160
1 3 11 0 1024 1441 1502 1143160 Q 11909059
543175
2 3 16 B0 1241 1177 1683 1620372 1200000 2390000
16098064
3 3 13 G0 1350 1141 1883 3203337 2400000 3500909
3JBOTHT
4 2 16 T 1216 1029 Q 3578468 FE00000 4799988
1237108
5 3 19 80 1719 1024 1057 4917821 4800000 5890000
2082088
4] 2 1z 60 1456 1187 o] TOO4ETE GO00000 7199952
269795
T 3 7 [al3) 1666 1685 1022 TATTO26 T200000 B352009
12624268
g 1 =1 50 1615 o] o] 3543721 400000 9520080
2086470
=) 1 13 60 1816 Q Q 10601806 QE00000 107995959
471071
10 1 15 0 1438 0 0 11074793 10800000 11999999
Total mumber of pulses in waveform = 22
Waveform Num = 7
Fum of Bursts = 10
Burst Interwal fus)= 1200000
Bur=t Off Time # Chirp PW Pulse 1 Pulze 2 Pul=e 3 Start Loc Start Burst End Burst
# us Pulses (MHz) (us) Pri (us) Pri{us) Pri(us) (us Intervalfus) Interval(us)
J82195
1 1 19 100 1007 Q Q 382198 Q 1199999
1382432
2 2 [} 18] lz3g 1708 Q 1766634 1200000 2300000
1308208
3 3 g =] 1603 1878 1934 30TEOEE 2400000 3500000
1120390
4 3 1= 1) 17T 1032 1712 4201793 FE00000 4799993
1g28281
] 1 1= 0 124z Q Q 6734602 4800000 5000000
549692
[} 2 13 T8 1076 1782 [s] 5385436 BO00000 7199599
1962471
T il 20 6O hLeyie) 1401 1446 8360764 T200000 8320000
BASTIE
=1 2 =] [ats] 1687 1283 [s] 9225428 S400000 2520000
487212
=) 1 1T [ats] 1881 o [s] BT13620 B600000 107999509
1719580
10 5 TO 1119 1264 [s] 11435481 10800000 11299900
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Type 5 Radar Waveform_8

Waveform HNum 8
Num of Bursts = 16
Burst Interval f(us)= 7EOO00

Burst Off Time # Chirp PW Pulse 1 Pulse 2 Pulss 3 Start Loc Start Burst urs
* fus Pulses (ML) (us) Frifus) Frifus) Frif(us) (us) Intervalfus) Interwval (us)
o5dsT
1 2 20 50 1360 1230 2] 98487 o 749999
807655
2 3 16 =0 1251 1657 1703 998730 THOOOO 1409999
1071213
] 3 14 &5 1dasT 1o1s 1950 2074434 1500000 zzdoooo
833568
4 3 11 55 1391 1699 1292 2917457 2250000 2000000
672111
5 1 16 a5 1627 o 2] 3593950 F000000 3749999
812071
=] z is 7O 1556 1612 <] 4doTads STEOO00 4499595
627508
T 3 13 50 1061 1171 1551 5058124 4500000 5240000
822036
s 3 18 &5 1726 1913 1432 5863943 5250000 5900000
T17I65
] 1 18 50 1571 o o 8586377 BO00000 6749999
443240
10 3 =] S0 1774 1585 1925 TOSODSS BTS0000 TASSO00
1141122
11 1 14 ] 1151 o o =177102 THOOOOD 8240000
575218
1z 1 15 75 1356 o 2] 2756542 8250000 8999999
275146
13 3 20 a5 1830 1538 1491 9033044 S000000 9749999
1139117
14 3 75 1996 1410 1268 10176818 ST50000 1odsooog
836827
15 2 & 55 1378 1384 o 11018320 10500000 11240900
55508
16 3 14 o] 1560 1zo08 1343 11354143 11250000 11999999
Total number of pulses in waveform = 37
Waveform HNum = ©

Mum of Bursts = 20
Burst Interwal (us)= S00000

Burst Chix; W FPulse 1 Pulse 2 Pulse 3 Start Lac Start Burst  End Burst
E Fulses (M= (us) Fri (us) Pri (us) Pri(us=) Cuz) Interval (us) Interval (us)
1 a 15 96 1193 1218 1090 46416 o 620005
= a 14 Lo0 TEEES 1871 1525 627148 Sooooo 1188808
svTEzs
a 1 1o =) 1764 o o 1zic000 1za000n 1reo00s
TEEEES
E) 1 14 (=1 1E&S [=} [=] 1987712 ABO0O0O0O0 2EO0000
749479
5 1 11 E0 1710 o o arisTTT 2400000 zo00000
BEAS66
a8 1 5] B0 189897 o o 8386343 JO00000 S6EE0E5
assaze
T 2 10 EE] 1134 1525 o arvEEEs asoo000 4190009
viodad
] 1 ro0s a =3 100 1181 1808 1660 449791a 420000 ATODDDD
=] 2 14 BO 19235 1989 [=] 4800000 Bao0000
AEE352
1o 1 Bl i) 1zE0 o o sEEgzE2 BAOOOOO e
449333
11 1 1o 86 1427 o o 5139921 BO00000 BEEEEE
Bag0an
1z 2 13 50 1zEs 1205 o soEoaEa SEoo00n T1lose0
aGzanz
im ramdo 2 14 a6 1o 1175 o TEAEZES TEOOOOS ===
14 2 19 100 1101 1317 [=] BE21082 TEOOOO0 BEDOO00
B4B115
15 a 17 O 1894 13850 1218 BET2516 B400000 El=l== = =le]
Fo1113
16 2 11 66 1146 1668 o HBETTES0 [Slslslslslels] HEREEEE
4s0zoz
17 1 15 EE 1803 I o 1O0T0Tes SE00000 10100099
1rasiz
1s 1 1o 90 1920 o o 1oz4EE01 10zZ0000n 1oTo0099
00547
12 2 1 L] 11862 1277 o 11166185 1OBOOEEE 11mEo000
27T TEEd
20 1 1o 7o 1108 o o 1idaszel 11doonos 11oo0099
Total number of pulses in waveform = G5
Waveform Num = 10
Hum of Bursts = 16
Burst Interval [(us)= 750000
Furst OFff Time # Chirp U Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# us Fulses (MH=z) fus) Pri(us) Priflus) Prifus) (us) Interwal (us) Interwal (us)
279648
1 ] 7 65 1809 1166 1174 279648 o 749999
1158174
2 3 20 {=le) 18657 1517 1883 1441960 THOOOO 1495999
185512
] ] 18 80 1847 1251 11285 1652720 1500000 22409000
s4s233
4 1 & &0 1z23% o o 2480185 2250000 2000009
521636
5 1 15 o5 1875 o o SO05O5S SOOOGGN 5749000
soozas
& 1 =] a5 1891 o o G904171 S7E0000 4499999
1306569
T 3 15 o5 1846 1260 1462 5212071 4500000 52450990
561526
] ] 19 80 1406 1086 1776 5778155 5250000 5909099
511516
=] 2 17 &5 1547 1851 o 5203045 HOO0DOG 749090
1127994
10 ] iz o5 1427 1356 o 7425120 5750000 74090000
269515
11 ] 16 0 1284 1506 1862 TEST216 TEOOOOD s248000
1116729
1z 1 = o5 1120 o o BE1838T B2H0000 BO00900
519022
13 2 10 a5 1777 1806 o 9158639 DOGOO L]
1288165
14 2 20 5 1663 1083 o 10430287 DTEODOG 10459999
Td1094
15 ] 15 o5 10654 1545 o 11174127 1050000 11zda009
547599
16 2 1z 100 1911 1049 o 11724336 11250000 11909009
Total number of pulses in waveform = 34
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Wavref orm Mum = 11
Tum of Bursts = 19
Furst Interwal fus)= G316TH
Burst OFf Time # Chirp W Fulse 1 Fulse 2 Fulse 3 Start Loo Start Burst  End Burst
i us Fulses (MHz ) [SECH] Fri(us) Fritus) Fri(us=) s Interwval (us) Interwal (us)
SEETES
1 a 10 =] 1184 1a68 163z aEaTED o BI167E
ddmTal
2 a & 100 14z6 1450 141z Ba9724 691679 1263167
10a9a23
a 20 7Q 1867 1672 o 1883346 1263168 1894708
a160a1
4 10 20 1az8 1706 o 2202016 1894737 2626316
To1718
] 2 11 &6 1414 1=7a o zpoTaaE 2626316 a167Esd
BOBETL
& a 7 76 1068 1184 1664 arzoaza 167856 aresdTa
TaoBO
7 a 11 o6 1zo08 161z 1063 areTasz aTesdTd ddz1062
1245334
a 2 20 66 164z 1881 o Bodddas ddz1063 BORZEa1
BETZAzZ
] 16 a6 1718 1668 o BEOGZ04 BORzE3z BEEdz10
481616
10 2 20 =) 1860 1a7e o HOS008T BEEdz11 6I16788
2aa681
11 " a 13 7Q 1678 1doz 1maa B326916 6316750 6947368
641972
1z 2 17 20 1196 1188 o B9TATOL 6547365 TETEEAT
1160734
13 a 10 &6 1odz 1@z 1428 2186850 TETESdE 8210626
66 5640
14 1 14 =] 1346 =] o sRodaTE |210627 2842106
TITEL
16 a 18 100 pEEES 1asa 1244 2877E74 2842106 sd7aaad
BO466S
16 1 17 100 1244 =] o ST17E4T 5470686 10106263
418370
17 a 16 100 1148 1988 1646 10137261 10106264 107aEEdz
B86162
18 ] 17 kG 1068 10485 1308 10827117 10736843 11mE5421
BILTOE
1 1 20 L] 106 =] o 11622350 1isEad22 12000000
Total number of pulses in waveform = dd
Rk L e
Waveform Num = 12
Num of Bursts_= 1
Burst Intexrwval fusl= 655567
Burst Off Time # Chizp PW Pulse L Pulse 2 Pulse 3 Start Loc Start Buzst  End Burst
# fus Pulses (MH=) [SEED] Pri (us) Pri (us=) Prilus) [EEEN] Interwal (us) Interwval (us)
271dz8
1 1 11 50 1252 o o 2714z o s65666
614351
2 2 11 50 1354 1216 © =87051 SE5657 1553555
ooz
3 2 El 55 1578 1od1 = 1E50223 1305594 2000000
1z0304
4 2 11 L 1735 1s08 =] 2075157 2000001 2E6666T
577402
5 1 ] 50 1505 o =] 2754082 2666665 55353554
o515352
=] 1 17 50 1887 o =] 53717210 33355596 4000001
Tisesz
7 2 19 85 1700 1102 =] 4d37ESE 400000z EL
d66892
=] 2 20 50 1801 1646 =] 4dc07Es2 4666650 55353555
Goo8dz
=] 2 20 55 1191 1855 © 5510871 5335556 EOOO0OZ
562456
10 ] 17 o5 1325 1zs8 1938 6176361 BO0000T EEEEEEE]
876720
11 ] 11 100 1324 170z 1652 TOSTTL BE666TO TEER55E
676487
1z 2 =] 80 1652 1971 =] TTIES86 TAIHEIT B000003
811005
13 ] 14 50 1270 1974 1171 B564d44 BOOOOOL BEE66TO
46721
14 2 ] 100 1418 1408 =] S205580 BESEETL 0553357
449506
15 2 1z 50 1502 1720 =] OEE7S11 os3sssg 10000004
855416
16 1 " 85 1381 o o 10514558 16006005 106686671
526040
17 ] 15 100 1041 14085 1135 1111zsss 1oss6sT2 11595358
307850
1s 1 10 o 1992 ° =] 11515999 11535359 12000005
Total number of pulses in waweform = 35
Waweform Mam = 15
of == = 20
Burs+t Interval (us)= SO0000
Burst OFf Time ” Chix W Pulse 1 FPulee = Pulse 3 Start Loc Start Buret  End Burst
#* s FPulses (M= (=) Paafus) Pra (us) Pralus) [STES] Interval (u=) Interwval (us=)
EEERD
i i 1 L] i7Es o =] 23866 ] 2=t
TELELT
2 3 14 as 1184 1m71 1885 TETLEO SO0000 1100000
A11zzd
a 1 16 L) 1787 o =] 1z08114 1200000 17E0655
EECEEE]
K a El ES 1669 1094 1786 EECEEREY 1E00000 2300090
TEEOTE
5 i 17 a6 1E08 o =] eranzEz 2400000 20000590
sameaT
] 1 7 100 1633 a =] anzoszT BOOOHO0 EEEEEEE)
A19897
K 1 11 B0 1881 o o STEOEET 8E0C000 4199888
sdd513
El 2 18 S 1088 1019 = ABDTASL 4200000 ATE0000
EEELEY)
= 1 13 L] 1788 o o BO2E061 ABOOOOO E300000
B52077E
10 a 18 S 1mss 1882 1927 [EEPYEEET BAOGOO0 [EEETEIETETE]
EECEREN
11 1 1z EL] 1226 ] o S180083 Booooon 6529888
SRoE60
iz a 1s &5 PEEES EELE iisd ERERET-14 BEOOO0 TLOOHD
EEEGERY
13 1 5 100 o118 o o TETEREE TROO000 Troa000
T1ddE4
14 2 20 =) 171z 1e17 =] Bo0dE27 TEOGOO0 Ba00000
TOT1S
15 1 7 s 1710 ] = sdEE0Td sdoooon ]
ECELEE)
16 a iz 50 1680 iiev 1686 DE52656 e SEL0D00
280126
17 2 18 75 1198 1180 o o5 ssaEd aE00000 10188008
1060116
18 4 2 & a6 1621 1418 =] 10680427 10200000 1070000
261471
1 1 11 o 1158 ] = 10855852 Los00000 11am
SETEED
20 i 1i L] 1356 ] =] 11982677 11400000 11900000
Total mumber of pulses inm waweform = &4
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y Report No.: 1512RSU00313

Waveform Num = 14
Hum of Bursts = 18
Burst Interwval (us)= 666667
Burst Off Time #* Chirp PW Fulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
# fus) Pulses (ME= ]} fus) Pxi{us) Prif{us) Fxrifus) fus) Interval {fus) Intexval{us)
6540
1 2 11 85 1893 1972 o 56540 o BE6666
1024509
2 3 15 55 1434 1518 1001 1085214 566667 15533355
252013
3 2 =] B0 1002 1140 o 1341880 1333334 2000000
1102620
4 3 5 50 180z 1508 15950 2446642 2000001 2666567
B31815
5 2 = TE 1634 1289 o 0 T 4
GB865343
5 z 17 o5 1z30 1555 o 3773024 3335335 4000001
4TS1EE
T 2 1= 50 1234 1387 o 4264303 4000002 AEGEE6S
642074
3 3 15 50 1068 1088 1455
E16044
=] 1 T 100 19358 o o 5620463 6333336 BO0000 2
535424
10 1 1o o5 1528 o o S060S1E BOOOOOE 556560
10061652
11 1 =] 50 1999 o o TOSE600 BE666T0 T3I33336
638619
1z 1 o o5 1142 o o TTODZLE TEEEIAT BODOOOEF
580050
13 3 85 1716 1254 1557 BIZE041T SOO000L BE666TO
B56149
14 2 11 [=la) 1s7v9 1813 o 8150173 2856571 Q333337
4643093
15 1 15 100 1755 o o S6038058 9333338 10000004
1056445
18 3 =] {=le) 1722 1083 1753 10546268 10000005 108868871
261401
1T 1 8 85 1600 o o 10912195 10666672 11333338
420557
1= 1 1= =) 1354 o o 11404832 11333339 120000085
Total wumber of pulses in waveform = 3d
Waveform Fum = 15
Mun of Bursts = 8
Burst Interval (us)= 1800000
Burst Off Time # Chirp FW Pulsze 1 Pulsze 2 Pulsze 3 Start Loc Start Burst  End Burst
# uz Pulzes (M=) {us) Pri (us) Prifus) Prifus] fus) Interval(us) Interval (us)
420045
1 3 18 80 1028 1728 1148 4200945 0 1499090
2042608
2 3 14 T8 1142 1449 1584 2467454 1500000 20590900
11689477
3 3 17 B0 1276 1674 10905 3641116 000000 4499993
BE0454
4 1 18 85 1208 0 0 4605615 4800000 5009990
18685822
5 1 13 80 1z72 0 0 8375732 BODOOO0 7499090
1375508
[} 2 5 B0 1876 1357 0 TT52612 TEHOODO0 5250000
2157003
T 3 19 100 1172 1179 1318 DO12728 000000 10499559
1886237
13 o0 1145 0 0 11802634 10800000 11859909
Total number of pulszes in waveform = 17
Waveform Mum = 16
Num of Bursts = 19
Burst Interval (us)= G31670
Burst Off Time # Chixp BW Pulse 1 Pulse 2 Pulse & Start Loc Start Buxst  End Burst
# us Pulses TMEz) (a=) Pri tus) Pritus) Pritus) tu=) Interwal (us) Interval (us)
z17oss
1 11 S0 1785 o o 217085 a SE167E
TODE0S
2 3 14 o 1832 1ziz 1812 ozEs2 S31678 1265167
sEB031
= 1 15 o 1642 o o 1501669 1265168 1894756
D065
<4 2 14 f=Is] 1826 1L37TE [=] 22008085 1804 75T 2E2E516
EE0108
B 3 13 a5 1105 147 1396 2O02205 2E2E8515 F1ETE04
195657
=1 3 20 [={=] 1148 177 1L7TEO F1EOBES BLETEOE ETE047TS
236890
T 2 13 a5 19658 140 [=] 41351480 BTEO4Td 4421062
7402289
= 2 T [={=] 1123 19358 [=] 4sTEO49 4421063 BOB28351
[EEETE
B 3 a 50 1583 1333 1170 sETLdET sOoBzE32 5E84210
za3s3zs
10 2 B o 1388 1837 o so11509 sEE4211 ss15TE0
rosa8s
11 3 17 s 1380 107z 102 711020 8315790 sod7aEE
B347TE1
1z a 17 TE 18098 1398 1118 THES1O044 [SIEE Wgels =] THETE94T
409042
13 2 14 100 1100 1019 o THSA408 THETE048 B210628
TESOT1
14 1 20 50 1997 [+] o BTIZEES B210627 2242106
624481
15 1 Do 1512 o o S4191668 BE42106 2473884
661480
18 1 14 TO 1887 o o LOBZE168 9473586 101062683
617347
1T a 6O 1368 1173 1970 10601172 10106264 10756842
arozss
1s " 2 1= BO 1zo03 1888 o 1OBTESTE 10756840 11068421
BE09242
1= =2 13 s0 1546 1386 o 116785312 11a68422 12000000
Total number of pulses in waveform = 40
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y Report No.: 1512RSU00313

Type 5 Radar Waveform_17

Waweform Num = 17
Mum of Bursts = 20
Burst Interwal (us)= S00000
Burst Off Time W Chix; Pw Fulse 1 Fulse 2 Pulse 3 Start Loc Start Burst End Burst
#* s Fulses (M= =) Pralus=) Paa (us=) Paa (uas=) [T Interwval (us) Interwval (us=)
1ATEaE
i @ 14 (=] ivas 1365 1287 147506 [l SOD000
S9z109
2 1 12 5 1E19 o o B44186 BO0000 L1e0009
433430
a a 13 a0 1doo 131z 1844 1z7odnd 1 2E00G0 17roooog
216186
4 = 16 a6 1001 1646 o 2088126 1800000 2090599
ToodEs
s 1 E=) ao 1ves o o EEREECEY Zdooono EEEEEEE]
40110
& 3 ] (=] 1108 1z7o © B205220 FOOOOGG el=tt=t T
EBETidd
T E ] =51 1549 1942 o FTEATED FEOOCOC 4190000
asol1TE
El 1 ] 20 1EEE o o ATTEELD A ZOOOH0 ATEo000
BEEAZ
2 o 16 5O 1674 1403 1646 4856047 4B000G0 ettt
TAOERL
10 1 T =5 1ass o o EET1201 BACOOO0 soooo00
EETLENY
11 1 16 =11 1666 o o BOGTEO BOOOOO0 EEL0000
aEas0a
] 1 ] s L1289 o o BTEE162 BEOOO00 TiEEees
EEEEER]
i3 1 15 TE ivsa o © TEETLEL T2O0G0G LR
452761
14 & 1o [=1] 1516 1504 1586 S111696 TEOOOOO SE0999
Ed4EaETa
15 1 = To 1318 o o BTEE2E0 BAOO0O0 =oooo00
LG
16 a L 26 1zas 1a2a 1724 SdoTzea BOOOOG0 2EL0000
a91T41
L7 z =0 a5 LB4E 1661 o e EE] sEo0000 Lo 1eeess
sddasa
is 1 1 50 1204 o © 10741169 10200000 1aTaooog
TELEE
EE=] 1 20 =5 1005 o © 10B1TE2S LOBOOOOD 11599999
BE3310
20 a 10 100 1039 1239 1z19 11881841 11400000 11ooo009
Total number of pulses in waveform = 35

Type 5 Radar Waveform_18

Waveform Nun = 18
Hum of Bursts = 10
Burst Interval f(us)= 1200000

Burst Off Time # Chirp FW Pulsze 1 Pulse 2 Pulsze 3 Start Loc Start Burst End Burst
# (us) Pulzes (MHz) (us) Prilus) Fri(us) Prifus) (us) Interval (us) Intervalf{us)
156232
1 1 8 o 1053 o] Q 156232 8] 1159099
1768117
2 1 18 o 1870 o] Q 1925402 1200000 2399009
1038868
3 1 =1 100 1795 s} Q 289656140 2400000 5600000
1412518
4 1 11 [a15] 1284 s} Q 4380453 fslaielolelale] 4799999
231685
51 2 13 a0 14386 1801 Q 6313420 4800000 5200000
1361008
2] 1 19 80 1979 s} Q BAETTTES BO00000 718905909
1147488
T il 19 Th 1982 1700 1780 TE27232 1200000 83000005
SE3T02
B8 1 =] 100 1432 4] o] BTEAI06 8400000 [elii=le xe]
1662848
=] 1 [} 100 1282 4] o] 10360676 SAGOOG0 10795955
10268350
10 1 13 [ale] 1845 4] o] 115377808 10BOOO00 11595955

Total number of pulses in waveform = 13

Type 5 Radar Waveform_19

Waveform Mum = 19
Mum of Bursts = 11
Burst Interval (us)= 1030909

Burst Off Time # Chirp PW Pulze 1 Pulze 2 Pulse 3 Start Loc Start Burst End Burst
B us Pulses (MHz) {us) Pri {us) Pri (us) Pri(us) (us) Interval (us) Interval (us)

326415

1 3 14 a0 1199 1032 1776 386415 Q 1090908
1001030

2 2 8 90 1427 1669 0 1391802 1090809 2181817
258191

3 3 11 20 1995 1665 1566 2252789 2121818 3272726
1037583

4 1 14 g5 1724 0 0 3295598 3272727 4363635
1892379

5 3 16 65 1308 1603 1865 4983701 4363636 5454544
913807

6 1 18 70 1797 0 0 5a0B28d 5454545 6545453
914794

7 2 15 60 1426 1319 0 GEZ4BTS 6545454 TE36362
1622084

2 2 15 50 1499 1023 0 2443704 TE36363 2727271
TTEREE

9 1 5 100 111z 0 0 QZLTTEL BYETITZ 9818180
1201643

10 3 15 60 1361 1875 1449 10430539 9818181 10909083
1439468

11 1 10 100 1726 0 0 11874692 10308090 11999998

Total number of pulses in waveform = 22
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Report No.: 1512RSU00313

Type 5 Radar Waveform_20

ts = 19
Burst Intexval (us)= 631579

Burst Interwal f(us)= TOESS2

Bur =+t Off Time Chiay W Pulse 1 Pulsze 2 Pulsze 3 Start Loe Start Burat End Burs
#* (u= Pulzes (M= (=) Pri (us) Pri (uz) Pxi (uz) [STES] Interwal (uz) Intexrwal (usz)
4EEAE2
3 13 Lo 1BE9 LoTo L7ET 4BE4E2 o E31ETS
LEE2E1
2 3 a &0 1934 L1658 1165 S4E470 E3LETD 1263167
1252826
3 3 ] TE 1523 1656 1320 1886665 1265165 1E094 T a6
BEEETE
4 " 1 14 &0 1933 =} o 2426947 1824 TET 2626516
72843
[ 3 15 100 1397 1990 1601 FOOLTZE 2626515 F167894
218666
=] 2 =l 100 1708 111m © G22E176 3167896 ATSO4TE
1066982
T 3 i 20 1752 1287 1011 4zE497TE aTE04T 4421062
G55243
] 3 E 55 1688 1664 1208 A9Td269 4421065 SO52631
SE2E15
E] 3 iz a5 1821 1818 1093 5615150 SO52602 5584210
143003
10 1 17 TS 1594 =l © STS5265 SESd211 SI16789
TEO154
11 1 iz =] 1452 o o EEA6E53 SA15TO0 [EEET R
S43700
1z a 15 =] 1994 1801 1889 TAS1805 S04 T aE0 TETE0LT
Taddio
13 1 16 o 1227 o o ERE=SEEETE TETE0dS E210526
BTETee
14 2 14 =0 1zva 1188 o as01885 E210827 EEdzlos
CECEEE]
15 a 14 56 1813 1634 1azT addsz12 sEd 2106 EETEETCERY
475211
15 2 5 L] LEEE LELT o EEEERERS 2473686 10106265
avaddT
L7 1 20 56 1585 o o 1c 1068 1010626 LO7SEE4 2
TaTang
13 1 12 a0 1286 o o 10930646 10T 36843 11388421
TELES1
12 2 ] O 1768 1944 o 11693611 11568422 12000000
Total number of pulses in waveform = 41
Waveform Num = 21
Hum of Bursts = 17

Total number of pulses in waveform = Z7

Burst Off Time Chirp BPw Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst
# fus Fulses (MH=z ) [SEE=H] Pri(us) Pri(usl Pri(usl fusl Interwal (us) Interwal {us)
20363532
1 2 13 [=le] 1783 1245 o 20363532 o TOGSE1
To1204
2 2 13 TO 1669 104z 997955 TOS352 14117635
SE0T04
3 1 13 a5 1829 o o 1951370 1411764 2117645
THOO5E
S 2 =2 100 1251 1726 o 2745254 2117646 2823527
21520
5 2 25 1170 1223 o 28258040 2823528 35zad09
1274726
=1 1 10 S0 1745 o o 4105219 3529410 4235291
526083
T 2 T 50 1302 11zz o 4935020 dz35z02 4941173
ple=3r it
=1 2 15 S0 114 1479 S50dd4192 4941174 564 TO55
554231
=l 3 1T {=1=] 1945 1310 1336 5701046 564 TOS6 B352937T
s835218
10 3 1T 55 1573 1263 1990 B539855 B35293535 TOS53519
BT2672
11 3 14 a5 13035 1532 16548 TAGTS55 TOSSS 20 TTEATOL
3344665
iz 3 19 TO 1705 1650 1360 TSOS30T TTEATOR B4TOSSS
242700
13 1 =1 55 1341 ] ] BTE5524 B4 TOGS S1T5465
TOD 248
14 2 18 100 1524 1255 ] S554411 S1T54665 SEE254T
TEd261
15 1 19 55 1401 ] ] 10541851 SEE 2548 10535229
BES393
15 1 11 [=ls) 12935 ] ] 11011645 10535230 11zo4111
FABTTT
17 3 13 50 10T0 12536 10235 115361715 11254112 11999995
Total number of pulses in wavefoxrm = 34
Waveform Num = 22
Num of Bursts = 12
Burst Interwal (us)= 1000000
Burst Off Time # Chirp BW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# us Pulses (MH:z) (us) Prifus) Pri(us) Pri(us) (ns Interwal (us) Interwal{us
368TTE
1 z 1z 85 1443 1411 [ 3EETTE [ 992233
S1TOTE
2 2 =] a5 1454 1496 o 1188714 1000000 1999299
1610953
3 z 3] 50 1803 1283 [} ZEOZELT 2000000 2999293
1152061
4 3 11 55 1541 1995 1172 3957864 3000000 3999999
923583
5 3 5 35 1834 1602 1699 4886165 4000000 4929999
TI50TS
& 3 17 850 1801 1152 1552 5626375 5000000 5999999
984084
T 1 15 75 1214 Q O 6614774 GO00000 5929999
1123472
8 2 11 850 1374 1911 o TTE9460 TOOOOO0 To99D99
443518
=l 1 T 55 1423 Q O 2246263 BOOOOO0 2929999
1412220
10 3 1z 50 1z22 1349 1095 9552915 000000 9929099
417591
11 3 15 35 1630 1107 1441 10081172 10000000 10999293
1498272
12 2 5 100 1857 1379 o 11583622 11000000 11999999
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y Report No.: 1512RSU00313

Type 5 Radar Waveform_23

Waveform Fum = 23
Hum of Bursts = 10
Burst Interval (us)= 1200000

Burst Off Time # Chirp PV Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
#* {us) Pulses (MHz) (us) Pri(us) Prifus) Pri(us) {us) Interval (us) Interval(us
318244
1 3 1z 13 16554 1880 1263 318244 Q 1190000
1004702
2 3 14 [a17] 1202 1989 1187 1327443 1200000 2320000
1571722
3 1 1= 100 1910 Q Q 2905643 2400000 50620000
1454545
4 3 19 G0 1479 1188 1262 4369998 filaielelviale] 4799099
1220512
] 1 11 B0 1114 Q Q 5584237 AB00000 5000000
420519
2] 1 135 j=10) 1485 [s] o) BOOGETO [ajelelvlalele] 120000
1720276
T 1 T O 1774 0 Q TT2TE2E T 200000 5390000
1646287
g8 1 18 &0 1042 0 Q 9274688 F400000 2520000
6532485
=l 3 1a =1 1752 1858 1581 9808216 SEA000) 10720000
1675584
10 1 19 100 1028 o] Q 11320301 10E00000 11990000
Total number of pulses in waveform = 18

Type 5 Radar Waveform_24

Waveform Num = 24
Hum of Bursts = 18
Burst Interval fus)= 666657
Burst Off Time # Chixp PV Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
#* (uz Pulses (ME= ] [SEE] Pxrif{us) Pxi (us) Pxi(us) fuasl Interwvalfus) Intexrval(us)
642188
1 3 1= = 1298 1900 1719 S4z2128 [+ EEEEEE
565029
2 z 14 50 1027 1265 o 1z1z7sd EE66667 1553535
220607
] z =1 55 1412 1378 o 1445623 1353554 2000000
617246
4 1 15 55 1742 o o 2066267 2000001 2EEEEET
SE50153
[ 1 T 75 1480 o o 3018132 2666665 3353534
o58017
[ 2 1= [=Te} 1515 1585 o 30TEE00 33IEFEE5 4000001
426865
T z 1= 55 1264 1186 o A440B4ET 4000002 4666665
ZTTELO
= 1 15 TO 1574 o o AGS002T 4666669 5333536
TEzE0d
El 1 T =) 1926 o o 5473295 S3IEIITE BO0000 2
1046574
1o 5 13 TO 1479 1352 1080 5521595 SO00005 EE66669
TEOTIE
11 1 19 =5 1235 o o Tess5ede S6666T0 TIEIEI6
1vda1d
1z z 5 55 1716 1270 o TdE0TId TISIIIET SO00005
1173295
13 z 20 TO 1174 1684 o SEITOTE SO00004 S6666TO
FHOSTO
14 1 s 55 1250 =l o SOEOS0E S6666T1 SE335EAT
&55455
15 4 =3 8 20 1073 1651 o 9720471 9333338 LOOOOO0L
25031
18 1 11 =5 1357 1 o 10143231 10000005 10886871
1105954
17 z 1s S0 1021 1715 o 11265642 10886672 11535358
305553
1= 1 5 FO 1266 o o 11566771 11533530 120000085
Total number of pulses in waweform = 50
Waveform Num = 25

Hum of Bursts = 11
Burst Interval (us)= 1000809

Burst Off Time # Chirp W Pulze 1 Pulsze 2 Pulze 3 Start Loc Start Burst End Burst
# us Pulses (MHz) (us] Prifus) Prif(us) Prifus) fus Interval (us) Interwal {us)
860447
1 3 13 G0 1457 1108 1988 860447 Q 10200908
1080013
2 1 16 T 2000 Q Q 1916013 1090900 2181817
949567
3 1 =l &5 1054 0 o] 2866530 2181818 3272726
1318342
4 1 10 ™ 1546 o] o 4186276 JaraTat 4363635
1166663
5 3 15 ™ 1794 1639 1152 5344375 4363636 5454544
871101
2] 2 =] 85 1625 1665 o) B320061 5454545 65545455
738309
T 3 =) G0 1609 1675 1393 TOG1650 5645454 TEIG562
1279207
=3 2 13 T 1202 1661 Q 8346414 TEIGE6T BT27271
1174972
=) 1 10 100 1768 Q Q 0523245 BY2T272 DE1E8180
1341302
10 z 17 55 1434 1345 o] 10868306 0518151 10908089
1108881
11 1 11 TS 1546 o] o 11977266 10209080 11900005
Total number of pulses in waveform = 20
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Report No.: 1512RSU00313

Type 5 Radar Waveform_26
Waveform Hum = 28
Hum of Bursts = 11
Burst Interwal f(us)= 1050805
Burst Off Time Chirp FY Pulze 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
us Fulses (MHz) (us) Pri(us) Pri fus) Pri(us) (us Interwal (us) Interval (us)
433525
1 3 & a0 1520 1021 1882 4335285 0 1080808
207433
2 3 1z 80 1617 1283 1902 1345381 1090800 2181817
947254
3 3 14 O 1085 1763 1630 2287317 2181818 J2TaT2E
1773718
4 2 15 B0 1806 1368 Q 4076521 3272727 43636356
361436
=1 5 =1 j=10] 1305 13507 1957 4430119 4363636 5454544
1348945
2] 3 13 a0 1874 1704 lzz2s BTESE11 5454645 5545453
836036
T 1 20 65 1835 Lo} o 66253462 6545454 TEGEG62
1575213
=3 2 13 217) 16584 1048 Q B200800 TEIEIET BT2T2TL
1482370
=) 1 17 o 1117 Lo} o B655502 BT2T2T2 S518180
306906
10 2 13 a5 1300 1587 Q 2093525 8818181 10202032
1136671
11 15 6 1859 1304 o 11151985 10205090 11000905
Total mumber of pulses in waveform = 25
Type 5 Radar Waveform_27
Vaveform Num = 27
Hum of Burstz = 8
Burst Interval (us)= 1333333
Burst Off Time # Chirp FW Pulze 1 Pulze 2 Fulze 3 Start Loc Start Burst End Burst
# us Pulzes (=) (us) Pri(us) Pri(us) Pri (us) (us) Interval (us) Interval(us)
1281459
1 20 il 1414 1646 4] 1281459 4] 1333332
812966
Z Z 13 il 1201 1343 0 2097474 1333333 2666665
1852176
3 1 10 100 1048 0 0 3952194 2666666 3900008
1248216
4 1 17 Ta 1186 0 0 5201458 3000000 83333591
646608
5 & TO 1628 0 0 5349252 5333332 BEE6E64
2135284
i 19 jila] 1451 1639 4] TOBE064 Jalsalatatat) TOE909T
824686
T Z 10 il 1873 18965 0 813810 TEOR008 9333330
719346
i 3 18 55 1783 1173 1552 9506594 9333551 10666665
1832542
10 Ta 1216 1070 0 11434044 10666664 11990096
Total number of pulses in waveform = 16
Type 5 Radar Waveform_28
Waveform Num = 28
Hum of Bursts = 17
Burst Interwal (us)= 705382
Burst OFf Time Chirp PW Pulse 1 Pulse 2 Pulse § Start Loc Start Burst  End Burst
#* tus Fulses (hE= ] [STEY] Frilus) Frif{us) Frifus) (sl Interwalfus) Interwval (us)
555651
1 z =] o5 1560 1615 o] 555551 a TossE1
TOZTH4
2 N 1 11 100 1877 =] o 1351558 TosgEz 1411763
3 3 T &5 1001 1589 1198 1443238 14117654 21176485
1218556
4 1 5 &0 1964 =] o ZE65328 2117646 2823527
E52542
5 1 10 50 1078 o o sadoEad 2823528 529408
1993560
& 1 10 T 1z18 =] o 3550269 3529410 4235291
1267503
T 1 = 100 101z =] o AB1STOE 42365202 4941173
46280
] z 20 =1e) 1954 1758 o] 5455088 4941174 5547055
B53378
=] 1 =] 20 179 =] o 5133178 5647056 5352937
SF468TS
10 1 1s 100 1089 =] o B421840 B352038 TOBEE19
1110547
11 = 1T 85 1876 1574 o TESIZTES TOS8520 TTEATO1
E86418
1z z 18 75 1503 1182 o 8282044 TIEATOZ 8470583
2589015
13 1 20 o0 1080 =] o 2574744 8470524 0176465
1167981
14 1 14 100 1683 =] o ST43806 Q176466 OES25347
72522
15 1 10 =1e) 124z =] o] 10417910 9582348 1o588229
374308
15 z =] 55 1581 1820 o 10795460 10688280 11294111
1019573
17 = 1z s0 1208 1151 o 1181654354 11204112 11999993
Total mumber of pulses in wawveform =
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Waweform Mum 29
Mum of Burs=+t=s = 17
Burs+t Interwval f(us)l= TOESS5Z
Burst Off Time # Chirp FW Pulse 1 Pulse 2 FPulse 3 Start Loc Start Burst End Burst
#* (us Pulses (MH=) [SEEN) Pri (us) Pri (us) Pri (us) [CTES] Interwal (=) Interwal (=)
575288
1 1 5 75 1050 ] ] BTG 255 ] TOSSS1
E9001T
2 1 9 50 1636 o o 1267336 TOGSEZ 14117635
TO3ITT2
3 2 13 80 1889 ivoz Lo 1972643 1411754 2117545
3TT229
q 3 20 TO 1408 1203 1974 23534635 2117646 ZB2Z362T
SE3790
5 3 5 90 1849 1461 1355 3311926 2823528 3629409
400592
(=} 3 5 50 1171 1903 1301 S3T1EQTZ 3529410 4236291
1139618
T 1 1) (=1 1131 0 0 4BE0952 4235202 4941173
5603516
= 2 11 55 1365 1173 o 5422409 4941174 5647055
239149
=] 1 =] [=[e) 1957 e] e] 5664096 5547056 B352037T
1009530
10 2 13 95 1893 1763 o GBETS5T4S B35293535 TOS3519
4493526
11 1 T 55 1574 e] e] T1l28720 TOB2220 TTE4T0L
TO4265
1z 1 T 100 1860 o o TE345655 TTE4TOZ B4TOSS3
SO58T3
13 1 15 E5 1676 o o BT40288 B4TOESd 917546885
SES5304
14 3 T TO 1503 1591 1951 SB95 268 9175466 S55254T
5841435
15 3 iz {=ls] 127TT 1963 1544 10287592 O852348 10888220
TN
15 1 20 80 1411 ] ] 110235545 10555250 11294111
SO TO
17 2 19 [=]s] 1197 1671 o 11833726 11294112 119990093
Total numbexr of pulses in wavefoxm = S1
Waveform Num = 30
MNum of Bursts = 12
Eurst Interval (us)= 1000000
Burst Off Time # Chizp FW Pulse 1 Fulse 2 Pulse 3 Start Loc Start Burst End Burst
# us Pulses (MHz) (us) Pri(us) Fri (us) Pri(us) (us) Intexrval (us) Interwval(us]
G56027
1 1 5 =l 1062 a o 556027 a 505500
236681
] 1 13 85 1737 0 o 1184670 1000000 1858999
STET3E
3 2 T &85 1696 1470 o] 2173146 2000000 20959999
17358604
4 3 =] o5 1950 11561 1118 39149168 jelelololelele] 3995090
385518
=] 1 =} 85 1090 o] o] 4304852 4000000 4999999
BO2B35
=] 1 14 TO 1791 o] o] 5108582 elelolelelele] 59959099
1151588
T 2 T 50 1903 1111 o] B2717T51 [s{elolalelele] [=i=l=l=t=l=le]
65840
=3 1 13 75 1172 a o 72586165 TOOOO0 7558000
1686522
o a ] 75 1672 1664 1663 8025100 BO00O00 8050000
3TET06
10 1 17 75 1672 a o 2307104 BOOOHO0 50955000
1206198
11 1 12 70 1893 a o 10516274 10000000 10580999
504084
12 a 15 86 1622 1203 1458 11112161 11000000 11580099
Total nunber of pulses in waveform = 20
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Radar Type 6 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5328 1 16 5328 1
2 5328 1 17 5328 1
3 5328 1 18 5328 1
4 5328 1 19 5328 1
5 5328 1 20 5328 1
6 5328 1 21 5328 1
7 5328 1 22 5328 1
8 5328 1 23 5328 1
9 5328 1 24 5328 1
10 5328 1 25 5328 1
11 5328 1 26 5328 1
12 5328 1 27 5328 1
13 5328 1 28 5328 1
14 5328 1 29 5328 1
15 5328 1 30 5328 1
Detection Percentage (%) 100%
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Radar waveform #1

Radar waveform #2

:ZF::;Z? Fr((esll;ezr;cy Pulse Start (ms) :ZI::);F:}: Frc(a&:ezr;cy Pulse Start (ms)
11 5328 33 6 5325 18
15 5340 45 11 5313 33
18 5309 54 15 5298 45
24 5302 72 23 5355 69
38 5318 114 27 5328 81
41 5337 123 29 5310 87
43 5300 129 30 5316 90
53 5341 159 47 5320 141
54 5299 162 49 5357 147
70 5355 210 58 5342 174
80 5339 240 71 5314 213
89 5329 267 86 5331 258
92 5331 276 92 5354 276
94 5306 282 96 5358 288
-- -- -- 99 5332 297

Radar waveform #3 Radar waveform #4

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)

8 5327 24 4 5301 12
25 5313 75 7 5314 21

44 5303 132 19 5339 57
48 5356 144 23 5346 69
69 5308 207 37 5311 111
79 5338 237 38 5333 114
92 5318 276 43 5306 129
-- -- -- 52 5321 156
-- -- -- 61 5358 183
-- -- -- 66 5318 198
-- -- -- 67 5309 201
-- -- -- 72 5349 216
-- -- -- 76 5356 228
-- -- -- 84 5325 252
-- -- -- 95 5320 285
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Radar waveform #5 Radar waveform #6

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
1 5323 3 9 5309 27
5 5322 15 12 5342 36
21 5305 63 14 5325 42
39 5314 117 19 5302 57
54 5331 162 21 5348 63
55 5329 165 23 5330 69
66 5308 198 42 5346 126
67 5321 201 56 5334 168
71 5341 213 69 5313 207
83 5343 249 72 5321 216
89 5345 267 88 5357 264
93 5335 279 91 5345 273
96 5348 288 99 5324 297
98 5324 294 - - -

Radar waveform #7 Radar waveform #8

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
1 5344 3 9 5329 27
16 5326 48 11 5317 33
20 5300 60 21 5339 63
23 5330 69 26 5349 78
40 5356 120 27 5321 81
44 5322 132 28 5303 84
53 5355 159 32 5305 96
70 5349 210 33 5315 99
71 5327 213 47 5306 141
73 5321 219 63 5335 189
76 5358 228 70 5298 210
87 5316 261 72 5348 216
91 5310 273 99 5334 297
95 5319 285 -- -- --
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Radar waveform #9

Radar waveform #10

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
5 5329 15 3 5349 9
8 5339 24 13 5348 39
11 5307 33 25 5302 75
12 5314 36 34 5304 102
28 5317 84 35 5352 105
49 5331 147 52 5345 156
57 5336 171 54 5357 162
68 5313 204 70 5321 210
85 5318 255 73 5340 219
-- -- -- 87 5358 261
-- -- -- 98 5303 294

Radar waveform #11 Radar waveform #12

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
0 5313 0 18 5335 54
8 5349 24 20 5313 60
10 5298 30 27 5347 81
16 5318 48 35 5355 105
35 5346 105 39 5330 117
47 5354 141 47 5348 141
52 5307 156 58 5307 174
65 5304 195 60 5356 180
66 5338 198 77 5350 231
67 5300 201 82 5300 246
77 5314 231 87 5299 261
79 5330 237 95 5339 285
98 5324 294 -- -- --
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Radar waveform #13

Radar waveform #14

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
5 5321 15 0 5337 0
8 5325 24 14 5308 42
12 5305 36 21 5318 63
17 5327 51 27 5299 81
39 5332 117 40 5321 120
55 5331 165 44 5348 132
57 5353 171 59 5331 177
61 5335 183 71 5355 213
85 5338 255 77 5305 231
89 5303 267 84 5354 252
92 5343 276 88 5334 264
97 5309 291 90 5312 270

Radar waveform #15 Radar waveform #16

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
10 5345 30 1 5314 3
12 5311 36 17 5336 51
18 5337 54 22 5345 66
32 5343 96 41 5326 123
34 5313 102 47 5302 141
39 5326 117 58 5307 174
42 5327 126 70 5350 210
50 5300 150 76 5353 228
51 5348 153 82 5301 246
55 5321 165 86 5356 258
59 5356 177 87 5331 261
64 5351 192 -- -- --
88 5333 264 -- -- --
89 5344 267 -- -- --
91 5332 273 -- -- --
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Radar waveform #17

Radar waveform #18

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
3 5311 9 21 5315 63
12 5342 36 28 5301 84
20 5317 60 30 5306 90
45 5345 135 38 5329 114
67 5304 201 40 5344 120
69 5358 207 51 5353 153
73 5315 219 55 5331 165
75 5340 225 56 5334 168
92 5319 276 66 5316 198
-- -- -- 69 5299 207
-- -- -- 91 5321 273
-- -- -- 95 5309 285
-- -- -- 96 5313 288
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Radar waveform #19 Radar waveform #20
Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)
14 5323 42 6 5316 18
15 5298 45 13 5314 39
19 5300 57 24 5310 72
22 5308 66 46 5349 138
37 5336 11 55 5337 165
41 5304 123 57 5336 171
45 5339 135 62 5358 186
50 5314 150 64 5318 192
52 5299 156 69 5317 207
54 5351 162 70 5325 210
55 5301 165 71 5342 213
63 5302 189 87 5306 261
66 5328 198 91 5329 273
80 5318 240 98 5333 294
85 5320 255 -- -- --
86 5312 258 -- -- --
88 5349 264 -- -- --
96 5307 288 - -- --
98 5335 294 - -- --
99 5329 297 - -- --
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Radar waveform #21 Radar waveform #22
Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)

14 5335 42 1 5310 3

19 5344 57 16 5358 48
21 5333 63 30 5352 90
25 5306 75 33 5300 99
32 5343 96 36 5314 108
34 5338 102 48 5341 144
35 5307 105 49 5334 147
38 5358 114 50 5350 150
39 5319 117 57 5357 171
41 5357 123 59 5331 177
48 5321 144 71 5299 213
52 5302 156 74 5318 222
58 5325 174 82 5311 246
60 5340 180 83 5306 249
82 5334 246 90 5305 270
84 5299 252 93 5324 279
85 5349 255 97 5348 291
87 5314 261 99 5312 297
88 5328 264 - -- --

91 5318 273 - -- --

95 5312 285 - -- --
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Radar waveform #23 Radar waveform #24

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
0 5354 0 35 5298 105
7 5331 21 40 5355 120
11 5347 33 47 5348 141
12 5316 36 61 5353 183
34 5337 102 74 5321 222
53 5328 159 81 5314 243
58 5355 174 88 5349 264
76 5304 228 90 5323 270
82 5301 246 -- -- --
84 5303 252 -- -- --
95 5336 285 -- -- --

Radar waveform #25 Radar waveform #26

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
3 5334 9 12 5342 36
6 5311 18 18 5336 54
20 5347 60 20 5304 60
27 5304 81 23 5318 69
34 5356 102 60 5356 180
35 5324 105 66 5354 198
46 5301 138 68 5308 204
62 5328 186 70 5341 210
64 5329 192 71 5319 213
75 5333 225 74 5330 222
80 5319 240 76 5307 228
86 5309 258 83 5326 249
96 5344 288 92 5325 276
-- - - 96 5349 288
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Radar waveform #27 Radar waveform #28

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
2 5346 6 4 5345 12
3 5313 9 9 5331 27
4 5332 12 17 5341 51
7 5326 21 21 5352 63
60 5322 180 37 5338 111
69 5318 207 54 5312 162
83 5343 249 56 5303 168
89 5342 267 60 5348 180
-- -- -- 66 5329 198
-- -- -- 68 5310 204
-- -- -- 72 5327 216
-- -- -- 76 5337 228
-- -- -- 79 5346 237
-- -- -- 82 5320 246
-- -- -- 87 5314 261

Radar waveform #29 Radar waveform #30

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
25 5309 75 3 5304 9
26 5325 78 16 5299 48
38 5346 114 32 5302 96
42 5310 126 45 5307 135
96 5299 288 47 5343 141
98 5311 294 53 5346 159
-- -- -- 55 5316 165
-- -- -- 63 5349 189
-- -- -- 64 5310 192
- - - 68 5301 204
-- -- -- 75 5321 225
-- -- -- 76 5334 228
-- -- -- 82 5331 246
- - - 85 5330 255
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6. CONCLUSION

The data collected relate only the item(s) tested and show that the Wireless LAN Access Point

FCC ID: H8N-RG8000W is in compliance with Part 15E of the FCC Rules.

The End
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